CubCar

2003
ILLUSTRATED
PARTS LIST

TURF 272, CARRYALL 272,
AND CARRYALL 472

GASOLINE VEHICLES

MANUAL NUMBER 102318703
EDITION CODE 0103B0904A






USING THE ILLUSTRATED PARTS LIST

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2003 Turf 272, Carryall 272™, and Carryall 472 vehicles.

The manual is divided into 13 sections. Sections 1 through 12 pertain to the 272 and 472 vehicles, and
Section 13 pertains to tools that are used on all Club Car products. Note that there are two flags on the
outside edge of each page. The first flag contains the section number of which that page is a part. The other
flag contains the letter G, signifying that the page pertains to the gasoline vehicle only.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

There are some wiring diagrams in this manual that cover two pages. For these diagrams the parts list page
will be on the next two-page spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and
distributors. You can obtain the name and phone number of your closest Club Car contact by visiting our web
site at www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free Service Parts
and Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3281 or 3854.

Club Car |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club Car,
Inc. is continually working to further improve its vehicles and other products. These improvements
may affect the parts used to service the vehicle. Any modification and/or significant change in speci-
fications will be forwarded to all Club Car and Carryall distributors/dealers and will, when applicable,
appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice and
without incurring the obligation of making changes to units previously sold.

Copyright © 2003 Club Car, Inc.

Club Car and Carryall

are registered trademarks of Club Car, Inc.
This manual effective July 22, 2002.

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CONTENTS

SECTION 1 - BODY AND TRIM

0T oY = o o |V N o RSP 1-3
o) BT oY | PR 1-5
Rear Seat and Support Structure — Carryall 472 VehicCles ..........ccoociiiiiiiiiiiiiie e 1-7
Latch Plate and Prop Rod — Turf 272 and Carryall 272 VEhICIES ......cccvvveeveeeeeeeiiiiiieieeeee e 1-9
Tilt Bed, Hinge and Latch — Turf 272 and Carryall 272 VEhiCIeS .........cccoeiiiiriiiiiiiiiieiee e 1-11
Cargo Box — Turf 272 and Carryall 272 VENICIES ........cooiiiiiiiiieiiiee et 1-13
Tilt Bed, Hinge and Latch — Carryall 472 VEhICIES ......c.eeeeiiiiiiiie e 1-15
Cargo Box — Carryall 472 VENICIES ......cooouueiiiiieii et 1-17
Rear Body Trim — Carryall 272 VEhICIES .........cocuiiiiiiieiiie et 1-19
Rear Body Trim — Carryall 472 VENICIES ........coooeeeeeeee ettt e e e e e e e e e e nnnes 1-21

SECTION 2 - WHEELS AND TIRES

A L ToY=Y SR T o I T =T TR 2-3

SECTION 3 - DECALS

Decals — TUIf 272 VENICIES ....ooveeieeiie ettt e e e e e e e e e e e e s e sannanereeeeeaeeeeenan 3-3
Decals — Carryall 272 VENICIES .......oouiiiiiiieii ettt sar e e 3-5
Decals, Continued — Turf 272 and Carryall 272 VENICIES .....c.coovcuiiiiiiiiiiiie e 3-7
Decals, Continued — Carryall 472 VENICIES ......cccoeiiieieieieeee e e e e e e e e e e e e 3-9
Decals, Continued — Carryall 472 VENICIES .......ccciiicuiiiieiiiiiee et e et e e e 3-11

SECTION 4 - BRAKE SYSTEMS

Front Brake ASSEMDIY .......ooiiiiiiiiei e e e e e e 4-3
Rear Brake ASSEMDIY ...t e e e e e e e e e e e e naee 4-5
V=TS (=T g 0311 To 1= PP PRSP PPPRO 4-7
Hydraulic Brake System — Turf 272 and Carryall 272 VEhiCIES ........ccceeiiieiiiiiiiiiiiieiee e 4-9
Hydraulic Brake System — Carryall 472 VEICIES .......coviiiiiiiiiiiiiiee e 4-11
Hand Park Brake ASSEMDIY ..........uiiiiiiii et 4-13

SECTION 5 - PEDAL GROUP

Brake Pedal ASSEMDIY ... 5-3
Accelerator Pedal ASSEMDIY .......cooiiiiiiiii e 5-5

SECTION 6 — STEERING, FRONT AND REAR SUSPENSION

Y= Tq oo [ 0701 [F] 1 o1 o TR PP UP PP PPPRN 6-3
Steering GEar ASSEMDIY ... e e e b e e e st e e e e e s ab e e e e e s sanreeeeeeaan 6-5
[ (0T a1 S TU IS o =10 = o] o ISR 6-7

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CONTENTS

REAI SUSPENSION ...ttt ettt ettt e e bt e e e s bt e e s bt e e s be e e sabeeeabeeeeanseeeanbesesnbeaanns 6-9

SECTION 7 - ELECTRICAL SYSTEM

Wiring — Turf 272, Pedal-Start VENICIE ..........ccuuiiiiiiiie ettt 7-5
Wiring — Carryall 272, Key-Start VENICIE .........oooiiiiiiiiiiie et 7-9
Wiring — Carryall 472, Key-Start VENICIE ..........ooiiiiiiie e 7-13
Forward/Reverse Shifter ASSEMDIY ..o 7-15
Electrical Component Box, Pedal-Start VENICIES ..........cccuueiiiiiiiiiiie e 7-17
Electrical Component Box, Key-Start VEhICIES ........ocuviiiiiiiiiei e 7-19
Electrical Components, FroNt BOGY ........ccc.eiiiiiiiiiiiiiie ettt ee e e s sane e s snneeeas 7-21
Electrical Components, Dash Pan€l ..............ouuiiiiiiiiiiii e 7-23
Starter/Generator ASSEMDIY .........ooi i 7-25
Starter/Generator MOUNTING ........ooiiiiiiiie ittt sttt e e ae e e s rabe e e sare e e anreeesaneeas 7-27
B A Y e e et e e e e e e e e r e et e e e e e e e e e e e e eeees 7-29

SECTION 8 — ENGINE

FE350 Engine (Pedal-Start) — Shrouds and Brackets .........ccccceiiiiiiiii i 8-3
FE350 Engine (Pedal-Start) — Ignition Components and Flywheel ............cccooooiiiiiiiiiiieee 8-5
FE350 Engine (Pedal-Start) — Oil Circulation ............oceiiiiiiiiiiii e 8-7
FE350 Engine (Pedal-Start) — Cylinder HEad .........oocueiiiiiiiiiiee et 8-9
FE350 Engine (Pedal-Start) — Crankcase, Camshaft and Oil Sensor ........cccccceevvveeiiieiiccceeeeee, 8-11
FE350 Engine (Pedal-Start) — Crankcase and Crankshaft ..........ccccoiiiiiiiniin e 8-13
FE400 Engine (Key-Start) — Shrouds and Brackets ..........ooceeviiiiiiiiiiiiieee e 8-15
FE400 Engine (Key-Start) — Ignition Components and Flywheel ............cccccoiiiiiiiiieeee 8-17
FE400 Engine (Key-Start) — Oil Circulation .............cooiuiiiiiieiiiie et 8-19
FE400 Engine (Key-Start) — Cylinder Head ..ot 8-21
FE400 Engine (Key-Start) — Crankcase, Camshaft and Oil SENSOr ..........cceeiiiiiiiiiiiiiiei e 8-23
FE400 Engine (Key-Start) — Crankcase and Crankshaft ... 8-25
ENGINE MOUNTING oeeiiiiiiii et e et e e e e e e e s s b be e e e e et e e e e e e eaa s nnnrnnneeeeens 8-27

SECTION 9 - FUEL, INTAKE, AND GOVERNOR SYSTEMS

Fuel System — Turf 272 and Carryall 272 VENICIES ........ccuuuiiiieiiieiee e 9-3
Fuel System — Carryall 472 VENICIES ........ueiiiiiiiiieeeie ettt e e 9-5
Carburetor Assembly, FE350 E€NQINE ......ccoiuiiiiiiiiiiie ettt rnee e sanee s 9-7
Carburetor Assembly, FE4A00 ENQINE .....ooiiiiiiiiiiiiiiiee ettt e e e e s e e e e snbee e e e e nnneeas 9-9
Carburetor INSTAllAtioN ..........cooi i e e a e e e enaas 9-11
Governor and ACCEIErator CabIES ..........oiiiiiiiiiiiiiiiie e e e e e e e e e e nree e e e e nnnaees 9-13
Intake Duct, Choke, and Air Box Assembly — Turf 272 and Carryall 272 Vehicles ..........cccccuveeeen... 9-15
Intake Duct, Choke, and Air Box Assembly — Carryall 472 Vehicles .........ccccoooiiiiiiiiiieniiiieeieeene 9-17

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CONTENTS

SECTION 10 — EXHAUST SYSTEM

Exhaust System, FE350 ENQINE ....coiiiiiiiiiiiiiei e st e e e e e e e e nneeas 10-3
Exhaust System, FE400 €NQINE .......oiiiiiiiiiie ittt e et e st e e e aee e e eaee e s enee e e snneeesnseeesnneeas 10-5

SECTION 11 — TORQUE CONVERTER

(DY LY O (V] (] IR 11-3
[0V =Y o O (U1 ) o T TR 11-5

SECTION 12 — UNITIZED TRANSAXLE

Unitized Transaxle, MC012C — Gear Cases, Brackets and Guard ...........cccccceeeeeeeeieiiieeeeevevesevvevenann, 12-3
Unitized Transaxle, MC012C — F&R Transmission and Gear Reduction ............ccccccviviieeeeeeeeneenn. 12-5
Unitized Transaxle, MC012C — Differential LOCK and AXIES .........uuuueieiiiiiiiiiiiiieeeeeeeeeeeeeeeeeveveevvaaaaas 12-7
Unitized Transaxle — Differential Lock Cable Assembly and Shifter ..........cccococeiiiiiienic e, 12-9

SECTION 13 — MAINTENANCE AND SERVICE TOOLS

MainteNanCe ANd SEIVICE TOOIS ..uuuuuuuiieieieieieiieeeee ettt e e e e e e e e eeeeaaeaeeeseeeeeeesesessssasasananan 13-3
Maintenance and Service TOoOIS, CONLINUEA ..........euueiiiiiiieeee e e eaaaas 13-5
Maintenance and Service ToOoIS, CONtINUEA .............oooiiiiiiiiiiiiieee e e e e e e e e e e e e e eeeeaeaeararabaaaaa 13-7

SECTION i — INDEX

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List






BODY AND TRIM E



TYPICAL
5 PLACES

S A
' -~ &
\ EaE
\ =<
A )
M \
~- L \
~ \
A

\ TYPICAL
\ 6PLACES

1
|~ :
()
~L
o
Y TYPICAL
! )y 4 PLACES
[ h
! |
A
! N
| e

TYPICAL
2 PLACES

TYPICAL
4 PLACES

I
I

é TYPICAL

2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL

TYPICAL 4 PLACES

4 PLACES
TYPICAL

2 PLACES

Page 1-2 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FRONT BODY TRIM

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 102021710 | Body, Front with Headlight Opening (dark green) (Turf 272 only) .......ccccoiveeeeneen. 1
1 102021714 | Body, Front with Headlight Opening (dark gray)

(Carryall 272 and Carryall 472 ONlY) ..coooiuiieiiiiee e 1
2 102025701 SCrEW, TUFIOK ...t e e e e e e e nee e e e 15
3 102021801 D F= 1] o] o To T= 1 (o PP 1
4 102030501 oYL= I F= T o 1
5 102056901 Kit, Dash Hardware (includes items 6 - 8) ........ccceeviiiiiiiiiiiiieeee e 1
6 102025801 Screw, Truss-Head, Type C, 1/4-20 X 3/4 ...couuiiiiiieiiee e 5
7 102045001 (7 o TSRO 5
8 102048401 WASKET .. e s 5
9 1017384 Screw, Hex Washer-Head, Type AB, #12 .....cooociieiiieee e 5
10 102021501 Fender, Front, DriVEr-Side .......coooooeiueeiii et e e e e e eees 1
11 102021601 Fender, Front, Passenger-Side ...t 1
12 1010545 Screw, Hex Washer-Head, Type AB, 1/4-14 X 3/4 ....c..oveeeeiieee e 4
13 1606 Rivet, BliNd, 3/16 X 1/2 ..oooieeeee ettt e 4
14 183 Washer, Flat, TYpe A, #10 e 8
15 102015701 Support, Upper Front BOAY ........cocciiiiiiiiiiieiee et 1
16 1012285 Screw, Hex-Head Thread-Rolling, 1/4-20 X 5/8 ......cooiiiiiiiiiiiiii e 4
17 102015801 (ST0 o] oY) o A o 1YY gl =Y o o = SRS 1
18 102078101 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 .....oviiiiiee et 4
19 332 Washer, Flat, TYPE A, 1/4 ..t e e e e e e e e e e e 4
20 7473 Nut, NYION LOCK, 5/16-18 ......eeiiiiiiiiiie ettt 6
21 102013901 T USRS 1
22 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ... 2
23 1241 Washer, Flat, TYPe A, 5/16 ...ooooieeiee et 6
24 102055801 BUMPET, TUDE ...t a e 1
25 102058401 Cap, TUDEI BUMPET ...ttt e e e e e 2
26 7410 Screw, Phillips Truss-Head, 5/16-18 X 1-1/4 .....oovvvieeeiiieeceeeee e 4
27 102046501 Decal, Club Car Nameplate (Turf 272 0nly) .....cooceiiiiiieiiieee e 1
27 102228001 Decal, Club Car Nameplate (Carryall 272 and Carryall 472 only) ........ccccceeeenneee. 1
28 102160101 Mat, FIOOr (NOt SNOWN) .....viiiiiiiieee e e e e e e e 1
29 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e e e b s 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-3



2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 1-4



FRONT SEATS

ITEM PART NO. DESCRIPTION QTYy
12 3 4

1 102026501 Seat, BUCKET — Gray .......oooiiiiiiiee i 2
2 102023701 o T I Y=Y | 2
3 1012830 Screw, Hex-Head, M8 X 1.25 X 22 MM ...couuuiiiiiiieie et e e e e e eeaaans 8
4 1013734 Washer, LOCK, 8 MM ....eeeieee et e e e e et e e e e e e eeaae e eeaeees 8
5 1011652 Plate, HINGE ... .o e 4
6 102047001 Rivet, Pop, Stainless Steel, 1/4 X 1/2 ... 8
7 102026901 Weldment, Seat SUPPOIT ......cooiiiiie e 1
8 102024901 F N g 1 (=TS A B LYY o [ T 1
9 102025001 Armrest, Passenger-Side ........oocueeiiiiiiiiiie et 1
10 1012412 Plate, HINGE, BOAY .. ...t e e e e e e e 4
11 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt e 8
12 8935 Screw, Hex-Head Cap, 5/16-18 X 2-1/4 .......uurmreeeeeeeee et 4
13 1011697 | Washer, Flat, 5/16 ..o e e e 16
14 7473 NUt, NYION LOCK, 5/16-18 ...oeeiiiieeeei ettt e e e e e e e e ee e e e e e e e 8
15 102029501 Seal, Bed (Turf 272 and Carryall 272 only) .....ccoeeviiiiiiee e 1
16 102026401 (0701 =T P 070 1= ] [ T PRRPRN 1
17 N N I F= T oYYV 1 SR A/R
18 1014387 (071 o T 0] ¢ o1 U SEERRRR 2
19 1014321 Screw, Torx Truss-Head, 1/4-14 X 3/4 .........ooooeeeeeeeeeeeeeeeeee e 4
20 102061101 L0107 o T T= =l o] o Lo SRS 2
21 102059001 =TT TS (== 1 (0] [ (=Y S 2
22 102059401 Screw, Hex-Head Cap, M6 X 1 X 10 MM ....cooiiiiiiii e 2
23 102059501 Screw, Hex-Head Cap, M6 X 1 X 35 MM ...uuuiiiiiiiiieie e 2
24 332 Washer, Flat, TYPe A, 1/4 ..o 2
25 101887601 NUt, NYION LOCK, IMB ...t e e e e e 2
26 451 LAY 1] g 1Y g o Yo e I 12
27 102060201 Insert, Threaded, 1/4-20 ......oooiriiii i e e e e e e 10
28 7311 Screw, Hex-Head Cap, 5/16-18 x 2 (Turf 272 and Carryall 272 only) .........c........ 4
29 102068501 Holder, Radio/BEVEIage .........coooiiiiiiiiiiiiieie et 1
30 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-5



ed Parts

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrat,

Page 1-6



REAR SEAT AND SUPPORT STRUCTURE -

CARRYALL 472 VEHICLES
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101564505 | Assembly, Seat Bottom (gray) (includes items 2 - 9) ......oociriiiiiiiiiiniii e, 1
2 1013309 Strap, Seat Botom ... ———— 1
3 101954301 Screw, Hex-Head Cap with Adhesive Patch, 1/4-20 X 3/4 ....c.cooeeeieiiiiciniinnee. 5
4 332 LAY = 1= =T = T I RPN 5
5 101894303 ] (11 (=T LT S Y= Y= | 1
6 1010543 L TST=T 0 YA oo Yo 5
7 1013311 Bumper, Seat, SNOI ..o 4
8 101562710 Cover, Vinyl Seat Bottom (gray) .....ccceeeeeeiiiieeiiieiee et 1
9 1013312 Bumper, Seat, LONG ...oooiiiiiiiie it 1
10 101888501 Assembly, Armrest, PaASSENQET .........ueiiiiiiiiiiii e 1
11 101888502 AsseMDIY, Armrest, DIVEL .....cooe e e e e e e 1
12 1010434 (2= L= IO o F= T o 5
13 101963901 Trim, Seat Bottom, REAI .........ooeiiiieeeeeeeee ettt 1
14 101964001 Trim, Seat Bottom, Front ........eeeiiiieee e e 1
15 101677705 | Assembly, Seat Back (gray) (includes items 16 and 17) .....ccccoocoeeeeiviiieeenicieeenn. 1
16 101675506 Cover, Vinyl Seat Back (Gray) ......ccceeereeeiieeeeiiee e sieeesiee s sie e s eeeessneee e 1
17 1016751 Cap, Seat Back (DIACK) .....ccooiuiiiiiiiiiiiieeieee s 1
18 101946201 Washer, External TOOth LOCK, 1/4 ......euvveririiiiceee et 4
19 8251 Screw, Phillips Truss-Head, 1/4-20 X 1 ...ccooiiiiiiee e 4
20 101958601 Bolt, Carriage, 1/4-20 X 3/4 .....ooo e 10
21 101835601 NUt, FIANGE, 1/4-20 ..ot e e e e e e e 10
22 1016723 | Panel, Seat SUPPOIT ... ..ooi ittt ae e e 1
23 101963301 Bolt, Carriage, 5/16-18 X 3/4 ...ooo it 4
24 101963401 NUt, FIaNGE, 5/16-18 ..o e e e 4
25 1014321 Screw, Torx Truss-Head, 1/4-14 X 3/4 .........ooooeeeeeeeeeeeeeeeeee e 4
26 1014387 LT o T o] ¢ 1T USRI 2
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-7



O} Vi
/ % TYPICAL
4 PLACES
@> @‘)) _—
\ f@
s
30

@,
=

‘ QL ) el>
/ TYPICAL
@ 2 PLACES
TYPICAL
TYPICAL 2 PLACES @\ @//\

4 PLACES
\ EARLIER STYLE PROP ROD

Page 1-8 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



LATCH PLATE AND PROP ROD -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E
1 101958602 Bolt, Carriage, 1/4-20 X 1 ..eeeeiii ettt e e 4
2 1015277 e T (T 11 = 7= I 1= | () [ 2
3 1016078 Shim, LatCh PIate ......coooiiee e e A/R
4 1016060 | Support, LatCh Plate .......coooiiiiiiiiiiee et e 2
5 101835601 NuUt, Flanged, 1/4-20 .....coooiiiiiiee e 4
6 1010878 Bumper, RUDDET ... e e 4
7 1016201 WaASNEE, WAVE ...ttt e e e e e e e e et e e e e e e esaeaeeeeees 4
8 332 Washer, Flat, TYPE A, 1/4 ..ot e e e e e e e e e 4
9 8233 NUt, NYION LOCK, 1/4-20 ...ttt et e e e 4
10 102301401 Rod, Prop (mid-model year 2003) .........ccceeiiiiieiiieeiiee it 1
11 1035 T 0 (=T T 72 e 2
12 334 WaASHET, Flat, 3/8 ....cccooiiiiieeeeeeeeeeeeeee ettt e e e e e e e e as 1
13 101921601 Track, Prop ROG ...ttt e e e e e e e 1
14 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt e 2

Earlier style prop rod (early 2003 models):

101922801 Kit,Prop Rod (includes items 15 - 22) .......cooiiiiiiiiiii e 1
15 N/A = (e S (o] o T T USSP 1
16 1035 Pin, Cotter, 3/32 X 1 oot —————— 2
17 334 WaASHEL, Flat, /8 ....eeeiiiieeeee et e e e e e e e e e e eaae e e e eees 1
18 N/A [ 10T RN 0] o L 1
19 7847 Screw, Hex-Head Cap, 1/4-20 X B/4 .....ceeeeee ettt 2
20 332 AT =TT 1= o = T R 2
21 8233 NUt, NYION LOCK, 1/4-20 ....oeiiiiiiiiiee ettt et 2
22 1017328 WaAShEr, CONVEX, B/8 ....coieieiiiieee et s e s e e e e e e e e e e e e e e e eeereeeeeenaaaes 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-9



Page 1-10 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



TILT BED, HINGE AND LATCH -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
101542901 Assembly, Tilt Bed, Manual Lift (includes items 1 - 11) * ... 1
1 1015391 Spring, Latch EXIENSION .......oeiiiiiee e 2
2 1015252 Assembly, Latch Weld ... 1
3 403 Screw, Hex-Head Cap, 1/4-20 X 5/8 .....ccveeieeiiiiieee et 4
4 101835601 Nut, Flanged LOCK, 1/4-20 ......cooiuiiiiiiiiee et 4
5 1015400 Hand Grip, TIELAtCh .....veeeeieeeee e 1
6 7473 NuUt, NYION LOCK, 5/168-18 ....coiiiiiiiie ettt 4
7 1010435 Bolt, Carriage, 5/16-18 X T ..o 4
8 1014471 Insulation, Bulk (4 iNCHES 10NQ) ...eeviiiiiiiiiiie e A/R
9 1014471 Insulation, Bulk (8 iNChES IONG) ...ccocuueiiiiiiiiii it A/R
10 1014471 Insulation, Bulk (46 INChES 10NQ) ..eoiiiiiiiiiiiiiee e A/R
11 1015399 Screw, Torx Truss-Head, 5/16-18 X 5/8 .....uuuiiiiiiieee e 4
12 102065901 Nut, Dimpled Flanged LOcK, 3/8-16 ........c..civiiiiiiiiee et 4
13 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ... 4
14 102066001 Washer, Flat, Type B, 3/8 ....ooo et 4
15 8755 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 .......ccoviiiiiiiie ettt 2
16 8754 NUL, NYION LOCK, 3/8-16 ....oeeiiiiiieiee et e e e e e e e e eeeeeaaeeees 2
17 1015507 | Shim, Tilt Bed PiVOt ... e A/R
18 1015583 BUshing, Urethane ...t 4
19 1015356 HINGE, TIE BEA ..o e e 2
20 1012303 BUSKING, STEEI ...eeiiiiiiee e 2
21 101963401 Nut, Flanged LOCK, 5/16-18.......ccoccuiiieiiiiiie e e e e 4
For latch plate and prop rod components, see page 1-9.
*When ordering a new tilt bed for an early 2003 vehicle,
order a new prop rod CCI P/N 102301401 to replace the old prop rod.
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-11



Page 1-12 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CARGO BOX -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102030001 Assembly, Front Panel (includes item 2) .........occoiiiiiiiiine e 1
2 101553901 [DL<Yor: | = T<Yo [N o Y- T 1
3 102029801 Assembly, Side Panel, Driver-Side (includes items 5and 7 - 18) .......ccccccevvuveennn. 1
4 102029601 Assembly, Side Panel, Passenger-Side (includes items 6 - 17 and 19) ................ 1
5 1014513 Bracket, Tailgate, Driver-Side ... 1
6 1014514 Bracket, Tailgate, Passenger-Side .......ccccoviiiiieeiiiiee e 1
7 1014537 Y10 o I V1= o N ==V [ 4
8 1241 WaASHEL, Flat, 5/16 ...t e e e et e e e e e enan e e e eeees 4
9 7174 WaASHET, LOCK, 5/16 ...eniiieieii it e e e e e e e e e e e e e e e e e e e eeeeeeeeeeeeasaees 4
10 1242 NUL, HEX, 5/16-18 ... e e e e e 4
11 1015400 T T o F= T o S 2
12 1015390 S0 g1 aTe R @70) 0] o] =117 o] o RO URPPPRPR 2
13 1032 BUShING, NYION .o 2
14 1231 (2o ) LI T T 7= 3 OO 2
15 1010434 Barrel, PlastiC = BIACK .......ooveeiiiiieee e 2
16 1015363 BUSKNING e 2
17 1011990 WaASHEL, Flat, /8 ....eeeiiiieeeee ettt e e e et e e e e e eaae e e e e eees 2
18 1015313 = (o T D T A=Y s o [ 1
19 1015245 Latch, Passenger-Side ........ccccoiciiiieiiiciiie et e e 1
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..cco oo e e 2
21 102030201 Assembly, Tailgate (inClUAES IHEM 22) .....ooiiiiiiiiiiie e 1
22 1013317 Decal, Club Car Tailgate (TUIf 272) ...c.oociiiiiiieiieeiee e 1
22 102234901 Decal, Club Car Tailgate (Carryall 272) ........cceeeiiiiieiieiieeee e 1
23 7049 BUSKING, NYION e 2
24 101894302 | ANgIe, TaAIIGAe ...oooiieieieee e 1
25 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 ....ovuueeeeeeeeeee e 23
26 101963401 Nut, Flange LOCK, 5/16-18 ......ooiiiiiiieiieiee e 25
27 1014387 (07 1o T 0o 11 o= SRS 2
28 1014321 Screw, Torx Truss-Head, #10-24 X 3/8 .....ouuueeeieeeeeeee et 4
29 1014415 Screw, Torx Truss-Head, 1/4-20 X 3/4 .......coooeeeeeeeeeeeeeeeeereee e 4
30 332 Washer, Flat, TYPE A, 1/4 ...ttt s 4
31 8233 NULt, NYION LOCK, 1/4-20 ....ooeeiiiieeeee ettt e e st re e e e e e e e e e s eneeeeeeeeee s 4
32 1014537 Stud, FIUSh Head ... 4
33 101963401 Nut, Flanged, 5/16-18 .....cooiiiiie it e e e enrre e e e e s 4
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-13



Page 1-14 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



TILT BED, HINGE AND LATCH -

CARRYALL 472 VEHICLES
ITEM PART NO. DESCRIPTION QTY
1.2 3 4

***x | Assembly, Tilt Bed And Latch, Carryall 472 (includes items 1 - 11)......ccccocieennen. 1
1 1015391 Spring, Latch EXIENSION .......eiiiiie e 2
2 102335001 Assembly, LatCh WEId ........oooeiiiiie e 1
3 1015400 Hand Grip, Tilt LatCh ..o 1
4 1014471 Insulation, Bulk, (42 INCNES 10NQ) ..eiiiiiiiiiiiiiie e A/R
5 403 Screw, Hex-Head Cap, 1/4-20 X 5/8 .......uuuiiiiieiieee ettt 4
6 101835601 Nut, Flanged LOCK, 1/4-20 .......cociiie ettt 4
7 1010435 Bolt, Carriage, 5/16-18 X T ..cvo i 2
8 7473 Nut, NYION LOCK, 5/16-18 ....ooiiiiiiiie ettt 2
9 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 .....ooeeiiciiiee e 4
10 N/A [P T (=T T Yo 1
11 N/A Assembly, Frame Weldment, Tilt Bed ... 1
12 7532 RIVEE, 5/16 oottt e e e e e e e e e e e e e e e e e e et e r e e e e eaaaaans 4
13 1017976 | S€AI, BEA ...oooeeeeeeee ettt a e e e e e 1
14 102065901 Nut, Dimpled Flange LOCK, 3/8-16 .......ccccuuiiiiiiiiiiie e 4
15 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ......overiieeee et 4
16 102066001 Washer, Flat, TYpe B, 3/8 ...ccooeeeeeeeee ettt e e e 4
17 8755 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......ccccuiiiiiiiieee et 2
18 8754 NUt, NYION LOCK, 3/8-16 ......eeeiiieeiiiiiiie ettt e et e e e e enree e e e e 2
19 1015507 | Shim, Tilt BEd PiVOL ......cooiiiieiiiei et A/R
20 1015583 BUshing, Urethane ... 4
21 1015356 | Assembly, Tilt Bed HINge Weld ........coooiiiiiiiiiee e 2
22 1012303 BUSHING, SEEEI ..o e 2
23 101963401 Nut, Flanged LOCK, 5/16-18......ccooiiiiieiiiiei e 4

For latch plate components, see page 1-9.
b Special order item available upon request.
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-15



=]

=

TYPICAL 2
PLACES

(=)

g TYPICAL 9
)~ PLACES

=

%
@

o
%) = e}
VEHICLE
FLATBED \ @
Q (e}
Q
Q
[
. )
N >

Ca

Q

TYPICAL 8
PLACES

TYPICAL 2
PLACES

0 @

—®

Page 1-16 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CARGO BOX — CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1015606 | Kit, Cargo Box (includes items 1 - 32) .....ooiiiiiiiiiii e e 1
1 1015413 Front Panel Assembly (includes item 2) ........c.coeeiiiieiiiinii e 1
2 101553901 [ L=Tor= 1 = T=To [N 10 Y= T 1
3 1015367 Side, Panel Assembly, Driver-Side
(includes itemMS 5 and 7 - 18) ...oooiiiiiiie e e e 1
4 1015365 Side, Panel Assembly, Passenger-Side
(includes items 6 - 17 aNnd 19) .....ouiiiiiiiieeee e 1
5 1014513 Bracket, Tailgate, Driver-Side .........cooiiiiiiiiiiiiee e 1
6 1014514 Bracket, Tailgate, Passenger-Side .......ccccceviiiiiieiiciiiee e 1
7 1014537 5] (8 Lo I [ 1= = 1Y Lo 8
8 1241 WaAShEN, Flat, 5/16 ... e e e e eab s 4
9 7174 WaASHEK, LOCK, 5/16 ...evvereieiiicieieee e e et e ettt e e e e e e e eaea s 4
10 1242 NUE, HEX, 5/168-18 ..o 4
11 1015400 GIiP, HANG . 2
12 1015390 SPring, COMPIESSION ...ccueiiiiiiieiieeeeiee ettt e s be et e e s eaee e e saee e s snreeeeneeas 2
13 1032 BUShiNg, NYION ..o e 2
14 1231 ROINPiN, 1/8 X 1 ettt 2
15 1010434 Barrel, Plastic (DIACK) ........ooceiiiiiiiie e 2
16 1015363 BUSKNING oo 2
17 1011990 Washer, Flat, 3/8 ... e 2
18 1015313 Latch, DrVEr-Side ........cooooiiiieieeeeeeee et 1
19 1015245 Latch, Passenger-Side .........couiiiiiiiiiiiiiee e 1
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ... 2
21 1015414 Tailgate Assembly (includes item 22) .........cccooiiiiiiiiiie e 1
22 1013317 Decal, Club Car Tailgate ..........ooiueiiiiiiiie e 2
23 7049 BUSING, NYION .. 2
24 101894701 Kit, Tailgate ANGIE .....cooeieee e 1
25 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 ....oveeeeeeeeeeee e 17
26 101963401 Nut, Flanged LOCK, 5/16-18 .........coiiiiiiiieeiiie e 19
27 1014387 (07 o T 0o 1 o T SRR 2
28 1014321 Screw, Torx Truss-Head, #10-24 X 3/8 .....oveeeeeeeeieeee e 4
29 1014415 Screw, Torx Truss-Head, 1/4-20 X 3/4 ......uueeeeeieeeeeee et 4
30 332 WaASHET, Flat, 1/4 ... e e e e e e e e e e e e e e e e eeeaaaaees 4
31 8233 NUt, NYION LOCK, 1/4-20 ...ooiiieieeie ettt e e e e e e e s 4
32 101963401 Nut, Flange LOCK, 5/16-18 .....ccooiiiiiiiieiiee ettt 4
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-17




2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 1-18



REAR BODY TRIM — CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTYy
12 3 4

1 102021901 Fender, Rear, Driver-Side (MCOT0C) .......uuiiiiiiiiiie et 1
1 102251701 Fender, Rear, Driver-Side (MCOT12C) ......ouviiiiiieeeeee e e e e e e e 1
2 102022001 Fender, Rear, Passenger-Side (MCOT0C) ....occviiieiiiiiieee e 1
2 102251601 Fender, Rear, Passenger-Side (MCOT12C) ......ccoooiiiiiiiiiiiieeee e 1
3 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..ooe i e e e 10
4 1014306 | Washer, Flat, 1/4 ...t e e e e e e e e eee s 20
5 8233 NUt, NYION LOCK, 1/4-20 ...ttt e e e e e e e e 10
6 1015530 TAUISKIIT oveveeeieeee e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e eereara b 1
7 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 .....ccccueiiiiieee e 2
8 1015445 [ 11 (o T = 1] = ROt 1
9 1011553 (D L<Yor= | I =1 L=Y ol o L] (o o 1
10 1013483 Brace, Trailer HITCH .....coueiiieeie e e e e e e e e raa e 2
11 1241 LTS =Y o = Y < T 4
12 7174 LAY 1] a1 g o Yo S Y A R 4
13 1242 NUL, HEX, 5/16-18 .. e e e e e e e e e s ee e e e e aeae s 4
14 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ......ooeiiieeee et 2
15 706 NUL, HEX, 3/8-16 ...t e e e e e e e e e aaaeeas 2
16 357 LA 1] a1 g o Yo G 7 < R 2
17 1011990 J TS =Y = T T T 2
18 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o 4
19 332 Washer, Flat, TYPe A, 1/4 ..ot 2
20 58645318 Guard, Fender (MCOTOC) .....uiiieiiiciiiee ettt et e e e e e e e e nanee e e e e e 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-19



2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 1-20



REAR BODY TRIM — CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTYy
12 3 4

1 102251701 Fender, Rear, DrVEr-Side .........uuuuiiiiieieieiiieeeeeeeeeeeeeeeeeeee e e e e e e e 1
2 102251601 Fender, Rear, Passenger-Side ... 1
3 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..ot 10
4 1014306 WaASHET, Flat, 1/4 ...ttt ettt e e e 20
5 8233 NULt, NYION LOCK, 1/4-20 ....oeeeiieieeeee ettt e e e s re e e e e e e e e e s nnnaneeeeeeeeeee s 10
6 O T O T N = V1 11 U 1
7 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccuiiei it 2
8 332 Washer, Flat, TYPE A, 1/4 ..ot e e e e e e e e e 2
9 102065103 Kit, Rear Receiver (includes items 10 - 15) ..., 1
10 102056001 Hitch, RECEIVEL, 2-INCh ... e 1
11 1011553 (D L=Yor= | I K=Y L= ol L1 (o o 1
12 7174 WaASHET, LOCK, 5/16 ...eniiieieieiii et e e e e e e e e e e e e e e e e e e e eeeeeeeeeensaees 6
13 1242 NUL, HEX, 5/16-18 ... e e e e e 6
14 1241 AT =TT L= g = S YA R 6
15 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ...t 6

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 1-21






WHEELS AND TIRES E



Xy

Page 2-2

ALL TERRAIN TURF
TREAD TREAD

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List




WHEELS AND TIRES

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 O 02 B N 1T S I o RSP 16
2 7310 S (= 4 A T Z= 1 Y= T 1
3 102021402 Assembly, Wheel (gray) and Tire, All Terrain Tread,

4-Ply Rated (23 x 10.50 - 12) (All Trail) (includes item 4) .........ccccceeeviiieeeiiiniennn. 4
4 i Tire, Unmounted, All Terrain Tread (23 x 10.50 - 12) (All Trail) ......cccccerviverrnenn. 1
5 102021401 Assembly, Wheel (gray) and Tire, Turf Tread,

4-Ply Rated (23 x 10.50 - 12) (Turf Mate) (includes item 6) .........ccccvvuveeeiininnennn. 4
6 Frex Tire, Unmounted, Turf Tread (23 x 10.50 - 12) (Turf Mate) .......ccccceeeeeeeeeeeiicinns 1

* Note: Item 2 is a part of all wheel assemblies.

*kkk

Special order item available upon request.

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 2-3









* Read Owner’s Manual and safety warnings located on dash panel prior to driving.
o Study and understand controls.
© Make sure wheels are turned in desired direction.
© Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
A WARN'NG shift lever or switch in desired position:
F-Forward N-Neutral R - Reverse (Buzzer will sound)
ROLLOVER OR FALLING OFF MAY o Release hand brake.
CAUSE DEATH o Vehicle will start moving when accelerator pedal is depressed.
* Read Qperators manual and operating instruct?ons. X * Slowly depress accelerator pedal to increase speed.
: Re.mam seatfad and hold on t.o seat handle while moving. * To stop, release accelerator pedal and depress brake pedal.
oy s s o oo * r i e bk,
« One (1) person per seat maximurn. ® Place forw“ard a”nd reverse switch in neutra.l position.
* Operate from driver side only and not on public roads. Turn key “OFF” and remove key when not in use.
« Keep entire body inside vehicle while moving. CCl 102029301 /\ WARNING
* Do not operate while under the influence of alcohol or drugs.

. REDUCED STEERING
* Never attempt jumps. 061 102025101 CONTROL MAY CAUSE
SERIOUS INJURY OR DEATH
Disengage differential lock on
paved surfaces.

A WARNING

YOUNG DRIVERS INCREASE
CHANCE OF DEATH

*Young drivers may not be able to control vehicle.

* No drivers younger than 16 years old. CCl 102046601

* Do not leave childern unattended on vehicle.
CCl 102044601

A WARNING

Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CCI 1015539-01

(UNDER SEAT
SUPPORT)

/A WARNING
CRUSH AREAR

/N WARNING

Crush area.
Can cause severe injury.
Stay clear when closing bed.

CCl1015437-01

IngersollRand

STAY CLEAR

Cargo should be evenly spread over the floor of the

« Vehicle rated capacity - 1200 Ibs. on level surface only.
VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured. Cooiond
LOADING
) « Maximum cargo load - 800 Ibs. Weight to include cargo Avoid top heavy loads. See Owner's Manual.
Read 0"!'" s Manual bed load and gross trailer weight. When driving on uneven terrain or down steep hills,
and wartings on dash. « Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CCl 1019602-01

Page 3-2 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS - TURF 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102029101 Decal, Driver/Passenger Warning .........cccccoceeeoiierarieeeiieeesieessieeesseeessneeessaeee e 1
2 101825101 Decal, KeY SWItCh ... e 1
3 102029301 Decal, Operating INSIrUCIONS ........eviiiiiiiiie e 1
4 101553901 Decal, Bed Load Warning .....ccooeaioo it a e 1
5 102046601 Decal, Differential Lock Control Warning ........cccccceeiiieieiniiieee e 1
6 1013317 Decal, Club Car Talgate ........coeiiiiiiiieiiiee e e 1
7 101609401 Decal, Crush Area Warning ......oocccveeieoiiiieiessiieee e ssieee e e esiee e e e s snsee e e s e enrae e e e e nnnees 2
8 102158301 Decal, Turf 272 (driver side) (includes items 10 and 11) .....cccceiiiiiiiiiiiiiiiee e, 1
9 102157001 Decal, Turf 272 (passenger side) (includes item 10) ........occciieiiiiiieneiiieee e, 1
10 N/A Decal, INgersoll-Rand ... 1
11 N/A Decal, Bed Latch Warning ......ooceeeee ittt 1
12 101960201 Decal, VEhiCle LOAGING ....uveeiiieiiiiiiiiiiieiie et e e e e e e 1
13 102044601 Decal, Under Age WarNiNg ....coooouieeieiiiee et 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-3



OPERATING INSTRUCTIONS

* Read owner's manual and safety warnings located on dash panel prior to driving.
* Study and understand controls.
TO START ENGINE
* Place shift lever in “N”- Neutral po:
* Depress brake pedal.
* Turn key switch to “START” position and hold, activating the choke
as necessary, until engine starts.

A WARNING

ROLLOVER OR FALLING OFF MAY
CAUSE DEATH
* Read operators manual and operating instructions.
* Remain seated and hold on to seat handle while moving.
* Drive slowly in turns and straight up and down slopes.
* Do not start vehicle until all occupants are seated.
* One (1) person per seat maximum.
* Operate from driver side only and not on public roads.
* Keep entire body inside vehicle while moving.
* Do not operate while under the influence of alcohol or drugs.
* Never attempt jumps.

TO OPERATE VEHICLE

* Make sure wheels are turned in desired direction.
* Be sure nothing is in your path.
* While vehicle is stopped, select vehicle direction by placing
shift lever in desired position.
F — Forward N — Neutral R - Reverse (Buzzer will sound)
* Release hand brake.
« Slowly push accelerator pedal to increase speed.
* Accelerator pedal must be released to move shift lever.

TO STOP VEHICLE
* Release accelerator pedal and push brake pedal.
* After stopping, firmly set hand brake.
* Turn key to “OFF” position, remove key and place shift lever in
straight up neutral position when not in use.

CCl 102029101

€Cl1102224301

A WARNING
UNG DRIVERS INCREASE

CHANCE OF DEATH & WARNING

* Young drivers may not be able to control vehicle. Riding in cargo bed

« No drivers younger than 16 years old. can cause severe injury
* Do not leave childern unattended on vehicle. or death.

CCl 102044601 Do not ride in cargo bed.
CCl 1015539-01

/\ WARNING

REDUCED STEERING
CONTROL MAY CAUSE
SERIOUS INJURY OR DEATH

Disengage differential lock on
paved surfaces.

I-F
"

CCl 102046601

/N WARNING

Crush area.
Can cause severe injury.
Stay clear when closing bed.

CCl1015437-01

STAY CLEAR
IngersollRand Gl 1016094-01

« Vehicle rated capacity - 1200 Ibs. on level surface only. « Cargo should be evenly spread over the floor of the
VEHICLE Weight to include passengers, cargo bed load, and cFargo :eﬂl astfﬂl:‘_lf_:mﬂl"ld asf Illll’s?iblj :ﬂl:is_ecurlﬂi-l
i i . « For vehicle stability, when fully loaded, drive slowly
LOADING grn5§ trailer weight. See Owner's M.anual. . and avoid stopping on or backing down steep hills.
R « Maximum cargo load -_800 Ilfs. Weight to include cargo Avoid top heavy loads. See Owner's Manual.
. bed load and gross trailer weight. When driving on uneven terrain or down steep hills,
and warnings on dash.

« Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load.

CCl 1019602-01

Page 3-4 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS - CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102029101 Decal, Driver/Passenger Warning .........cccccoceeeoiierarieeeiieeesieessieeesseeessneeessaeee e 1
2 102224301 Decal, Operating INSTTUCLIONS ........eviiiiiiiiiie e 1
3 101825102 Decal, KEY SWILCH .....eeiiiiiiiiiie e e 1
4 101553901 Decal, Bed Load Warning .....ccooeaioo it a e 1
5 102046601 Decal, Differential Lock Control Warning ........cccccceeiiieieiniiieee e 1
6 102234901 Decal, Club Car Talgate ........coooiiiiiieiiiiee e 1
7 102274701 Decal, 400 cc (FE400 engine vehicles ONly) .........coooeieiiiiiniieiniee e 2
8 101609401 Decal, Crush Area Warning ......oocueeeieiiiiieee et 2
9 102157601 Decal, Carryall 272 (driver side) (includes items 11 and 12) ........ccccceviiieeeennnen. 1
10 102156301 Decal, Carryall 272 (passenger side) (includes item 11) ......cccoiiiiiiiiiiiiiininiene 1
11 N/A Decal, INgersoll-Rand ..o 1
12 N/A Decal, Bed Latch Warning ........ooooiiiiiie e 1
13 101960201 D= Yoz LY /=1 o113 [= 38 o =T |1 o [P 1
14 102044601 Decal, Under Age WarNiNg ........cccooicmieiieeeiieee e e e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-5



/\ WARNING

/N WARNING Rotating Parts

o GASOLINE EXPLOSION / FIRE.
o CAN CAUSE SEVERE INJURY OR DEATH.
+ NO SMOKING, SPARKS, OR OPEN FLAME.
« STOP ENGINE, ALLOW TO COOL BEFORE REFUELING. (ON PASSENGER-SIDE
o TURN FUEL VALVE (s~ ) ON DURING OPERATION.

(~) OFF DURING STORAGE OR TRANSPORT. 5 1015476-01 REAR FENDER)

(ON PASSENGER-SIDE
SEAT SUPPORT)

CCl1 102224001

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCl 1011553

(ON FRONT AND REAR
RECEIVER HITCHES) (¢

N\ WARNING

CAN CAUSE SEVERE INJURY

Rotating parts
A i
manifold & muffler

KEEP CLEAR  cci1019605-01

(ON STARTER/GENERATOR
AND ENGINE)

(FOR VEHICLES WITH WINCH ACCESSORY)
/\ WARNING

WINCH CABLE FRACTURE COULD RESULT
IN SERIOUS INJURY OR DEATH.

* Do not use winch while persons are seated on the vehicle.
* Use remote operation switch for winch control.
+ Stand to the side and away from the vehicle to operate winch.
* Read winch operator manual before operating winch.
CCl 102231601

(ON SEAT SUPPORT PANEL)

/\ WARNING

INCORRECT WIRING COULD RESULT IN
SEVERE INJURY OR DEATH.
* Diode and solenoid connections must have correct polarity.

* Keep all persons clear of engine belts when making final
connections. CCl1 102345901

(ON FRAME ABOVE DIODE)

/\ WARNING /\ WARNING

Negative frame ground. Can cause severe injury. Excessive speed.
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CClI1019152-01

(ON FRAME NEXT TO BATTERY)

Page 3-6 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS, CONTINUED -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTYy B

12 3 4 E
1 101547601 Decal, Gasoling WarNiNg ........ccoocceiiieiiiiiiieeesiieee e ssieee e s e snreee e e e ssseeee s e enseeeeeesnnees 1
2 102224001 Decal, Rotating PartS .......occ.veiiiii e 1
3 101960501 Decal, Rotating Parts and Hot Manifold .............ccccoiiiiiiinie e 2
4 101915201 Decal, Frame GrOUNG .........ooeuvuieiiiiiiiiieieieeeeee e e e e e ee e e e e s e e e e e e e e eaeaeas 1
5 102345901 Decal, Diode Wiring (key-start vehicle only) .......cccoooceiiiiiiiieee e 1
6 102231601 Decal, Winch Cable Warning ...........coooiiiiiiiiiee et 1
7 1011553 Decal, Trailer HItCh ........eeeeeeeee et eees 2
8 102046501 Decal, Club Car (TUM 272) .....coieiiieeee e e e e e e e e enrre e e e enees 1
8 102228001 Decal, Club Car (Carryall 272) ........eeieiiiiiiee et 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-7



/\ WARNING

REDUCED STEERING
+ Read owner's manual and safety warnings located on dash panel prior to driving. CONTROL MAY CAUSE
« Study and understand controls. SERIOUS INJURY OR DEATH

TO START ENGINE Disengage differential lock on
* Place shift lever in “N”- Neutral position. paved surfaces.

« Depress brake pedal.

A WARNING OPERATING INSTRUCTIONS

ROLLOVER OR FALLING OFF MAY
CAUSE DEATH
* Read operators manual and operating instructions.
* Remain seated and hold on to seat handle while moving.
« Drive slowly in turns and straight up and down slopes.
* Do not start vehicle until all occupants are seated.

« Turn key switch to “START” position and hold, activating the choke
as necessary, until engine starts.
TO OPERATE VEHICLE
* Make sure wheels are turned in desired direction.
« Be sure nothing is in your path.

« Front seats: One (1) person per seat maximum.

« Operate from driver side only and not on public roads.

N . N . « While vehicle is stopped, and the engine is at idle, select vehicle direction
* Keep entire body inside vehicle while moving. by placing shift lever in desired position.
* Do not operate while under the influence of alcohol or drugs. F - Forward N — Neutral R - Reverse (Buzzer will sound)

« Never attempt jumps. + Release hand brake.
ptUmps. CCl 102029101 « Slowly push accelerator pedal to increase speed.

« Engine must be at idle before moving shift lever.

TO STOP VEHICLE
« Release accelerator pedal and push brake pedal.
« After stopping, firmly set hand brake.
«Turn key to “OFF” position, remove key and place shift lever in
straight up neutral position when not in use.

CCI 102046601

CCl 102224301

A WARNING

YOUNG DRIVERS INCREASE
CHANCE OF DEATH
*Young drivers may not be able to control vehicle.

* No drivers younger than 16 years old.
+ Do not leave childern unattended on vehicle.
CCl 102044601

A WARNING
Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CCl 101553901

A\ WARNING
CRUSH AREA

Failure to follow these instructions

can cause severe injury or death. STIIV [:l.EM‘

CCI 101609401

-Remain seated with entire body
inside vehicle and hold on to seat
handle or handrail at all times.

«No more than two persons per seat.

+ Do not leave children unattended on
vehicle at anytime. & WARN'NG

- Never stand in front of or behind
vehicle.

Crush area. Can cause severe injury.

Stay clear when closing bed.
CCI 1017057-01

« Vehicle rated capacity - 1300 Ibs. on level surface only. Cargo should be evenly spread over the floor of the
VEH|CLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
LOADING gross trailer weight. See owner's manual. For vehicle stability, when fully loaded, drive slowly
 Maximum cargo load - 500 Ibs. Weight to include cargo and avoid stopping on or backing down steep hills.
Read Owner's Manual bed load and gross trailer weight. Avoid top heavy loads. See owner's manual.

* Maximum trailer hitch tongue weight - 150 Ibs. When driving on uneven terrain or down steep hills,
reduce speed and load. CClI 102274301

and warnings on dash.

Page 3-8 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS, CONTINUED - CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102044601 Decal, Under Age WarNiNg ....cooooeieeieiiiiiee et 1
2 102029101 Decal, Driver/Passenger Warning ........c.cccceeoereinieeeieeenee e 1
3 101825102 Decal, KEY SWILCH .....eeiiiiiiiiiie e e 1
4 102224301 Decal, Operating INSTrUCHIONS ........ccociiiiiiiiiiee e 1
5 102046601 Decal, Differential Lock Control Warning ........cccccceeiiieieiniiieee e 1
6 101553901 Decal, Bed Load WarniNg .....ccooooeioiiiiieeiie et e e 1
7 102234901 Decal, Club Car Talgate ........coeoivcuiiiieeiiiee e e 1
8 101609401 Decal, Crush Area Warning ......oocueeeieiiiiieee et 2
9 102334801 Decal, Carryall 472 (driver side) (includes items 11 and 12) ........ccccceviiieeeennee. 1
10 102334701 Decal, Carryall 472 (passenger side) (includes item 11) ......cccoiiiiiiiiiiiiiiiiiieee 1
11 N/A Decal, INgersoll-Rand ..o 1
12 N/A Decal, Bed Latch Warning ........ooooiiiiiie e 1
13 101705701 Decal, Passenger Warning ..........cc.eeeieoiumeeee i 1
14 102274301 Decal, Vehicle LOAdING ..c.oooviiiiiiiiieeee ettt 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-9



/\ WARNING A WARNING

* GASOLINE EXPLOSION / FIRE.
e CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.

CAN CAUSE SEVERE INJURY

- Rotating parts

+ STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
* TURN FUEL VALVE (~) ON DURING OPERATION.
(~) OFF DURING STORAGE OR TRANSPORT. 1, 101547601

= [
manifold & muffler

KEEP CLEAR  cci 1019605-01

(ON PASSENGER SIDE /N WARNING
SEAT SUPPORT) (ON STARTER/GENERATOR

Rotating Parts AND ENGINE)

cC1102224001

(TOP OF PASSENGER SIDE FENDER)

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCl 1011553

(ON FRONT AND REAR
RECEIVER HITCHES)

(FOR VEHICLES WITH WINCH ACCESSORY)
/\ WARNING

WINCH CABLE FRACTURE COULD RESULT
IN SERIOUS INJURY OR DEATH.
* Do not use winch while persons are seated on the vehicle.
* Use remote operation switch for winch control.
+ Stand to the side and away from the vehicle to operate winch.
* Read winch operator manual before operating winch.
SVP146301

\

(ON SEAT SUPPORT PANEL)

/\ WARNING

INCORRECT WIRING COULD RESULT IN
SEVERE INJURY OR DEATH.
* Diode and solenoid connections must have correct polarity.

* Keep all persons clear of engine belts when making final
connections. CCl 102345901

(ON FRAME ABOVE DIODE)

Negative frame ground. Can cause severe injury. Excessive speed.
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CCl 1019152-01

2‘“" /\ WARNING ; /\ WARNING

(ON FRAME)

Page 3-10 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



DECALS, CONTINUED - CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTYy
1.2 3 4
1 101547601 Decal, Gasoling WarNiNg ........ccoocceiiieiiiiiiieeesiieee e ssieee e s e snreee e e e ssseeee s e enseeeeeesnnees 1
2 102224001 Decal, Rotating PartS .......occ.veiiiii e 1
3 101960501 Decal, Rotating Parts and Hot Manifold .............ccccoiiiiiiinie e 2
4 101915201 Decal, Frame GrOUNG .........ooeuvuieiiiiiiiiieieieeeeee e e e e e ee e e e e s e e e e e e e e eaeaeas 1
5 102345901 Decal, Diode Wiring (key-start vehicle only) .......cccoooceiiiiiiiieee e 1
6 102231601 Decal, Winch Cable Warning ...........ccooviiiiiiiiieie e e 1
7 1011553 Decal, Trailer HItCh ........eeeeeeeee et eees 2
8 102228001 (D L=Yox= | IO (V] o 1K = T 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 3-11







BRAKE SYSTEMS E



TYPICAL
R 2 PLACES REFERENCE FRONT
BRAKE HOSE,
N BLEEDER PAGE 4-9
E VALVE

‘ TYPICAL
4 PLACES
TYPICAL @
ﬂz PLACES
|
) «
AN

TYPICAL

TYPICAL
2 PLACES

@ d TYPICAL

2 PLACES

TYPICAL
4 PLACES

TYPICAL
4 PLACES

Page 4-2 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FRONT BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
12 3 4 E
102033301 Cluster, Brake (includes items 1 - 14) ... 2
1 102049401 Plate, BACKING ..eoiiiiiiiie et 1
2 102049601 Kit, Adjuster, Axle (one kit will service both front brakes)
(INCIUAES IHEMIS 3 = 7) e e e e e e e e e s ree s 1
3 102049501 AssSemDly, AJUSTEN LEVET .......oeeiiiiiiiee et 4
4 102049901 BOIt, 1/4-28 X .31 et 4
5 102050001 Washer, BEIIVIIIE .......ooouiiiieie e 4
6 N/A WaAShEL, FIat ... 4
7 102050101 070V o I LU 4
8 102050301 Cylinder, WhEel, 5/8 ......oeeeieeeeee ettt 1
9 102049701 Kit, Axle Hardware (not shown) (includes items 10 - 13) ......ccocoiiiiiiiiiienennen. 1
10 102050401 Bolt, Wheel Cylinder, Self-Locking, M6 X 1 .......ccooiiiiiiiiiieeeee e, 2
11 102050601 Spring, Shoe t0 Shoe (UPPEI) .ooiiieeiiiee e 1
12 102050501 Spring, Shoe 10 SN0E (IOWEK) ...cueiiiiiiiiiie e 1
13 102050701 [ (01 [0 B0 [0 TR T Y= 2
14 102050201 Kit, Hydraulic Shoe (BPI 4070) (four shoes perKit) .........cccceeiviiieneeiniiieee e 1
15 102044201 Assembly, Brake Drum and Hub (includes item 16) ........cccocceriiiiiiiiiiiiiee e 2
16 1013787 S (0 o I IE T e 2 S 4
17 102044401 BOIt, BaNjO, 3/8-24 ... 2
18 102045501 = T L= A O] o o 1= S TP TP TP 4
19 102051001 Screw, Torx Pan-Head, 5/16-24 X 1 ... 8
20 1017233 | WaSher, FIat, 5/16 ......ooiiiiiiiee ettt s 8
21 1013924 Nut, Hex-Head Lock, Grade 8, 5/16-24 ...........ccoooeeeiiiieeeeeeeeeee e 8
22 OO 7 S N P I o R 8

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-3



2
g0
o<
4 oz
=4 > o
2Q =
[t
e
<+
-
<
o
o
>
=
N

REF BRAKE HOSE, PAGE 5.8

4 PLACES

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 4-4



REAR BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
12 3 4 E
102033401 Assembly, Brake, Driver-Side (includes items 1 - 15) ... 1
102033501 Assembly, Brake, Passenger-Side (includes items 1 - 15) ......oocoiiiiiiiiieiiiniieenn, 1
1 102049401 Plate, BaCKiNg .....ooooieiiiie it 1
2 102049601 Kit, Adjuster, Axle (one kit will service both rear brakes)
(INCIUAES IEBIMS 3 = 7) <ottt 1
3 102049501 LeVver, AQJUSTEI .o a e 4
4 102049901 BOIt, 1/4-28 X .37 .ottt 4
5 102050001 Washer, BEIIVIIIE ........coooeeeeeeeeeeeeee e 4
6 N/A { AT 2= T = g = 4
7 102050101 (070 Y=Y g I VT 4
8 102050801 Cylinder, WhEEI, 7/8 ......oeeeiieiiiiie ettt e e e e e e e e e s nnneee s 1
9 102049701 Kit, Axle Hardware (not shown) (includes items 10 - 13) ........cccociiiiniiienennnnee. 1
10 102050401 Bolt, Wheel Cylinder, Self-Locking, MB X 1 ........cooviiiiiiiiiiiieeeceeeee e, 2
11 102050601 Spring, Shoe t0 SN0E (UPPEI) oueeiiiiiieiiee ettt 1
12 102050501 Spring, Shoe to Shoe (IOWEF) .....o.eeiiiiiii e 1
13 102050701 HOI-DOWN, SNOE ....oeiiiiiiiiiee e 2
14 102050201 Kit, Hydraulic Shoe (BPI 4070) (four shoes per Kit) ........ccccoeriiieiiiiiniiienennen. 1
15 102050901 Lever, Park Brake, Passenger-Side ... 1
15 102050902 Lever, Park Brake, Driver-Side ...t 1
16 102264701 DIUM, BIAKE ..ovviiiiiieiiii ettt ettt ettt e e e e e et e e e e e e eetaeeeeesesbaaeeeeeesssannaaaeeees 1
17 102051001 Screw, Torx Pan-Head, 5/16-24 X 1 ... 8
18 1017233 | Washer, Flat, 5/16 .....oooiiiiei et 8
19 1013924 Nut, Hex-Head Lock, Grade 8, 5/16-24 ...........ccooeveeiiiiieeeeeeeeeiee e 8
20 1010829 | Pin, ClEViS, 5/16 ..ottt e e e e st e e enee e e e nneeeanes 2
21 1013366 Pin, Hair SPring COtEr .....o.eiiiiie e e 2
22 1010984 | NUL, LUQG weiiiiiiiiie ittt ettt ettt st e s be e e ae e e e be e e e esne e e nre e e saneeeanee 8
23 102269101 Flange, Wheel BOlt ........ooo e 2
24 102269301 WaASKhEr, FIat ..o 2
25 102269201 NUL, WASNET ...ceeeeeeee ettt e e e et e e e e e e ee b e e e e eeesaaneaeeeees 2
26 101838801 T TR o) 1 (=Y USSR 2
27 102274101 (07 T o {U o] 01T gl =Y o] (=T U SERURRR 2
28 102276001 (07T 2 o To7 (1 o o[RS PRRT 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-5



d Parts

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrate

Page 4-6



MASTER CYLINDER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102033201 Assembly, Master Cylinder (includes items 2 - 5) .......cccoiiiiiiiiiiiiee e 1
2 102051101 2T o | SRS 1
3 102051201 RO, PUSKH oo e e e e e e e e eeaaaa s 1
4 102051301 N (o] g TR o (=TT U < Y 1
5 102051401 17T o TN 11 - USSR 1
6 102054201 Crank, Bell (includes iteMS 7 = 11) .oveiiiiiieiccc e 1
7 N/A Pin, Clevis, 3/8 X 1 5/16 ..ottt 2
8 N/A Pin, BOW Ti€ LOCKING ...ccii ittt 2
9 N/A Pin, ClEViS, 1/2 X 2 1/2 ..ottt e e e e 1
10 N/A Pin, BOW Ti€ .120 X 2.750 .. .oeeiii ettt e e e e e e eea s 1
11 N/A Spacer (Not interchangeable with spacer 102057801) ..........coveviiiieeriiiiiieeennnns 1
12 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ...t 6
13 7473 NUL, NYION LOCK, 5/16 ...eoiiiiiiiiiie ettt ettt e et e e e e e e e 6
14 1241 Washer, Flat, TYPE A, 5/16 ...ccoeeeceeeeeee e e e e e e e e e e e 4
15 101806102 | CleViS, ROG .....uuiiiieiiiieee ettt e e e e e e e e e e e e e e e e e e e e e e e eenennnrnreees 1
16 101953105 RO, EQUANIZET ...ttt e e e e e s 1
17 1013531 Spring, Brake Pedal REtUIN .......oooiiiiiii e 1
18 102054401 Bracket, Master Cylinder Mounting .......ccuveeiiiiiiiie e 1
19 102339201 Plug, 3/8-24 (Carryall 472 ONlY) ....oooceiiiiee ettt 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-7



REFERENCE
REAR BRAKE

ASSEMBLY €

Page 4-8

‘
REFERENCE
FRO!

oO% ‘,

® /e
\

; 5

TYPICAL
BOTH SIDES

REFERENCE
FRONT SUSPENSION

REFERENCE
MASTER CYLINDER

NT BRAKE

@
@@ .

(A
\a\\\\‘\‘\\
2

TYPICAL
BOTH SIDES

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List




HYDRAULIC BRAKE SYSTEM -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTYy n

12 3 4 E
1 102032801 HOSE, Brake, FrONT .......coeiiieee e e e eeaeees 1
2 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ...t 1
3 8233 NUt, NYION LOCK, 1/4-20 ...ttt et e e e e e 1
4 102032901 Line, Brake, FIrONT .......eeiiiieee ettt e e e e e e e e e eees 1
5 102044401 BOlt, BaNjO, 3/8-24 .......oeeieeeeeee et 2
6 102045501 L T2 T, =T A O o] o] o1 S UURRRRR 4
7 102045801 7T o] o TR 1
8 1014136 Rivet, Pop, Stainless Steel, 3/16 X 1/2 ... e 1
9 102033101 HOSE, BraKe, REAI .....oeeeeieee ettt e e e e e e e ea e e e e e e e raneaes 2
10 102033001 Line, Brake, Rear (passenger Side) ........cccoocueiiiiiiiiiiiieiiiee et 1
11 102044001 Line, Brake, Rear (Ariver SIdE) .......coooeeiiiiiiiieee et 1
12 102045701 L0 7 o T 0] £ T 1= SRSURRR 2
13 1014007 L AT == =Y L = T I 1
14 183 Washer, Flat, TYPE A, #10 oo e e e e e s e 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-9



1)
D) @ -
Tos
/@@% %(/gy |
/®/® / | TYPICAL @
TYPICAL |

BOTH SIDES
A
&

REFERENCE
FRONT SUSPENSION

REFERENCE
MASTER CYLINDER

(&,
) @@ — W
e o2

7

TYPICAL
BOTH SIDES

REFERENCE
REAR BRAKE

Page 4-10 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



HYDRAULIC BRAKE SYSTEM -

CARRYALL 472 VEHICLES
ITEM PART NO. DESCRIPTION QTYy n
1.2 3 4 E
1 102032801 HOSE, Brake, FrONT .......coeiiieee e e e eeaeees 1
2 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ...t 1
3 8233 NUt, NYION LOCK, 1/4-20 ...ttt et e e e e e 1
4 102032901 Line, Brake, FIrONT .......eeiiiieee ettt e e e e e e e e e eees 1
5 102044401 BOlt, BaNjO, 3/8-24 .......oeeieeeeeee et 2
6 102045501 L T2 T, =T A O o] o] o1 S UURRRRR 4
7 102045801 7T o] o TR 1
8 1014136 Rivet, Pop, Stainless Steel, 3/16 X 1/2 ... e 1
9 102033101 HOSE, BraKe, REAI .....oeeeeieee ettt e e e e e e e ea e e e e e e e raneaes 2
10 102331701 Line, Brake, Rear (passenger Side) ........cccoocueiiiiiiiiiiiieiiiee et 1
11 102331801 Line, Brake, Rear (Ariver SIdE) .......coooeeiiiiiiiieee et 1
12 102045701 L0 7 o T 0] £ T 1= SRSURRR 2
13 1014007 L AT == =Y L = T I 1
14 183 Washer, Flat, TYPE A, #10 oo e e e e e s e 2
15 102331601 Line, Brake Supply (master cylinder to te€) .......oovvvviiiiiiiiiei e 1
16 102339201 PIUG, B/8-24 ...ttt e e e e e nae e e e e anres 1
17 102333301 TEE, Brake, 3/8 ...ttt e e e e e e e e e e e e e aaeaans 1
18 1012285 Screw, Hex Washer-Head, 1/4-20 X 5/8 .......ccooveeeeeeeeeeeeeeeeeee e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-11



/@g@
NS (0) (17 )y

Jx\% (nreg

S _>

TYPICAL
2 PLACES

TYPICAL
2 PLACES

EACH SIDE
OF VEHICLE

TYPICAL
EACH SIDE
OF VEHICLE

Page 4-12 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



HAND PARK BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTyY n

12 3 4
1 102170901 LeVver, Park BraKe .........coooeiieiiiie ettt e e e etee e e e e e ee e e e e e e esaanaeeeeees 1
2 102033701 BOOt, Park Brake LEVET ......couueiiiiieeieeee ettt e e e e e e e eeae e e e e eees 1
3 101832001 Screw, Phillips-Head, 5/16-18 ......ccccooiiiiiiieeeeee e 2
4 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ......ovirii e 2
5 1011990 AT gL g = TR 7 R 4
6 8754 NUt, NYION LOCK, 3/8-16 ......eeeiiiieiiiiiee ettt e 2
7 1013366 | Pin, Hair SPring COMEr ......ccueiiiiei et 2
8 102033901 Cable, Park Brake, LONG ......oocuiiiiiiiiiiiee et 2
9 102247201 Cable, Park Brake, Short (Turf 272 and Carryall 272 Vehicles) ........ccccccevviveenrn. 1
9 102331201 Cable, Park Brake (Carryall 472 VEhICIES) .....cc.eviiiiiiiiiiiiiee e 1
10 102052701 EQUAIIZET ..o 1
11 102160501 NUL, HEX, 5/16-24 ...t e e e e e e e e e s s eeeeeeaeae s 1
12 102028401 Clip, Park Brake Cable .........cociiiiiiiiiiiee ettt e e e e s e e nnraee e e 4
13 102242701 Kit, Pulley (includes items 14 - 17) ...oooiiiii e 1
14 102028302 Pulley, Flat Mount, 2-INCh .......cooiiiiiiiiie e 1
15 101260202 Screw, Socket-Head, #10-24 X .75 ..o 4
16 1012438 NUt, NYION LOCK, #10-24 ..o e e e 4
17 183 Washer, Flat, TYpe A, #10 . 4
18 1010829 Pin, ClEVIS, 5/1B8 ...ttt e e e e e e e e e et r e e e e e e e e e s 2
19 102052801 NUt, HEX CONE, 5/16B-24 ...ttt et e e e e e e e e e e e e eeaeees 1
20 1013531 S o] 1 o [ SRR 1
21 N/A Y 111 (o TR = oo ] R 1
22 101900802 Hanger, Brake Cable..........c.uuiiiiiiii e 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 4-13






PEDAL GROUP E



Page 5-2 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



BRAKE PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 102028901 Assembly, Brake Pedal (includes items 2 - 5) .....cooviiiiiiiiiiiiie e 1
2 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .....oiiiiiieeiieeeeeeee e 4
3 102028601 Pad, Brake Pedal ..........cccooiiiiiiiiiiiee e e 1
4 1010878 Bumper, RUDDET ... . 1
5 1028 NUE, HEX, 1/4-20 ..ttt ettt e e nnae e e rnte e e nneeas 1
6 1011402 Package, Brake Mounting Block (contains upper and lower

for driver and passSenger SIAES) .........eviiieiiiiee i e 1
7 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ....ooviiiiiiei ettt 4
8 1241 AT oL g = Y A I T 4
9 7473 | Nut, Nylon LOCK, 5/16-18 .....ooiiiiiieiieie ettt 4
10 101953105 RO, EQUANIZET ...ttt e e e e e e 1
11 102323201 Pin, Clevis, 5/16 (later style hardware) ..o 1
12 102292801 Pin, Bow Tie Locking (later style hardware) ........ccccocccveieiiiiiiieeeiieee e 1
13 101953001 Bolt, Hex-Head Shoulder, 3/8 x 1 (earlier style hardware) ...........ccccocoeiriieeennennne 1
14 7473 Nut, Nylon Lock, 5/16-18 (earlier style hardware) .........cccocceeeiiiiiiieiiiiniiiee e, 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 5-3



FLOORBOARD
REMOVED FOR
CLARITY

Page 5-4 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1017696 | Assembly, Accelerator Pedal (includes item 2 and 3) ........ccccooviieiiiiiiniiin e 1
2 1013871 = o I =Y T | SRR 1
3 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 ......covvvvvvvriiiiiiiiiceieeeeeeeeeeeee, 4
4 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 .....eeiiii e 1
5 1241 LA T gL g = Y A I T 1
6 102026001 Kit, Accelerator Pivot Rod (includes item 7) ....occooeeiiiiiiieeeeeee e, 1
7 1011700 S o= o= SRR 1
8 7473 NUt, NYION LOCK, 5/16-18 ...oeeiieieeeee ettt e e e e e e ee e e e e e e e 1
9 332 Washer, Flat, TYPe A, 1/4 ...t 4
10 1017424 | Bearing, PiVOt SUPPOIT .....oeiiiiiie ettt 1
11 101966901 Nut, Flanged LOCK, 1/4-28 ...t 1
12 101817401 =Y E= T = S o 1o T PR 1
13 101796201 SPriNG, REIUIN ..t s e e eaneas 1
14 1017378 | CUP, SPIING coiiieeieiie ittt st e e s e b e e e e s s e e e s e anb e e e e e e nneee e e e ennres 1
15 1017380 Bumper, RetUrn SPring ...oooeeeiiieiie e 1
16 8233 NUt, NYION LOCK, 1/4-20 ...ttt ettt e e e e e e enrae e e e e 4
17 101818801 StU, Ball ..o e e e e e 1
18 101822001 Assembly, Accelerator Rod (Turf/Carryall 272) (includes items 19 and 20) .......... 1
18 101674702 | Assembly, Accelerator Rod (Carryall 472) (includes items 19 and 20) ................. 1
19 1011084 Nut, UNF HeX Jam, 1/4-28 ...t 2
20 1011734 Joint, Spring-Loaded Ball ............cooiiiiiiiiii e 2
21 1011694 Support, Accelerator Pivot RO .........oceiiiiiiiiii e 2
22 101861901 Screw, Hex-Head Cap, 1/4-20 X 1-1/8 ..ot 4
23 8754 | Nut, NylION LOCK, 3/8-16 ....cceeiiiiiiiiiiiiiiiee ettt et e e e srnreeee e 2
24 101916901 Spacer, Ratchet SUPPOIT ....cooiiii e 1
25 334 LA T gL g = TR 7 < R 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 5-5






STEERING,
FRONT AND REAR SUSPENSION E



Page 6-2 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



STEERING COLUMN

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102010201 Joint, Steering (includes items 2 and 3) ......c.cooiiiiiiiiii 1
2 1017226 Screw, Hex-Head Cap, M8 X 1.25 X 30 MM ....oovveieiiiiiiiiieieeeee e 3
3 7174 WaASHET, LOCK, 5/16 ..eeniieieieii et e e e e e e e e e e e e e e e e e e eeeeeeeeeeanaees 3
4 102013101 Assembly, Steering Column (includes items 5 - 13) ....oociiiiiiiiiiiieeeee e 1
5 1012605 RiNG, REtAINING ...ooieieiiieeeee e 1
6 1012604 WaASHET, SEEEI, 5/8 ...ttt e e e e e e e e e e ee e eeeaaaraaas 1
7 1014217 SPring, COMPIESSION ......ueiiiiiiiaiiieeiieeeriee et stee et sbe e e e e e eree e s bee e s anreeenes 1
8 1014125 WWEBAGE ittt ettt e e e et e et e e e ne e e e nneeeennaeeeanneeens 2
9 1014213 ASSEMDIY, BEAING ..oieiiiiiiiiiee e 2
10 1014126 Seat, BEAMNG ..uvveiiiiiiiiiiie ettt e et e e s e e e e earraeeeean 2
11 1017315 Shaft, Steering COIUMN ..o e 1
12 1014214 RiNG, REtaiNINg ..o 1
13 102013001 Weldment, Steering COIUMN ........oooiiiiiiiie e 1
14 102278001 Boot, Steering COIUMN ........eeiiiie e 1
15 320 Screw, Hex-Head Cap, 3/8-16 X 1 ..ot 4
16 334 Washer, Flat, TYPE A, B/8 ..ottt e e e s 4
17 8754 NUL, NYION LOCK, 3/8-16 .....oeeiiiiieeeee i sss e e e e e e e e e s snnrrneeeeeeeee s 4
18 1017273 Nut, NYION LOCK, 5/8-18 ...t 1
19 1016219 | Assembly, Scorecard Plate (includes items 20 - 23) .....cccovcieiiiiei e 1
20 1012565 Screw, Round-Head, #12-14 X 1 ..o e 2
21 1012566 Spring, Tapered COMPIrESSION .........eiiiiiiiiiieeeiiiieee e erieeee e ereeee e s s e e s srnreeeeeens 2
22 1016214 LT o T =Y o o | RS PURPPPRR 1
23 1016154 L0 1o TS Yoo ] (== (o PSSR 1
24 1016663 Screw, Phillips, Type A, #12-14 X 5/8 .......oeiiiiie e 2
25 1016156 WhEEI, STEEING it e s e e e s snsae e e e snnnnaeeas 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 6-3



REFERENCE MOUNTING PLATE

TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL
4 PLACES

TYPICAL

REFERENCE FRONT ! . ~ 2 PLACES
~

SPINDLE

TYPICAL
2 PLACES

Page 6-4 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List




STEERING GEAR ASSEMBLY

ITEM PART NO. DESCRIPTION QTYy
12 3 4

102010101 Assembly, Steering Gear Box (includes items 1 - 16) .....coocoiiiiiiiiiiniiie e 1
1 N/A BOX, StEEIHNG GRAN ...eiiiiiiiiii e 1
2 N/A = To S Y (=1 o o o R 1
3 N/A a1 o TS 1= T=Y oV SRR 1
4 1013051 RING, SNAP i 1
5 101879701 Guide, StEeriNG RACK ....ccciiiiiiiii it 1
6 101879801 ST o] 410 Te T (o) (= ISR 1
7 N/A Yol (=N LV t= (o C U] T = 1
8 1013044 Nut, HEX Jam, IMB0 X 2 ..eeeeeiiieee ettt e e e e e e e e e e e e e aae s 1
9 101880201 Assembly, Inner Ball JOINt ... 2
10 1013035 ST 1T D T 1= R 2
11 8990 THE, WiTE ittt e e e e e e e e e e e e e e e e e e e s s s nnntearereeaaaaeeeaaanas 2
12 1013042 Nut, Hex Jam, MT2 X 1.25 ...t eaa s 4
13 1013052 Seal, Dust, Steering PinioNn ..........c.ooiiiiiiiiii e 1
14 N/A Bearing, LOWEr PiNiON .........oiiiiiiiiee et 1
15 101879401 Bearing, Upper PiniON .........cooooiiiiiiiiee e 1
16 101879901 RING, C-TYPE STOP i 1
17 102022901 Nut, Nylon LOCK, M12 X 1.25 ..ottt et 2
18 102023301 PiN, COMEE e e e e e e e e r e e e e e aaaeas 2
19 102022801 Link, Rack and PinioN Drag ........ooueeeiioiiieee et 2
20 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ... 4
21 334 Washer, Flat, TYPE A, B/8 ..ottt e e e s snnaaee s 4
22 1010138 Nut, DImpled LOCK, 3/8-16 ....cooeieeieiiieieeiiiiee et e e e e e e e ae e 4
23 102022601 JOINT, Ball oo a e e e e e e e 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 6-5



TYPICAL
2 PLACES

TYPICAL
4 PLACES

)

TYPICAL
2 PLACES

,/
,//

,/

TYPICAL
2 PLACES

TYPICAL ‘ i
4PLACES | ’

@ TYPICAL ////
4PLACES

TYPICAL
2 PLACES

| 1
=il
T .
TYPICAL@V g ~ -
2 PLACES - - _—"" TYPICAL M
TYPICAL —
5 PLASES :/ — '\ \ 4 PLACES/’//’/ A \@ TYPICAL
s ~.8 = /@ 2 PLACES
- s (/
— - TYPICAL
i ~- 2 PLACES
AN I -
[ A /@ TYPICAL
L%W/ ‘@\ 2 PLACES TYPICAL
o ZPE
TYPICAL ;

4 PLACES

T

TYPICAL

2 PLACES TYPICAL
2 PLACES

Page 6-6 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FRONT SUSPENSION

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 102012301 TOWEK, SNOCK ...t e e e e e e e e e e e e e e e e e e e e e e e e bbb as 1
2 102023101 Screw, Hex-Head Cap, 7/16-14 X 2-1/4 ...t 4
3 1014555 NUt, NYION LOCK, 7/16-14 ...t et 4
4 7270 Screw, Hex-Head Cap, 3/8-16 X 4-1/2 ......oveeiiieeee et 4
5 102016801 Plate, Suspension MOUNTING ......ocueiiiiiiiiiie e 1
6 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ...t 2
7 7473 NuUt, NYION LOCK, 5/18-18 ......oeiiieiiiiiie ettt e e e e e e e 2
8 8754 NUL, NYION LOCK, 3/8-16 ....oeeeiiiieeeeei i ctee e e e e e e e st e e e e e e e e e s nee e e e e e e e s 4
9 102017601 ShOCK, COil OVET ..coeieeeeee e e e e e e e e e e e e eannraeeees 2
10 1016387 Screw, Hex-Head Cap, 3/8-16 X 2-3/4 .......ooviiieciie ettt 4
11 8754 NUL, NYION LOCK, 3/8-16 ....oeeeiiiieeeeei e e e re e e e e e e e e e s re e e e e e e e s 4
12 102052401 Assembly, A-Arm, Driver-Side (includes items 14 - 18) .....cccoviiiiiiiiiiieee e, 1
13 102052301 Assembly, A-Arm, Passenger-Side (includes items 14 - 18) .......cccoccceiiiiiiiienenen 1
14 1016346 Bushing, Ureth@ne ... 4
15 102066701 Y (=YY SIS 1 (=1=) 2
16 8067 Bushing, Bronze Spindle..........oouii ittt 1
17 1015597 Fitting, Grease, Thread-Forming, 1/4-28 .........cccooiiiiiiiii e 1
18 7048 BUSNING, BrONZE ...t e 1
19 102016701 SPINAIE, DIVEI-SIAE .....oeiiiiiiiiiiee e e e e e et e e e e ssae e e e e enees 1
20 102016501 Spindle, Passenger-Side .........coui i 1
21 102048601 =T R G e o 1 o I RPN 2
22 101903101 NUt, NYION LOCK, 1/2-20 ...ttt e et e e e e e e e 4
23 102023001 Y= I I Lo o] = o S 2
24 102013701 Bearing, HUD ... e 4
25 102013801 N[O RS (o] 1Yo [ = [ 2
26 101838801 e AT O] 1 (=T Y 7200 G Ko L S 2
27 102013601 L0703 R D 11T U SERURRR 2
28 102044201 Assembly, Brake Drum (includes items 29 and 30) ........cccoeceeeiieiniiieesiiee e 2
29 N/A CUP, BEAING e 2
30 1013787 StUd, LUG, 1/2-20 et e e ee e 4
31 1010984 NUL, LUQG, 172520 oottt et e e e e e e e e e e e sss e e e e ennaeeeeeennnes 8
32 1010150 Bearing, TRIUSE ....oooe e 2
33 1016389 Washer, Kingpin WaVE ..ot 2
34 102100001 S (0] S (== 1o Vo USSR 2
35 102067001 Screw, Hex-Head Cap, 1/2-20 X 4-1/2 ..ot 2
36 1010028 | Washer, Flat, 1/2 ....oooo oot e e e e e e e e e 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 6-7



¢ X @
@% ® PPOE
wt—] ___ P=)DDIYo
=/ et
EN

o N\ e

Q

AXLE
SADDLE

\ fw NeaY
\\\\\\\\\\s:

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 6-8



REAR SUSPENSION

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102256901 Shackle, REAr SPriNg ....cocueioiiiiie et 4
2 8754 NUL, NYION LOCK, 3/8-16 ....ooeeiiiieeeeee e e e e e e e s e e e e e e e e e e s snnnanneeeeeeeeee s 6
3 1012303 BUSKING, STEEI ...eeiiiieiie e e 6
4 1015583 Bushing, Urethane ... 12
5 1010145 NUL, UNF HEX, B/8-24 ...ttt e e e e et aaaa e 4
6 102267301 ] gLe 1o (A o T-To Y1 o T=T P = (Y= T 2
7 1011415 | Kit, Shock Absorber Cushion (includes items 8 and 9) .........ccocceiiiiiiiiiieiiien e 4
8 N/A Retainer, Shock Absorber CUShION .......cooooevueeiiiiiiieee e 2
9 N/A Cushion, SNOCK ADSOIDET ......uuieieieieieieeee e e e 2
10 102258801 U BOIE e e e e e e e e e e aaaaaaas 4
11 102006501 Spring, Rear FOUr-IEaf ... 2
12 102066201 Screw, Hex-Head Cap, Grade 8, 3/8-16 X 3-1/2 ..cccoeeeieeiiiieeeeeeee e 2
13 102266301 = To IS o] ¢ o O SR O UUPTUURTTUPPRURRN 2
14 7270 Screw, Hex-Head Cap, 3/8-16 X 4-1/2 ... 4
15 808 AT gL g = T T < T 8
16 1015453 MOUNE, COMPIESSION ...veiiiiiiiiiieeiiiiieee e eeteee e s st e e e s s e e e e e snree e e e e snseeeeeeessaeeeeennnees 8
17 102045601 S o= (o T PO PP PPRR 8
18 101900802 Hanger, Brake Cable .........cc.ueiiiiiiiiiieeecee et 2
19 102065001 NUt, Flanged, 7/16-14 ..ot e e e e e e ennees 8
20 102188701 S o] o TR = PP 2
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 6-9







ELECTRICAL SYSTEM E



TURF 272 PEDAL-START VEHICLE WIRING

PASSENGER SIDE

GROUND
HEADLIGHT

TERMINAL
BLOCK

REVERSE
BUZZER

DRIVER SIDE
HEADLIGHT

LIGHT
SWITCH
<
Q
z3 FUEL GAUGE/
S8, Bud 9% HOUR METER
w8352 28@E
Sfogmaoy>2
233 > =
WHITE
ORANGE
WHITE/BLACK
YELLOW.
RED
BLUE
YELLOW.
BLUE
BLACK
BLACK
BLACK
BLUE
@ '\ GREEN/WHITE ———
MASTER
CYLINDER VELLOW
WHITE

GREEN/WHITI

Page 7-2 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FORWARD / REVERSE
LEVER

REVERSE BUZZER
LIMIT SWITCH

ACCELERATOR PEDAL
LIMIT SWITCH

_— FUEL TANK
’/\ED

x
——RED/WHT- Q
3
[}
w
[9]
zZ
VOLTAGE 2
REGULATOR 5
FRAME
GROUND
o ——
ok
) —
o
gt
STARTER/
/QpGENERATOR
\
S )
&
S
—
w
>
WHITE
ORANGE
—— WHITE/BLACK
YELLOW ;
RED ]
BLUE /
YELLOW. ‘
BLUE | -
BLACK
BLACK —
SONIC
BLACK | WELD K-
BLUE SN ——
SONIC 2
WELD g
GREEN/WHITE @
YELLOW 8,504
8 L40,AC)
WHITE / BRo, 0w, O K
o

- &
+
BATTERY

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

W,
YL (o Vﬁl N'
/ OPTIONAL
/ TAIL LIGHT
s W g /
W K
&' < OPTIONAL
TAIL LIGHT

Page 7-3




Page 7-4

See previous two pages for wiring diagram.

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



WIRING - TURF 272, PEDAL-START VEHICLE

ITEM PART NO. DESCRIPTION QTYy
12 3 4

102032601 Wire Harness Assembly (includes items 1 - 22) ......ccooiceiiiiiiiiiie e 1
1 1015769 Wire Assembly, #6 WhIte .........uviiiiiiieiee e 1
2 N/A Wire Assembly, #16 YEIIOW .........uuuiiiiiiiiieii e 1
3 1016380 Wire Assembly, #6 BIACK .........ccueeeiiiiiiiie e 1
4 N/A Wire AsSSembly, #18 GIEEN ........euiiiiiiieeiii i e e e e e e e e e e e enanes 1
5 N/A Wire Assembly, #18 YEIIOW .........uueiiiiiiiiiei e 1
6 N/A Wire Assembly, #18 REA/WHhILE .......cccuviiiiiiiiiiie et 1
7 N/A Wire Assembly, #14 Red, #18 Orange .........cccovueeeieiiiiiiei e 1
8 N/A Wire Assembly, #18 Blue, #18 YEllOW .......oooiiiiiiiiee e 1
9 N/A Wire Assembly, #18 Black, #14 Black ..........ccccuiiiiiiiiiii e 1
10 N/A Wire AsSsembly, #14 YEIOW .......oueiiiiiiiiee et e e e 1
11 N/A Wire Assembly, #16 Blue, #16 Brown ... 1
12 N/A Wire Assembly, #16 BIACK ...........uueiiiiiiiiiii e 1
13 N/A Wire Assembly, #18 WhIte .......oeeeiiiiiiiee e 1
14 N/A Wire Assembly, #18 Green/White .........coooviiiiiiiiiiiiee e 1
15 N/A Wire Assembly, #18 WhIte ... 1
16 N/A Wire Assembly, #18 YEIOW ........ueiiiiiiiieeieee e e e e 1
17 N/A Wire Assembly, #18 Black, #14 Black ...........ccccuiiiiiiiiiiiiiieeeeee e 1
18 N/A Wire Assembly, #16 BrOWN ... 1
19 N/A Wire Assembly, #18 Orange .......coocueieiiiiiiiieie e 1
20 N/A Wire Assembly, #18 Red ... 1
21 N/A Wire Assembly, #18 White/BIack ...........ccceviiviiiiiiiiiiie e 1
22 N/A Wire Assembly, #18 BIACK .........uuiiiiiiiiieieieieeee e 1
23 1014119 | Wire Assembly, #6 Red .........ooiiiiiiiiii et 1
24 N/A Wire Assembly, #18 BIACK ........coouieeeieeeee e 1
25 N/A Wire Assembly, #18 BIACK ..o 1
26 1012382 Wire Assembly, #6 BIACK ..........ooiieiiiiieeiee e 1
27 N/A | Wire Assembly, #18 Orange (part of electrical component box) ..........cccceceeeenneen. 1
28 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccooviieeiennnnnn 1
29 1015332 Wire Assembly, #10 Braided Ground ...........cccccoeeiiiiiieiiiiiiiiee e 1
30 101837301 Wire ASSEMDIY, #6 GIrEEMN ....ccciiciiiiee it et e e e e e e s e e e s snaae e e e snnnaaees 1
31 N/A Wire Assembly, #18 YEIIOW ... 1
32 N/A Wire Assembly, #16 BIACK ..o 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-5




CARRYALL 272 KEY-START VEHICLE WIRING

PASSENGER SIDE
HEADLIGHT
HEADLIGHT
DIODE
BL4 N

DRIVER SIDE
HEADLIGHT

/|

(—RED/\NHITE

OlL
LIGHT

~BLACK \—\—\— \—\—
1
I
=y
A
2

X
O
;g FUEL GAUGE/
2 w95 HOUR METER
WO SogiEw
w EJC_DI'IEEO
w
2 o 3 e
m o
(]

ORANGE

WHITE/BLACK ——

\ l YELLOW ——
! RED
BLUE
YELLOW —

BLUE ——

BLUE —

\ GREEN/WHITE —

YELLOW ——
WHITE —

MASTER
CYLINDER

BROWN

GREEN/WHITE

-~
(&

|

Page 7-6 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FORWARD / REVERSE

LEVER

REVERSE BUZZER
LIMIT SWITCH

LOCKOUT CAM
LIMIT SWITCH

ORANGE
GREEN \

DIODE
FUEL TANK

GROUND

G
Blacy ¢
VOLTAGE ©
REGULATOR SONIC C4)9‘0\3 g
WELD & P
P~\0 ,«,\
a o
\s
\}Q‘(\ N
© STARTER /
[ — % GENERATOR
7]
[a}
w
o

YELLOW-

\

"oy,

—— WHITE/BLACK WHITE/BLACK —————— |
—RED FRAME /
GROUND =~ /
BLACK BLACK
— YELLOW —
— BLUE —
SONIC — s,
WELD —
L4c/(\
- BLUE BROWN \
BROWN
SONIC !
WELD 3
-GREENWHITE ~ a \
— YELLOW / B BlactAck
J— B, HOW Cx
WHITE Rowy,, YN
Vd\ "ELLOWN \Q\'.
& y
- O OPTIONAL
S S e
+ /
¢ &
NGO
PN
BATTERY
OPTIONAL
TAIL LIGHT

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-7



Page 7-8

See previous two pages for wiring diagram.

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



WIRING - CARRYALL 272, KEY-START VEHICLE

ITEM PART NO. DESCRIPTION QTYy
12 3 4

102223601 Wire Harness Assembly (includes items 1 - 22) ......ccooiceiiiiiiiiiie e 1
1 1015769 Wire Assembly, #6 WhIte .........uviiiiiiieiee e 1
2 N/A Wire Assembly, #18 YEIIOW .........uueiiiiiiiiiei e 1
3 1016380 Wire Assembly, #6 BIACK .........ccueeeiiiiiiiie e 1
4 N/A Wire Assembly, #18 YEIOW .......uueiiiiiiiiee i e e e e 1
5 N/A Wire Assembly, #18 Red ... 1
6 N/A Wire Assembly, #18 Black, #16 BIacK .........cccccceviiviiireieiiiiie e 1
7 N/A Wire Assembly, #18 REA/WHIte ....coevveieeiiii e 1
8 N/A Wire Assembly, #14 Red, #18 Orange ........ccccceeeiiuiiieieiiiiee e 1
9 N/A Wire Assembly, #18 Yellow, #18 Blue, #18 White .............oooiiiii s 1
10 N/A Wire AsSsembly, #14 YEIOW .......oueiiiiiiiiee et e e e 1
11 N/A Wire Assembly, #18 BIACK ...........uuiiiiiiiiiiiie e 1
12 N/A Wire Assembly, #16 Blue, #14 Blue, #18 Brown, #16 Brown ................ccoceee 1
13 N/A Wire Assembly, #16 Black, #16 Black/White ..........cccccoeviiiiiiiiiiiceiee e, 1
14 N/A Wire ASsSembly, #18 GrEEN ........ueiiiiiiiiiii e 1
15 N/A Wire Assembly, #18 BIUE ... 1
16 N/A Wire Assembly, #18 Black, #16 BlIack .........cccccviiiiiiriree e 1
17 N/A Wire Assembly, #18 Green/White .........cooiiiiiiiiiiiieee e 1
18 N/A Wire Assembly, #18 WhIte ... 1
19 N/A Wire Assembly, #18 YEIOW .......oueiiiiiiiiee e e e 1
20 N/A Wire Assembly, #18 BrOWN .........oeuiiiiiiiiiii e 1
21 N/A Wire Assembly, #18 Orange ........ooceiiiiiiiiiee et 1
22 N/A Wire Assembly, #18 WhiIte/Black ..........cooeeiiiiiiiiieeee e 1
23 N/A Wire Assembly, #18 YEIOW ... 1
24 1014119 Wire Assembly, #6 Red ..o 1
25 N/A Wire Assembly, #18 BIACK ..o 1
26 1012382 Wire Assembly, #6 BIACK ..........ooiieiiiiieeiee e 1
27 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccovceeiiiiennnne 1
28 1015332 Wire Assembly, #10 Braided Ground .............coooiciiiiiiiiieeee e 1
29 101837301 Wire ASSEMDIY, #6 GrEEMN ....ccoiiiiiiiee ettt e e as 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-9



CARRYALL 472 KEY-START VEHICLE WIRING

DRIVER SIDE
HEADLIGHT

Page 7-10

PASSENGER SIDE
HEADLIGHT

HEADLIGHT
DIODE

REVERSE
BUZZER

RED/WHITE
(_

)
BLACK \O\_/
B Ug

oIL
e LIGHT
2
o‘?‘w\
¥
X
2
g FUEL GAUGE/
x 2 w93 HOUR METER
& WS 3Egew
=] g D E
w I S g @ >IT O
2 a o 3 sz
m o
| (14)
ORANGE
| WHITE/BLACK ——
YELLOW ——
| RED
BLUE
YELLOW —
BLUE ——

BLACK ——

BLUE —

\ GREEN/WHITE -

YELLOW ——
WHITE —

MASTER
CYLINDER

GREEN/WHITE

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FORWARD / REVERSE
LEVER

REVERSE BUZZER @
LIMIT SWITCH @

LOCKOUT CAM

— YELLOW —

/RED/\NHITE

2l LIMIT SWITCH
ok | —ORANGE
SONIC
WELD
FUEL TANK
< >
o -
" [ (/\
/
X
[}
; 3
[3)
SOLENOID
FRAME
GROUND
?\N‘Gﬁ -~
_o \@
N2
o = o
P T \)\AO
= REGULATOR SONIC 0‘?‘0 B
2 WELD o e\‘a»‘“
i " \N\'\\" 7 <
\,\\’(
© STARTER /
GENERATOR
\(\\/\\6 (]
@*““
5o
/
Bk
-
/\ zd
S >
=
w
>
- oL |
5 13 SENDING
b \ UNIT
i \ -
—_— WHITE/BLACK WHITE/BLACK —— | =Y
Whirg \YELLOW
\ ELLOW
— RED

e .y

I \ RED/WHITE |\

— BLUE ——w

R,
—BLACK (80) @
BLUE BROWN
SONIG BROWN
WELD
-GREEN/WHITE -
— YELLOW
— WHITE
OPTIONAL
TAIL LIGHT
BATTERY
OPTIONAL
TAIL LIGHT

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-11



Page 7-12

See previous two pages for wiring diagram.

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



WIRING - CARRYALL 472, KEY-START VEHICLE

ITEM PART NO. DESCRIPTION QTYy
12 3 4

102316101 Wire Harness Assembly (includes items 1 - 22) ......ccooiceiiiiiiiiiie e 1
1 1015769 Wire Assembly, #6 WhIte .........uviiiiiiieiee e 1
2 N/A Wire Assembly, #16 YEIIOW .........uuuiiiiiiiiieii e 1
3 1016380 Wire Assembly, #6 BIACK .........ccueeeiiiiiiiie e 1
4 N/A Wire Assembly, #18 YEIOW .......uueiiiiiiiiee i e e e e 1
5 N/A Wire Assembly, #18 Black, #16 Black ...........cccccuuiiieiiiiiiiieeeee e 1
6 N/A Wire Assembly, #18 REA/WHhILE .......cccuviiiiiiiiiiie et 1
7 N/A Wire Assembly, #14 Red, #18 Orange .........cccovueeeieiiiiiiei e 1
8 N/A Wire Assembly, #18 Blue, #18 Yellow, and #18 White ...........cccooieiiiiiiiinninns 1
9 N/A Wire Assembly, #14 YEIOW ...t 1
10 N/A Wire Assembly, #18 BIaCK ........uuuiiiiiiiiieieee e 1
11 N/A Wire Assembly, #16 Blue, #16 Brown ... 1
12 N/A Wire Assembly, #16 Black, #16 Black/White ...........ccccveciiieeeiniiieee e 1
13 N/A Wire Assembly, #18 GIEEN ........euiiiiiiiee et e e e e e e e e e e 1
14 N/A Wire Assembly, #18 BIUE ... 1
15 N/A Wire Assembly, #18 Black, #16 Black ...........ccccuiiiiiiiiiiiiiieiceeee s 1
16 N/A Wire Assembly, #18 Green/White .........cooo i 1
17 N/A Wire Assembly, #18 WhIte ... 1
18 N/A Wire Assembly, #18 YEIIOW .........uuuiiiiiiiiieii e 1
19 N/A Wire Assembly, #18 BrOWN ........oeiiiiiiiieiii e e e e e e e e 1
20 N/A Wire Assembly, #18 Orange ........cooicuiiiiiiiiiiiie et 1
21 N/A Wire Assembly, #18 White/BIack ...........ccceviiviiiiiiiiiiie e 1
22 N/A Wire Assembly, #18 Red ......eueeiieiiieeeiee e 1
23 1014119 | Wire Assembly, #6 Red .........ooiiiiiiiiii et 1
24 N/A Wire Assembly, #18 BIACK ........coouieeeieeeee e 1
25 1012382 Wire Assembly, #6 BIACK .........cooioeeiiiiieeeie e 1
26 1015737 | Wire Assembly, #10 Red (part of electrical component box) ..........ccccevcieveennnnnee. 1
27 1015332 Wire Assembly, #10 Braided Ground ...........ccccceeiiiiiiireeiiiiieee e e ssveee e 1
28 101837301 Wire ASSEmDIY, #6 GIrEEN ..ccceeiie et e e e e e e e e e e e e e 1
29 N/A Wire Assembly, #18 YEIOW ... 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-13




TYPICAL /
4 PLACES
u //
TYPICAL ~
2 PLACES
~ TYPICAL
4 PLACES
@ TYPICAL
2 PLACES TYPICAL
% @ 2 PLACES
\
e

TYPICAL
2 PLACES

TYPICAL
3 PLACES

REFERENCE
UNITIZED
TRANSAXLE

Page 7-14 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FORWARD/REVERSE SHIFTER ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1016947 | Assembly, Forward/Reverse Shifter (includes items 1 - 17) ......cccoiiiiiiiiiiiienenee 1
1 1012594 Screw, Maching, #4-40 X 1-1/2 .o 2
2 1016342 Base, Forward/Reverse Shifter ...........uciiieiiiiiiieiiieieeeeeeeeeeeeeeeeeeee s 1
3 8057 Nut, HeX-Head, #4-40 .......cooeer et 4
4 1012431 {2 T 1= g = T2 4
5 101979101 SWICH, LIMIT ooeeeeiiiieee e e e e e e e e e 1
6 1014727 Washer, Nylon Flat, #4 ... 2
7 1014807 ST (o] o TR 1N T o 1
8 8058 AL =TS 1= g o Yo O -7 S 2
9 1014145 BUSKING, BrONZE ...t a e 2
10 1014089 Kit, Neutral Lockout Cam (includes item 11) .......ooociiiiiiiiiiii e 1
11 1014065 Washer, Flat, DEIIN ......oooeeeieeeeeeee e e e e e e e 1
12 1013590 Spring, FOrward/Reverse Cam .........ccccooiiiiiiiiieniee e 1
13 1013589 RiNG, REtaINING ...oooeeiiiee e e e 1
14 1013587 Weldment, Forward/Reverse Bell Crank ...........ceeviviiiieiieiiiieeieee e, 1
15 1013591 Pin, ROl 1/8 et e e e e e aaaaaas 1
16 8717 NUL, NYION LOCK, 1/4-28 ...ttt e e e e e e 1
17 1010954 Stud, Ball, 1/4-28 X 1/4 ...ttt 1
18 1015409 | Cable, Transmission (includes items 19 and 20) (Turf 272 and Carryall 272) ....... 1
18 101672701 Cable, Transmission (includes items 19 and 20) (Carryall 472) ........cccceevvivveeerne 1
19 7893 NUL, HEX, #10-32 ..eeeeiieiieeee et e e e e e e e e e st e e e e e e aaae s 2
20 1012333 JOINt, Ball e e e e e e e e e aaas 2
21 1015064 Screw, Phillips Oval Countersunk Machine, SS, #8-32 X 5/8 ....ccovvvevevviiiiiiiieeee, 1
22 1012987 Handle, Forward/Reverse SWItCh ..........coooiiueiiiiiiiieiee e 1
23 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......coooceeee et 4
24 8233 NUL, NYION LOCK, 1/4-20 ....oeeiiieieeee ettt e e e e e e e e s nnaeneeeeeaaee s 4
25 1016201 A T LY AT £ VT T < T 1
26 102045901 Bracket, Transmission Cable SUPPOrt .........occeiiiiiiiiiiieiee e 1
27 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......oocuuiiiiiiie e 3

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-15



TYPICAL 2 .\w
PLACES |

ORANGE WIRE
ASSEMBLY @\ 4 Lo
) ©

PLACES

TYPICAL 2

Page 7-16

PO
‘N\\‘
/é

O
oNy’

REFERENCE
ACCELERATOR CABLE

:@\ REFERENCE
|

ACCELERATOR ROD

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TYPICAL 2
PLACES

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ELECTRICAL COMPONENT BOX,

PEDAL-START VEHICLES
ITEM PART NO. DESCRIPTION QTYy
1.2 3 4
1 1015372 Cover, Electrical Component BOX ........ccooiciiiiiiiiiiiiie i ee e sieeeee e 1
2 1015752 SCreW, Hi-l0, #12-18 X 5/8 ... oot e e e e e eeaaaas 5
3 1013589 RING, REtaINING oo 1
4 1015373 (OF=T 0 0 I = =Yor (g [or=T I = Lo SRR 1
5 1014145 BUSHING, BrONZE ..ot 2
6 1014065 Washer, Flat, DEITIN .....ooueiiie e e e r e s e e e eaaeees 1
7 1010954 Stud, Ball, 1/4-28 ... 1
8 1015345 Assembly, Bell Crank and Shaft ... 1
9 8717 NUt, NYION LOCK, 1/4-28 ...ttt e 1
10 8057 NUL, HEX, #4-40 . o e e e e e e e e ereaaaa s 4
11 8058 LAY 1] a1 g o Yo -2 2
12 1014807 R ) (o] TR I o 1 USRS 1
13 1014808 SWICN, LIMIE ...eeieeiiiiie e e e e e e e e e e aeees 1
14 1012431 LA T gL g = TR SR 2
15 N/A | Wire Assembly, #16 Orange ..........ccceoiueeiiieeeiieee e 1
16 1015878 Screw, Hex-Head Machine, #4-40 X 1-5/8 ........ccoovireiieieeeeeeeeee e 2
17 101856102 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 .veeiiiiieeeeeeeeeeee e 1
18 1015777 Regulator, VORAQGE ... 1
19 7893 NUL, HEX, #10-32 ..t e e e e e e e e e et r e e e e e aaaaeas 2
20 1242 N [ = e Y T < R 2
21 1013609 Y01 1= oo R B2 o] | S 1
22 1012295 UYL 0 o ] o BT PRR 1
23 1015737 Wire Assembly, #10 REA ....cooeoiie e e e 1
24 1015741 = o Tod AR U T PR 1
25 1015371 Box, Electrical COMPONENT ......ccoiiiiiiieiiiiiie e e e e enree e e 1
26 1014119 Wire Assembly, #6 REA ......ccooiiiiiiieieee e 1
27 1015405 Bolt, Carriage, 5/16-18 X 2 ....eciiiiiiiie et e e e e 1
28 1241 WaAShET, Flat, 5/16 ...ttt e e e e 2
29 7473 NUt, NYION LOCK, 5/16-18 ...oeeiiiieeeei ettt e e e e eee e e e e e e e 2
30 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ... 1
31 1016423 TSI 0 o ] o TP 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-17



REFERENCE
ACCELERATOR CABLE
TYPICAL 2
PLACES

,,6 &)
@ ~g ?
| O ¢

TYPICAL 2
PLACES

TO FRAME
GROUND

TYPICAL 2
PLACES

@\@7 G DW 3 0

TYPICAL 2

: - PLACES
/ -
’ " REFERENCE

ACCELERATOR ROD

Page 7-18 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ELECTRICAL COMPONENT BOX,

KEY-START VEHICLES
ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 1015372 Cover, Electrical Component BOX ........ccooiciiiiiiiiiiiiie i ee e sieeeee e 1
2 1015752 SCreW, Hi-Lo, #1216 X 5/8 ... oo e e e eeaaaas 5
3 1013589 RING, REtaINING oo 1
4 1015373 (OF=T 0 0 I = =Yor (g [or=T I = Lo SRR 1
5 1014145 BUSHING, BrONZE ..ot 2
6 1014065 Washer, Flat, DEITIN .....ooueiiie e e e r e s e e e eaaeees 1
7 1010954 Stud, Ball, 1/4-28 ... 1
8 1015345 Assembly, Bell Crank and Shaft ... 1
9 8717 NUt, NYION LOCK, 1/4-28 ...ttt e 1
10 101856102 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ..oooovoeieeeeeeeeeee e 1
11 1015777 | Regulator, VOIRAGE .......ccveiiiieeiee e e 1
12 7893 NUL, HEX, #10-32 e e e e e e e e e e e e s rrreeeeaaeaes 2
13 1242 NUL, HEX, 5/16-18 ...eeneeieiiiiieeee et e e e e e e et e e e e e aaaeas 2
14 1013609 ST =T 0T o R 2V o) | 1
15 1012295 T T 0 Y o o TP 1
16 1015737 Wire Assembly, #10 Red ..o 1
17 1015741 BIOCK, FUSE ..ottt e e e et e e e e e e e e e e e e ee s s e e e e resaaeeeeeees 1
18 1015371 Box, Electrical COMPONENT .......cooiiiiie e e e e 1
19 1015405 Bolt, Carriage, 5/16-18 X 2 ....ocviiiiiiiie ettt e e e s esrae e e e e 1
20 1241 AT gL g = TR A I T 2
21 7473 Nut, NYION LOCK, 5/168-18 ......eeiiiiiiiiiie et 2
22 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ...t 1
23 1016423 TSI 0 LY o o TP 1
24 1014948 Diode, FIYDACK ....eiiiiiiieiie e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-19



TYPICAL
4 PLACES

ANGLED
I-BEAM

HEADLIGHT
MOUNTING

KIT OUTER
I-BEAM

* Note: Diode mounting shown is for Carryall 272 vehicle.
The diode mounts differently on a Carryall 472 vehicle.

Page 7-20 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 8639 I8, W ettt et e e e e ettt e e e e e eaaa e e e e e eetaa e eeeeessanaaeaeees 4
2 1016859 | Kit, Reverse Buzzer (includes items 3 and 4) .......ooccoeiiiiiiiiiiiniieee e 1
3 1016851 BUZZEL, REVEISE ...ttt e e e e e e e e e e e e eaa e e eaan 1
4 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .........ccooveiiieieeeeeeee e 2
5 1010909 Screw, Machine Head, #10-32 X 1-1/4 .....oeeeeiiieeeeee e 1
6 101988001 Assembly, Headlight, Driver-Side (includes items 8 - 16) ........ccccccevviivieneininnennn. 1
7 101988002 | Assembly, Headlight, Passenger-Side (includes items 8 - 15 and 17) .................. 1
8 101988101 BUID, HAIOGEN ..o 1
9 101987901 Harness, Headlight Wire ... 1
10 1013461 SCrew, Hi-LO, #1016 ....ooiiiiiiiie ettt e et e e et e e e s srae e e e s snnreeeaeeans 2
11 1017065 Retainer, Headlight .........cceoiiiiii e 1
12 101988201 Lens, Headlight ..........ooiiiiiiiie e 1
13 1017062 Assembly, TUIN SIigNal LENS .......coiiiiiiiiiie et 1
14 7893 NUL, HEX, #10-32 ...t e e et e e srre e e e e nees 2
15 1017064 Bracket, MOUNTING .......uuiiiiiiiiii et e s 2
16 1016880 Bezel, Headlight, Driver-Side ........ccccocciiiiiiiiiiiee e 1
17 1016879 Bezel, Headlight, Passenger-Side ........ccccoiiiiiiiiiiieii e 1
18 7893 | NUL, HEX, #10-32 ..ottt e et e e e st e e e s sbee e e e e sanreeeeeeans 1
19 1016 WaSher, LOCK, H10 ... oottt e e e e e e e e e e e et e e e e e e esaaaeeeeees 1
20 183 Washer, Flat, TYPe A, #10 oo e e e e e e s e 1
21 1017721 Diode (key-start vehicles ONly) .........oooiiiiiiiiie e 1
22 102272501 Kit, Diode (includes items 23 - 25) (key-start vehicles only) .........cccccceviiiinneenne 1
23 102264001 Assembly, Diode (key-start vehicles only) ..., 1
24 102269701 Pad, Thermal (key-start vehicles only) .........ccccceveiiieiiiiiiiiiee e 1
25 101963401 Nut, Hex Flanged Lock (key-start vehicles only) ..., 1
26 1016356 | Block, Terminal (pedal-start vehicles only) .........cccoviiieiiiiiin e 1
27 1013357 Rivet, Pop, Aluminum 5/32 (pedal-start vehicles only) ..........ccccoviieniiiiieneennnee, 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-21



%

=

e
‘7\\\«

)

/

/

\ -
.

)

)

7

/

fEF /1,
(VT T T TE T

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-22



ELECTRICAL COMPONENTS, DASH PANEL

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101990701 Fuel Gauge/Hour Meter (inCludes item 2) .........ooceiiiiieiiiienee e 1
2 N/A Bracke! ...eooiieeee e 1
3 1012986 AL =TS 1= g o Yo R 1Y L 2
4 101991101 NUE, M4 X 0.7 ettt ettt et e e b e e e bt e e sbt e e e bse e s enreeesaneeeas 2
5 102051901 1171 Cod T T o S 1
6 1013857 | Knob, Light SWIlCh .....coeeiiee e e 1
7 1016630 | Light, LOW Oil WaINING ....ccooueiiiiiiieiiie ettt nee e s smne e 1
8 102044701 Switch, Key (pedal-start vehicles only) ... 1
8 102044702 | Switch, Key (key-start VEhiCleS ONlY) ......ooiiiiiiiiiiiie e 1
9 102051601 Spacer, KEY SWICh ......oo e 1
10 102051701 NUL, KEY SWILCH .o e e e e e e e e e e s 1
11 102044801 G A (o= o ISR TR PO PRTPRPRRRPRRN 1
12 8990 I8, W@ ettt e e ettt e e e e e ettt e e e e e easbeeeesesbaa e eeeesssannaaaeeees 3

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-23



Page 7-24 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 E

101833701 Starter/Generator (clockwise rotation) (includes items 1 - 30) .......cccoeceieriiennnen. 1
1 101875201 Housing, Field COil .....coooiiiiiii e 1
2 101875101 Assembly, Armature (includes items 3 - 6) ......coccveeieiiiiiiiie e 1
3 101875001 Retainer, BEariNg ........ueeeieiiiiiiii e 1
4 1013001 Ball Bearing, Output Shaft ............oooiiiii e 1
5 1013005 Commutator, Ball BEaring .......ccooicuiiiiiiiiiie e 1
6 101939901 SPACEN, 5/16 .t e e 1
7 1013003 LG VA4 [ Yo To | U 1 RS 1
8 101876501 Kit, Pulley Nut and Screw (includes items 9 - 12) .....c.ccoccviieiviiiee e 1
9 N/A Washer, LOCK, M4 ... et eer s 1
10 N/A NUL, HEX, MT4 X 2 et e e e eeaaaas 1
11 N/A Screw, Cross-Recessed, M5 X 0.8 X 18 MM .....ooovveeiiiiiiiiii e 3
12 101896501 Screw, Cross-Recessed, M5 x 0.8 x 16 mm (with lock washer) ................... 2
13 101874901 End Bell, Output Shaft ......ooooiiiiiii e 1
14 101875301 Set, POIE (SEE OF 4) oo 1
15 101875401 Screw, Pole Piece (SEt Of 4) ..o 1
16 101875501 (7)1 I 1= [ RO SRP 1
17 101875601 L TSTU] E=N (o] O i =10 011 = | 2
18 101877601 Package, Terminal Hardware (F1 and F2) .........cccooiiiiiiiiniiee e 2
19 101875701 Insulator, DF TEIrMINQAI ........coovreiieeeeeee e e 1
20 101877701 Package, Terminal Hardware (DF) ......ccccooiiiiiiiii e 1
21 101301102 Holder, Brush (includes item 22) ..........cciiiiiiiiiieie e e 1
22 101878101 SPIiNG, BrUSH ..o 4
23 101876001 Package, Terminal Hardware (A1 and A2) ......ccccooiieeeieiiiieee e 2
24 101876301 Cover, Brush Inspection Port (set of 4) (includes item 25) ........cccocoeiiiiiiiiennne 1
25 1017653 Cover, Brush Inspection Port, with Drain ..........cccoooioiiiiiii e, 1
26 101876402 End Bell, COMMUEALON .....oiiieei e e e e s 1
27 101879001 Bolt, Clamp, MB X 1 X 180 MM .....coiiiiiiiiee e e 2
28 101869302 Package, Brush (includes 4 brushes, 4 screws, 4 washers) ...........cccccceeeennnen. 1
29 101876202 (070) g1 aT=To] (o] g = T (U 1= o IR 2
30 101875802 A CoNNECIOr (SEE OF 2) .eeiiiiii i 1
31 1014289 PUIIBY ..ottt e e e e e e e st e e e e e e e e e e e ennr e e e e e e anreeeeeanres 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-25



AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

ASSEMBLY

REFERENCE W ~ /@)
STARTER/GENERATOR ‘ l\ !

¢

@ .

@ A
AS VIEWED FROM REFERENCE ? @

PASSENGER SIDE OF VEHICLE @ STARTER/GENERATOR

ASSEMBLY

Page 7-26 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101833701 Starter/Generator (clockwise rotation) ..o 1
2 101524002 | Bracket, Mounting, FE350 and FE400 ...........cocciiiiiniieeiee e 1
3 101916701 Belt, STArter/GENEIATON .......oevvveiiiitcceceee et e e e e e e e e 1
4 1016883 Bracket, AdJUSTING ....eeeeiieiiiiee e 1
5 8754 NUL, NYION LOCK, 3/8-16 ....oeeeiieieeeeee it e e e e e s ee e e e e e e e e e s ee e e e e e e e s 2
6 1241 Washer, Flat, Type A, 5/16 (stainless steel 1015075) .....cveeveeviiveiieiiiiiieee e, 1
7 705 | Screw, Hex-Head Cap, 3/8-16 X 1-1/4 .....ueii it 2
8 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM ....cuviiiiiiiiee et 2
9 7174 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e e e e e e e s e ns 3
10 1016074 Screw, Torx-Head, M8 X 1.25 X 18 MM .....coiiiiiiiiiii e 1
11 1015932 | Bolt, Carriage, 5/16-18 X 1 ...eeviiieiiee e 1
12 1242 | NUL HEX, 5/16-T8 ..ot e e nnne e 1
13 101837301 Wire AssSembly, #6 GIrEEN ......coceii i 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 7-27



AS SEEN FROM THE

PASSENGER SIDE
OF VEHICLE

TO NEGATIVE
BATTERY POST \\
TERMINAL

AS SEEN FROM
DRIVER SIDE
OF VEHICLE

Page 7-28 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



BATTERY

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 1012328 Battery, 12-VOlIt ... 1
2 102355301 LA T a1 g o Yo S T T T T 2
3 1014375 Screw, Hex-Head Cap, Stainless Steel, 3/8-16 X 1/2 .....cccccviriieeeieeeeeeeecieee, 2
4 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ...cooiiiiiiie et 1
5 101898001 Clamp, Battery ... 1
6 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ...ttt e e 1
7 1241 LA =TS =Y o = Y < T 2
8 7473 NUt, NYION LOCK, 5/16-18 ....eeeiiieeiee et e e e e e e nnreeee e e e e e e e 2
9 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 .....ocviiiiiie e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 7-29






ENGINE E



n FE350 ENGINE
G

TYPICAL 6 PLACES
ONITEM 5

TYPICAL 4 PLACES
ON ITEM 15

TYPICAL 4 PLACES /
ONITEM 3 /

) -
O-gRTF )

Y

TYPICAL 2 PLACES /\ 5
ONITEM 6 g 15 .
LS

TYPICAL 2
PLACES

CARBURETOR
REMOVED
FOR CLARITY

TYPICAL 2
PLACES

TYPICAL 2 PLACES
ONITEM 9

Page 8-2 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
101953802 | FE350 OHV Gasoline Engine, Complete (clockwise rotation) without automatic

compression release (w/o ACR) and with Carburetor

(does not include ItEMS 13 - 16) ..uuiiiiiiiiiie e e 1
1 1016507 Bolt, 2-Ended, MB X 1 X 29 MM ... e e 3
2 N/A Washer, Flat, 6 MM ... e e e ee e 3
3 1017474 Shroud, Cylinder HEad ............oi i 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ....ooiiiiiiiicciee e 14
5 101916101 HOUSING, FaN e 1
6 1017476 Shroud, LOWEr CYINAET .....couiiiiiiii et 1
7 1016547 Nut, Flanged, MB X 1 ... 3
8 1017500 S =TT SRS 2
9 1017475 Shroud, Upper CYIINAEr ........eei it 1
10 1016539 L0 T 11T PSSR 1
11 1017486 LYo =T 11 I 1= S 1
12 1016531 D] 0] 1T RSP 1
13 101887601 NuUt, NYION LOCK, MB X T ittt 1
14 1015332 Wire Assembly, #10 Braided Ground ...........cccccceeiiiiiiiiiiiiiiee e 1
15 1015649 S a1 0T T RN = o SRR 1
16 1015969 Screw, Pan-Head, MB X 1 X 14 MM ..ot sasss e se e e seees 4

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-3



n FE350 ENGINE
G

Page 8-4 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101916201 L 1T AT =Y SRR 1
2 101916301 Fan, FIYWNEel — Gray .......c.coeiiiiiiiee et 1
3 1017448 Screw, Flanged Hex-Head, M6 X 1 X 10 MM ......cooiiiiiiiiiiiniiiiee e 3
4 N/A Nut, Hex, FIiNe, 18 MM ... 1
5 1017490 Washer, Flat, 18 MM ... e e e e e e e e eees 1
6 1017455 Plate, FIYWheEEl Fan ........ooooiiiiii e 1
7 1016562 GRS 1
8 1016455 Screw, Hex-Head Flanged, M5 X 0.8 X 25 MM ......ccocciiiiiieiiieie e 2
9 101909201 Coil, Ignition (with internal igniter) ..o 1
10 1016578 GIFOMIMEBL ..ttt e e e e e e e e e e e bbb e e e e e e aeaaeeeeeaannsssseees 1
11 1016588 Tube, 7 mm [.D. x 10 mm O.D. X 70 MM LONG ..cooviiiiiiiiiiieee e 1
12 1017463 FNTS 1T g o] YA o [F T = o SR 1
13 | 101881101 Plug, Spark, OHV (AUOItED) ..o 1
13 AM10724 Plug, Spark, OHV (NGK®) ................................................................................ 1
14 1016445 Bracket, RPM LIMIEE ......cooeieiiii et 1
15 101909401 Limiter, RPIM e e e e e e 1
16 1016579 Band, RPM Limiter MOUNt ........ooeiiiieire s 1
17 1012981 (3= o o RS 1
18 1016456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ......ccocoiviiiiei i 2
19 1016586 [ 7= U0 0 LY 1
20 101909501 (3= o o TSR 1
21 1016497 Screw, Cross Pan-Head, M5 X 0.8 X 8 MM ....cooooiiiiiiiiiieeeeeee e 1
22 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X 12 MM .....coooviiiiiiiiiiiieniiieeeeee 1
23 1016561 (3= 4o o RS 1
24 1016587 (3= o o RS 1
25 101909301 L= I =Y T SRR 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 8-5



n FE350 ENGINE
G

Page 8-6 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -

OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4 E
1 1016467 (O 1 I 11 (=T RO OO UESRRRTRRRN 1
2 1016502 (ST r= Ve (<Y MO 11 I 1 (=Y 1
3 1016457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM .....ooiiiiiiiiiiieeeeeeee e 2
4 1017507 0T RSP 2
5 1016570 O-Ring, Oil Filter MOUNT ..o e 1
6 1016432 Gasket, Drain PIUQ ...c.eeoiiiiiiiie ettt e e 1
7 1016576 L T8 o TR I =V o TR 1
8 1017456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ......ccciiiiiiiiiiiiee e 6
9 1017460 L0703 N 0 o] o T SRSRRRR 1
10 1017442 Gasket, Ol PUMP ...ttt s 1
11 1016473 Plate, Oil PUMP .ot 1
12 101648203 Pump, Oil @nd ROLOK ......veiiiiiieee e e e e 1
13 1017458 11 =Y SRR OSSR 1
14 1016429 SEAL VAIVE ... e e 1
15 1016537 Ball, Steel Pressure Relief ... 1
16 1016581 ST o] 410 T E RPN 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-7



n FE350 ENGINE
G

Page 8-8 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTYy n
12 3 4 E

1 1016442 (OF= 11T = (o 1o (=Y S 1
2 1016436 Gasket, ROCKEI CASE .....ccceuueiiiieeeeeee ettt e e e e e e e e e e e e eeaa e eeeeees 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM ..ot 2
4 1016569 L0 T {1 oo SR 2
5 1017446 F N4 0 (TR (oo = 2
6 1016450 L0 0] |1 U PSSRRRR 4
7 1016449 Retainer, Valve SPriNg .....coooiii it 2
8 1017473 Spring, ENGINE VAIVE ........cooiiiiii e 2
9 1017435 Assembly, Cylinder Head, FE350 (includes items 10 and 11) .......cccccceeviineennn. 1
10 1016560 RING, SNAP -t 2
11 1016519 [ TU 1o ST £=1 AV < 2
12 1016479 SaL, SPIING i e e ee e 2
13 1016566 SEAILVAIVE ... —————————— 2
14 1017445 RV = A T g = LU 1= R 1
15 1017444 V2= 1LY ST L] ¢= 1 (= 1
16 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x 0.8 X 12 mm ......ccccoeiviiniiinennee 1
17 1016474 [ P2 (=R 1
18 1016483 VaIVE e e e e e e e e e e e e e an————————raaaaaaeeaaaaaan 1
19 1016563 [T T = o] | (o AR 2
20 1016489 Bolt, Stud, M8 X 1.25 X 29 MM ... e eea s 2
21 1016452 ] g F= 1 P o Yo7 = 1
22 1017454 RO, PUSKN .o a e e 2
23 1016549 Washer, Flat, MT2 ...t e e e et e e e e e esan e e eeeees 1
24 1016517 Circlip, TYPE-E e 1
25 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ......ciiiiiiiiiiiiiieeee e 6
26 1017434 (P11 1= M (Y= Lo R 1
27 102304801 Kit, Gasket, FE350 (contains one each of all internal gaskets

for FE350 enging) (N0t ShOWN) ....coiiiiiiiiiiiiiiie e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-9



n FE350 ENGINE
G

Page 8-10 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 1016538 L0 T {1 oo SR 1
2 1017508 T o S 1
3 1016535 Connector, Oil Sending UNit .........ooouiiiiiiiiiee e 1
4 1016538 L0 T {1 oo SR 1
5 1016506 (0352 4o o PR PPP TP 1
6 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X 0.8 X 12 MM .....cccovviiieeiiiiiieeennns 1
7 1016564 [T T = o] | (o AR ORR 2
8 1017487 Bearing, Crankshaft ..o 1
9 1017504 Seal, CrankShaft ........ccoiiiiiiii e e e e e e e e e eees 1
10 1016584 Bolt, 2-Ended Flanged, M8 X 1.25 X 69 MM ... 2
11 1017514 Bolt, Flanged, M8 X 1.25 X 45 MM ....oiiiiiiiiee e 6
12 1017472 (0701 T P 01 7= a1 (o= = T= T 1
13 1017443 Gasket, CrankCase COVEL ......uuuuuuuiiieieieieieeeeeeeee et e e e e e e e e e e 1
14 1017513 Bolt, Flanged, MB X 1 X 12 MM ...coiiiiiiiiii e 2
15 1016510 Bracket, Oil LeVEI SWILCN .....ooeveeiiiieeeeee e e 1
16 1016494 SENSON, QI LEVEI ...ttt e e e e e e 1
17 1016496 Screw, Cross Pan-Head, M4 X 0.7 X 8 MM ....civiiveeeeieeieeee e 3
18 1016454 Bolt, Flanged, M5 X 0.8 X 8 MM ....coiiiiiiiiieiiiiiee et 2
19 1016472 Plate, Oil FIEr SCIrEEN ..ottt s 1
20 1016521 S ot (=T=T A TR O T I = 1
21 101751801 Shim, 0.3 MM THICK ..o A/R
21 101751802 Shim, 0.4 MM THICK ..ceeei e A/R
21 101751803 Shim, 0.5 MM THICK .eeeiiieeeee e e e e e e e e eees A/R
22 1017447 Lifter, HYdrauliC .........oovi i 2
23 102431001 Camshaft, FE350 (without automatic compression release)
(for engines with serial numbers 094171 and greater) ........ccccccevevvveeeeicieeeeenns 1
101947601 Camshaft, FE350 (without automatic compression release)
(for engines with serial numbers prior to 094171).....c..eeviiiiiiiiiiiie e 1
24 102304801 Kit, Gasket, FE350 (contains one each of all internal gaskets
for FE350 engine) (NOt SNOWN) .....eiiiiiiiiiiiiceiee e 1
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-11



n FE350 ENGINE
G

Page 8-12 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE350 ENGINE (PEDAL-START) -
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1017503 SAI, Ol e e e e e e 1
2 101916001 Crankcase, FE350 (clockwise rotation) ...........coccceeeiiiiiiiieiinniieec e, 1
3 1017502 [T 0o TR T g T= T o R SRR 2
4 1017450 Pin, PiSTON ... e 1
5 101744901 Piston, StANAArd .......coouueiiiieeeeee s 1
5 101744902 Piston, .50 MM OVEISIZEA .......eeniiiiieee e e 1
6 101745101 Ring Set, Piston, Standard ...........cccoooiiiii i 1
6 101745102 Ring Set, Piston, .50 mm OVersized ..........ccccceeiiiiiiiiiiiiee e 1
7 101745701 Assembly, Connecting Rod, Standard (includes 2 each of item 8) ................... 1
7 101745702 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each of ItEM 8) ......oiiiiiiiie e 1
8 102272201 Bolt, Hex-Head, M8 X 1.25 X 42 MM ....iiiiiieee e 2
9 101922302 Crankshaft, FE350 (left-hand threads) (for engines with serial numbers

lower than 094171) (includes items 10 - 12 and one each of item 13) ............ 1

102430901 Crankshaft, FE350 (left-hand threads) (for engines with serial numbers

094171 and greater) (includes helical and spur gear (not sold individually)

and one each of itemMs 10 @Nd 13) ..coeoiuiiiiiiiiiiee e 1
10 1016562 GV USSP 1
11 1017484 (CT=Y=Y P [ [o= 1
12 1017483 LT T S o 11 | PSR 1
13 1017471 RO, CONNECHING ... 2
14 101773301 Shim, Crankshaft, 1.18 MM ThiCK ........ccouuiuiiiiiieee e A/R
14 101773302 Shim, Crankshaft, 1.25 MM THICK ....ccccoviiiiiiiiiiiiieeeeeeeee e A/R
14 101773303 Shim, Crankshaft, 1.32 MM ThiCK .......cooovvieiiiiiiee e A/R
14 101773304 Shim, Crankshaft, 1.39 MM ThICK .......coooiuiiiiiii e A/R
14 101773305 Shim, Crankshaft, 1.46 MM THICK .....cccoooiiiiiiiiiiiieeeeeeee e A/R
14 101773306 Shim, Crankshaft, 1.53 MM ThiCK ........ccovmreiiiiiieee e A/R
14 101773307 Shim, Crankshaft, 1.60 MM THICK .......ccoouuiiiiiiiiieee e A/R
14 101773308 Shim, Crankshaft, 1.67 MM THICK .....cccoooiiiiiiiiiiiiieeeeeeeee e A/R
14 101773309 Shim, Crankshaft, 1.74 MM ThiCK .......coooemriiiiieeeeee e A/R
14 101773310 Shim, Crankshaft, 1.11 MM ThiCK .......cooivmiiii e A/R
14 101773311 Shim, Crankshaft, 1.81 MM THICK .....cccoeiiiiiiiiiiiiieeeeeeeee e A/R
15 1017501 S o= (o1 RO PP OUPPRPUPPPRPPN 1
16 1016541 Bolt, Stud, MB X 1 X 22 MM ...eieiiiieeeeeee e e e e e e e e e 4
17 1016547 Nut, Flanged, IMB X 1 ... et 4
18 1016470 Shaft, Guide CounterbalanCe ...........ccooeeieeieiiiiiieieeee e 1
19 1016571 L T {1 oo [P 1
20 1017453 Weight, Counterbalance (includes item 21) ........oocoiiiiiiiie e, 1
21 1017510 BRANNG .o 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-13



FE400 ENGINE

TYPICAL 6 PLACES
ONITEM 5

TYPICAL 4 PLACES
ON ITEM 15

TYPICAL 4 PLACES /
ONITEM 3

TYPICAL 2 PLACI
ONITEM 6

TYPICAL 2
PLACES

@@/ 2

: CARBURETOR
REMOVED
FOR CLARITY
TYPICAL 2
PLACES

TYPICAL 2 PLACES
ONITEM 9

Page 8-14 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) —
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4
102258701 FE400 OHV Gasoline Engine, Complete (clockwise rotation) with automatic
compression release (ACR) and Carburetor (does not include items 13 - 16) ..... 1
1 1016507 Bolt, 2-Ended, MB X 1 X 29 MM .. e e 3
2 N/A Washer, Flat, 6 MM ..o e ee e 3
3 1017474 Shroud, Cylinder HEad ............oo i e 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ....ooiiiiiiiiecee e 14
5 102272001 HOUSING, FaN . e e 1
6 1017476 Shroud, LOWEr CYINAET ....ccoueiiiiiii ettt 1
7 1016547 Nut, Flanged, MB X 1 ... 3
8 1017500 LS o= VT SRR 2
9 1017475 Shroud, Upper CYIINAEr ........eoiiiii e 1
10 1016539 L L 11T S SPSSTRRRR 1
11 1017486 TUBE, Ol FIlIEF .o 1
12 1016531 D] oF (o7 G STV U PP P 1
13 101887601 NuUt, NYION LOCK, MB X T it 1
14 1015332 Wire Assembly, #10 Braided Ground ...........cccccoeeiiiiiiiiiiiiiiee e 1
15 1015649 | SHroud, FAn .......cooiiiiiiiie et e e st e e e s bee e e s e ee e e e e nnsreeaeeennnes 1
16 1015969 | Screw, Pan-Head, MB X 1 X 14 MM ...t sss e e 4
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-15



n FE400 ENGINE
G

Page 8-16 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) —
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101916201 L 1T AT =Y SRR 1
2 101916301 Fan, FIYWNEel — Gray .......c.coeiiiiiiiee et 1
3 1017448 Screw, Flanged Hex-Head, M6 X 1 X 10 MM ......cooiiiiiiiiiiiniiiiee e 3
4 N/A Nut, Hex, FIiNe, 18 MM ... 1
5 1017490 Washer, Flat, 18 MM ... e e e e e e e e eees 1
6 1017455 Plate, FIYWheEEl Fan ........ooooiiiiii e 1
7 1016562 GRS 1
8 1016455 Screw, Hex-Head Flanged, M5 X 0.8 X 25 MM ....cccoiiiiiiiiiiiiiiei e 2
9 101909201 Coil, Ignition (with internal igniter) ..o 1
10 1016578 GIFOMIMEBL ..ttt e e e e e e e e e e e bbb e e e e e e aeaaeeeeeaannsssseees 1
11 1016588 Tube, 7 mm [.D. x 10 mm O.D. X 70 MM LONG ..cooviiiiiiiiiiieee e 1
12 1017463 FNTS 1T g o] YA o [F T = o SR 1
13 101881101 Plug, Spark, OHV (AUIOITE) .......eeiiiiiieiiii ittt 1
13 AM10724 Plug, Spark, OHV (NGK) .....oooiiiiieiiie e 1
14 1016445 Bracket, RPM LImiter ......oieeeiiie e e e e e e e eaan 1
15 101909401 Limiter, RPIM e e e 1
16 1016579 Band, RPM Limiter MOUNT .........iiiiiieeee e e 1
17 1012981 L7 =g ] o U USSRRRR 1
18 1016456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM .....ccooiiiiiiieiiiiiiee e 2
19 1016586 =T 00] o= PP 1
20 101909501 L7 =g o o U PRSRRRR 1
21 1016497 Screw, Cross Pan-Head, M5 X 0.8 X 8 MM .....coooiiiiiiiiiieeeeeee e 1
22 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X 12 MM ..o 1
23 1016561 L7 =g o USSR 1
24 1016587 (3= o o RSO 1
25 101909301 L= T I =Y T USRS 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 8-17



8
FE400 ENGINE
G

Page 8-18 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) —

OIL CIRCULATION
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016467 (O 1 I 11 (=T RO OO UESRRRTRRRN 1
2 1016502 (ST r= Ve (<Y MO 11 I 1 (=Y 1
3 1016457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM .....ooiiiiiiiiiiieeeeeeee e 2
4 1017507 0T RSP 2
5 1016570 O-Ring, Oil Filter MOUNT ..o e 1
6 1016432 Gasket, Drain PIUQ ...c.eeoiiiiiiiie ettt e e 1
7 1016576 L T8 o TR I =V o TR 1
8 1017456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ......ccciiiiiiiiiiiiee e 6
9 1017460 L0703 N 0 o] o T SRSRRRR 1
10 1017442 Gasket, Ol PUMP ...ttt s 1
11 1016473 Plate, Oil PUMP .ot 1
12 101648203 Pump, Oil @nd ROLOK ......veiiiiiieee e e e e 1
13 1017458 11 =Y SRR OSSR 1
14 1016429 SEAL VAIVE ... e e 1
15 1016537 Ball, Steel Pressure Relief ... 1
16 1016581 ST o] 410 T E RPN 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-19



n FE400 ENGINE

Viewed from Passenger
side of vehicle.

Page 8-20 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) —
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1016442 (OF= 11T = (o 1o (=Y S 1
2 1016436 Gasket, ROCKEI CASE .....ccceuueiiiieeeeeee ettt e e e e e e e e e e e e eeaa e eeeeees 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM ..ot 2
4 1016569 L0 T {1 oo SR 2
5 1017446 F N4 0 (TR (oo = 2
6 1016450 L0 0] |1 U PSSRRRR 4
7 1016449 Retainer, Valve SPriNg .....coooiii it 2
8 1017473 Spring, ENGINE VAIVE ........cooiiiiii e 2
9 102270001 Assembly, Cylinder Head, FE400 (includes items 10 and 11) .......cccccceevinneenn. 1
10 1016560 RING, SNAP -t 2
11 1016519 [ TU 1o ST £=1 AV < 2
12 1016479 SaL, SPIING i e e ee e 2
13 1016566 SEAILVAIVE ... —————————— 2
14 1017445 RV = A T g = LU 1= R 1
15 1017444 V2= 1LY ST L] ¢= 1 (= 1
16 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x 0.8 X 12 mm ......ccccoeiviiniiinennee 1
17 1016474 [ P2 (=R 1
18 1016483 VaIVE e e e e e e e e e e e e e an————————raaaaaaeeaaaaaan 1
19 1016563 [T T = o] | (o AR 2
20 1016489 Bolt, Stud, M8 X 1.25 X 29 MM ... e eea s 2
21 1016452 ] g F= 1 P o Yo7 = 1
22 1017454 RO, PUSKN .o a e e 2
23 1016549 Washer, Flat, MT2 ...t e e e et e e e e e esan e e eeeees 1
24 1016517 Circlip, TYPE-E e 1
25 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM ......ciiiiiiiiiiiiiieeee e 6
26 102269901 (P12 M (Y= Lo R 1
27 102271101 SIBEVE et e e e e —————————aaaaaeeeaaana——————— 1
28 102304901 Kit, Gasket, FE400 (contains one each of all internal gaskets

for FE400 engine) (N0t SNOWN) ......ccueeiiiiiiiiiiiiiee e

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-21



n FE400 ENGINE
G

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 8-22



FE400 ENGINE (KEY-START) —
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTYy
12 3 4

1 1016538 L0 T {1 oo SR 1
2 1017508 T o S 1
3 1016535 Connector, Oil Sending UNit .........ooouiiiiiiiiiee e 1
4 1016538 L0 T {1 oo SR 1
5 1016506 (0352 4o o PR PPP TP 1
6 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X 0.8 X 12 MM .....cccovviiieeiiiiiieeennns 1
7 1016564 [T T = o] | (o AP ORR 2
8 1017487 Bearing, Crankshaft ..o 1
9 102272101 Seal, CrankShaft ........ccoiiiiiiii e e e e e e e e e e aeees 1
10 1016584 Bolt, 2-Ended Flanged, M8 X 1.25 X 69 MM ... 2
11 1017514 Bolt, Flanged, M8 X 1.25 X 45 MM ....oiiiiiiiiee e 6
12 102271401 (0701 P 01 7= a1 (o= = T= T 1
13 1017443 Gasket, CrankCase COVEL ......uuuuuuuiiieieieieieeeeeeeee et e e e e e e e e e e 1
14 102272301 BOIt, FIANGEA ...eeiiiiiiee e 2
15 102271201 Bracket, Oil Level SWILC ........cooiiiieeee e 1
16 1016494 SENSON, QI LEVEI ...ttt e e e e e e 1
17 1016496 Screw, Cross Pan-Head, M4 X 0.7 X 8 MM ....civiiveeeeieeieeee e 3
18 1016454 Bolt, Flanged, M5 X 0.8 X 8 MM ....coiiiiiiiiieiiiiiee et 2
19 1016472 Plate, Oil FIEr SCIrEEN ..ottt s 1
20 1016521 S ot (=T=T A TR O T I = 1
21 101751801 Shim, 0.3 MM THICK ..o A/R
21 101751802 Shim, 0.4 MM THICK ..ceeei e A/R
21 101751803 Shim, 0.5 MM THICK .eeeiiieeeee e e e e e e e e eees A/R
22 1017447 Lifter, HYdrauliC .........oovi i 2
23 102271601 Camshaft, FE350/FE400 (with automatic compression release)

(INCIUAES IEBIM 24) ...t e e e e e e s ab e e e e senreeeeeeans 1
24 1017511 S o] 11T TP PP PR 1
25 102304901 Kit, Gasket, FE400 (contains one each of all internal gaskets

for FE400 enging) (N0t SNOWN) ....coiiiiiiiiiiiiiie e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-23



n FE400 ENGINE
G

Page 8-24 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FE400 ENGINE (KEY-START) —
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1017503 LT | O | RSP RRPPRR 1
2 102271501 Crankcase, FE400 (clockwise rotation) ...........occeeeiiiiiiieiiiniieec e 1
3 1017502 [T 0o TR T g T= T o R SRR 2
4 1017450 Pin, PiSTON ... e 1
5 102270201 Piston, StANAArd .......coouueiiiieeeeee s 1
6 102270301 Ring Set, Piston, Standard ...........cccooiiiiiiii e 1
7 101745701 Assembly, Connecting Rod, Standard (includes 2 each of item 8) ................... 1
7 101745702 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each of IHEM 8) .....ooiiiiiiiiii e 1
8 102272201 Bolt, Hex-Head, M8 X 1.25 X 42 MM .....cvviiiiieee i e 2
9 102270401 Crankshaft, FE400 (left-hand threads) (includes items 10 - 12 and

one €ach Of IIEM 13) ..o 1
10 1016562 LGV PP 1
11 102271901 Gear, HEliCal (22T) ..ottt e e e e e e e e e e e e nnee s 1
12 102271801 LT T S o 11 | PR 1
13 1017471 RO, CONNECHING ... 2
14 101773301 Shim, Crankshaft, 1.18 MM ThiCK ........ccouuiiiiiiiiee e A/R
14 101773302 Shim, Crankshaft, 1.25 MM THICK ....ccccoeiiiiiiiiiiiiieeeeeeeeee e A/R
14 101773303 Shim, Crankshaft, 1.32 MM ThiCK .......cooovmieiiiiieeee e A/R
14 101773304 Shim, Crankshaft, 1.39 MM ThiCK .......cooiiuiiii e A/R
14 101773305 Shim, Crankshaft, 1.46 MM THICK .....cccoooiiiiiiiiiiiieeeeeeeeeee e A/R
14 101773306 Shim, Crankshaft, 1.53 MM ThiCK ........ccovurmiiiiiieee e A/R
14 101773307 Shim, Crankshaft, 1.60 MM ThICK ........ccovuuiiiiiiiee e A/R
14 101773308 Shim, Crankshaft, 1.67 MM THICK .....cccoooiiiiiiiiiiiiieeeeeeeee e A/R
14 101773309 Shim, Crankshaft, 1.74 MM ThiCK .......coooemmeeiiiie e A/R
14 101773310 Shim, Crankshaft, 1.11 MM ThiCK .......cooivmiiiiii e A/R
14 101773311 Shim, Crankshaft, 1.81 MM THICK .....cccooiiiiiiiiiiiiieeeeeee e A/R
15 1017501 S o= (o1 RO PP OUPPRPPPPRPPN 1
16 1016541 Bolt, Stud, MB X 1 X 22 MM ...eoiiiiieeeeeee e e e e e e 4
17 1016547 Nut, Flanged, MB X 1 ... e e 4
18 1016470 Shaft, Guide CounterbalanCe ...........ccoooeieeiiiiiiieeeee e 1
19 1016571 L T {1 oo [ PSR PR 1
20 102270501 Weight, Counterbalance (includes item 21) ........ccoooiiiiiii e, 1
21 1017510 BRANNG .o 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-25



REFERENCE

TYPICAL

§ <
\ \ B
— ‘ . al o < <
DA
/,/ TYPICAL G{ M e f @ 2 PLACES
o 4 PLACES N ~ 7.
e D)), ) S

> T ;
@ ORI /,@
| / - ﬁPCAL

: e ol /T
o R e
e, e >

— ) ) @ TYPICAL
| 0 4 PLACES
=~ 0 »
| \ @ 0 - &
) <) | &

TYPICAL
4 PLACES

TYPICAL @\
4 PLACES
/,3

REFERENCE
UNITIZED TRANSAXLE-
SECTION 12

Page 8-26 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1012164 SNUDBDET ...ttt e e e r e e e e e e e e e e e anarareees 1
2 1013924 Nut, HeX LOCK, UNF, 5/16-24 .........coooeeeeeeeeeeeeee e a e 10
3 101834601 2T r=Te) (ST MRS 010 ] o] o= R 1
4 101827101 Plate, MOUNTING ...oiiiiiieiie e e e 1
5 101963401 Nut, Flanged, 5/16-18 .......coo i 6
6 101884801 Screw, Hex Washer-Head, 5/16-24 X 7/8 .......cooooeeeeeeeeeeeeeicieeee e 10
7 101833301 Screw, Hex-Head Cap, M10 X 1.25 X 30 MM ...ooiiiiiiiiiiiiee e 4
8 101833101 Stud, M8 X 1.25 X 50 MM .eeiiiiiiiiiieie et e e e e e e aaaaaeaas 2
9 101832101 WaASHETL, Flat, 5/16 .....uveiiiiieeeie ettt e e e e rrr e e e e e e e e e e e e 2
10 101832901 Nut, Flanged, MT10 X 1.25 .....ooiiiiiiee et 4
11 1012571 Washer, Heavy Flat, 5/16 .......coooiiiiieieie et e e e e e e e e e e 4
12 1010577 Screw, Hex-Head Cap, 5/16-18X1.50 ......ccccciiiiiiiieeee e e 4
13 101832701 Stiffener, FIyWheel Side ... 1
14 101832601 Stiffener, PTO SIAE ..ooeveeieiicceeeie e e e e e e e e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 8-27






FUEL, INTAKE,
AND GOVERNOR SYSTEMS E



Page 9-2 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FUEL SYSTEM -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016004 | Kit, Fuel Tank, with Sending Unit (includes items 2 - 9) ......ccccooiiiiiiiiiiiin e 1
2 1015188 Cap, Fuel Tank, NONVENTEA .........ueiiiiiieeiiieiicciiieeee e e e e e e e e e 1
3 1015143 Ry P 1= = U SUSRRRR 1
4 1015139 Grommet, INSUIALION .......ovveeiiiiieeeee e e e e e e e e 1
5 1015137 Line, Bulk Vent (available by the fOOt) ... A/R
6 N/A Wire Assembly, #16 BIACK ........cc.eeviiiiiiiiii e 1
7 1013746 Clamp, HOSE — GIray .....ccoicuiiiiiiieiiiee ettt e e snee e 2
8 101824401 S E=Tg T/ o | OO 1
9 101896901 Valve, Fuel Pickup Tube with Shut-Off ..., 1
10 1014928 U RS (= o T 1Y 1 PR 1
11 101955301 Fuel Strap, FroNt ... 1
12 1014116 Nut, U-Type SPeed, 1/4-20 ....ooeiiiiiiieeiiiee ettt e e e 3
13 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ....cccooecieee et 1
14 1011988 Screw, Phillips Truss-Head, 1/4-20 X 2 ...t 2
15 1012649 Clamp, HOSE — REA ....cooiiiiiii ittt e e e e e e e e e eee s 9
16 1013692 | Line, Bulk Fuel (available by the foot®) ..o A/R
17 102003201 1 =Y G U= 2
18 1014523 Pump, FUEl IMPUISE ..ot e e e e e e e e 1
19 1014524 Kit, Rebuild, Fuel Impulse PUMP ... A/R
20 101987701 L0 7= g o R =T oSSR 1
21 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccuuiiiiiiiee e 2
22 1013687 | Clamp, HOSE (SCrEW TYPE) ...eeiiiuiiiiiiiie it riee ettt ettt 1
23 1015137 Line, Bulk Vent (available by the foot) ... A/R
24 1013746 Clamp, HOSE — Gray .....ceveeieiiiiiiie ettt e e et e e e s e e e s snreeeaeens 1
25 101824401 BArD, VENT ..o e e 1
26 N/A [ T0 o] A = {01 o] o =Y 1
* The total fuel line length for the Turf/Carryall 272 is 34-1/2 inches (87.6 cm).
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-3



SEE ABOVE
FUEL TANK FUEL

q
C
PICKUP TUB/E ,@‘

Page 9-4 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



FUEL SYSTEM — CARRYALL 472 VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102333601 Kit, Fuel Tank, with Sending Unit (includes items 2 - 9) ........cccoiiiiiiiiniiee e 1
2 1015188 Cap, Fuel Tank, NONVENTEA .........ueiiiiiieeiiieiicciiieeee e e e e e e e e e 1
3 1015143 VENT, FUBT TANK ..o e 1
4 1015139 Grommet, INSUIALION .......ovveeiiiiieeeee e e e e e e e e 1
5 1015137 Line, Bulk Vent (available by the fOOt) ... A/R
6 N/A Wire Assembly, #16 BIACK ........cc.eeviiiiiiiiii e 1
7 1013746 Clamp, HOSE — GIray .....ccoicuiiiiiiieiiiee ettt e e snee e 2
8 101824401 2 7= 14 o T =Y o | S 1
9 101896901 Valve, Fuel Pickup Tube with Shut-Off .........cooiiiiiii e, 1
10 102333401 FUBTE SEraD ittt st e st e s aa e s nee e e sanee e 1
11 102333901 T | S 1
12 8233 | NUL, HEX, 1/4-20 ..ottt et e e e e ebee e e e e s rareeeeeeans 1
13 1012649 Clamp, HOSE — REd ...ttt e e et ae e e e 9
14 1013692 Line, Bulk Fuel (available by the foot™) ... A/R
15 102003201 FIEEE, FUBL et e e e e e e nrae e e e e e e 2
16 1013630 Pump, FUEI IMPUISE .....eeiieiee e 1
17 1014524 Kit, Rebuild, Fuel Impulse PUMP ..o A/R
18 101987701 107 7= g ] o B o =T 4o SERURRR 1
19 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......cccuiiei it 2
20 1013687 | Clamp, HOSE (SCrEW TYPE) ....eeeeiiiiiiiei ettt
21 1015137 Line, Bulk Vent (available by the foOt) .......cccoiiiiiiii e A/R
22 1013746 | Clamp, HOSE — GrAY ....ccueeiiiiiiiiiiieeiiee ettt sttt s e e nn e e enne e e nee 1
23 101824401 2 7= 1 o T =Y o | USSR 1
24 N/A =700 ] A = {0 o] o 1= 1
25 1014116 | Nut, U-Type Speed, 1/4-20 ....coceeiiiiiiiiiii ettt 3
26 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......ueeeiiieeeeee e 1
27 332 AT oL o = LU A I TR 1

* The total fuel line length for the Carryall 472 is 75.65 inches (192.2 cm).

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-5



Page 9-6 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CARBURETOR ASSEMBLY, FE350 ENGINE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101905901 Assembly, Carburetor (FE350 engine) (includes items 2 - 11) .......ocoeiiiiiiiiieenee. 1
2 1016501 ASSEMDIY, 1AIE SCIEW ...coeeeeeeeeeceeee e e e e e e e e e nanes 1
3 N/A AsSEMDIY, Pilot AIr SCIEW ... 1
4 101973101 JEt, PHlOt, #40 oo e 1
5 1016486 ASSEMDIY, FIOAL ... 1
6 101973301 Nozzle, Main (FE350 €NgINE) ...ueeiiiiiiiiiie et 1
Standard Jetting:

7 101642585 Jet, Main, 0 - 3,000 Feet (0-914.4 M) ...ooviiiiiiiiee e 1
7 101642582 | Jet, Main, 3,000 - 5,000 Feet (914.4-1524 M) ..cocoviiiiiiiiiiiiiee e A/R
7 101642580 | Jet, Main, 5,000 - 8,000 Feet (1524-2438.4 M) ...coccvveieeeiiiiiieeeeeeee e eeeeee e A/R
7 101642578 | Jet, Main, 8,000 - 10,000 Feet (2438.4-3048 M) ......oevveviciieeeeieieieeeceriee e e A/R
7 101642575 Jet, Main, 10,000 Feet and Above (3048 m and above) ..........ccccocvvveeeeeeeieiiiienns A/R
8 1016437 Gasket, Float Chamber .........oeoiiiiiiiiec e erreee e 1
9 1017461 Assembly, Float Chamber (includes item 10) .......ccceeeiiiiiiiiiiii e 1
10 1016499 ASSEMDIY, SCIEW oot e 1
11 1016585 | ASSEMDIY, BOI ....eoiiei e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-7



Page 9-8 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CARBURETOR ASSEMBLY, FE400 ENGINE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102270701 Assembly, Carburetor (FE400 engine) (includes items 2 - 11) ......ocoeiiiiiiiiieenee 1
2 1016501 ASSEMDIY, 1AIE SCIEW ...coeeeeeeeeeceeee e e e e e e e e e nanes 1
3 N/A AsSEMDIY, Pilot AIr SCIEW ... 1
4 1016574 Jet, PIlOt, #45 ... e 1
5 1016486 ASSEMDIY, FIOAL ... 1
6 102271701 Nozzle, Main (FE400 €NgINE) ....uviiiiiiiiiiie et 1
Standard Jetting:

7 101642588 Jet, Main, 0 - 3,280 Feet (0-1000 M) ..oceeieiiiee et 1
7 101642585 | Jet, Main, 3,280 - 6,562 Feet (1000-2000 M) ....ccovrevirrreriieeenreee e sree e e e A/R
7 101642582 | Jet, Main, 6,562 Feet and Above (2000 m and above) .......ccccccceeviieeriiieeiieeneninen. A/R
8 1016437 Gasket, Float Chamber ..........oooiiiiiiiieeee e 1
9 1017461 Assembly, Float Chamber (includes item 10) .......cccooeviiiiiiiiiiie e, 1
10 1016499 ASSEMDBIY, SCIEW ..ottt 1
11 1016585 ASSEMDIY, BOIt .. 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-9



) < )>
Eﬁ'iféé@/ X

Page 9-10 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTYy
12 3 4

1 1016440 Gasket, INSUIATOL .........coiiee e e 1
2 101648102 [T 01 F= 1 (o] g =4 o] U1 =Y (o] SR 1
3 101973401 Gasket, Carburetor Insulator to Throttle Bracket ..........couueeeeiiiiiiiiiiiiiiiieee e, 1
4 1016444 Bracket, Throttle ..o e a e 1
5 1016441 Gasket, Throttle Bracket to Carburetor ..............eueviiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeiaa, 1
6 1016582 Spring, Throttle REIUIN ... 1
7 101905901 Assembly, Carburetor (FE350 €NQINE) ....cccoueiiiieiiiiiieiiiie e 1
7 102270701 Assembly, Carburetor (FE400 €NgINE) ....coooiiiiiiiiiiiiiiei e 1
8 1013746 Clamp, HOSE — Gray .....cveeeeeiiieiee ettt e e et e e e s e e e s rnreeeaeens 1
9 1015137 Ling, BUIK VENL ... e e e e e e e e e e e e A/R
10 1017466 | Clamp, HOSE — BrONZE .....cueeiiiiiiiiiiee et 2
11 1016572 Tube, CrankCasE VBNt ........coouuuiiiiiieeee ettt e e e e e e e e r e e e e s e raa e eaeees 1
12 1016438 Gasket, Carburetor to Intake Manifold ..............oooviiiiiiiiiiiii e 1
13 1016480 PiIpe, INTAKE ... 1
14 101649002 Screw, 2-Ended Stud, M6 X 1 X 90 MM ... 2
15 1016547 Nut, Flanged, MB X 1 ... e 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-11



L

EARLIER \
sTYLE / © /
]

=

@\f oy
LATER STYLE

TYPICAL
2 PLACES

=8

i o )
)

EARLIER
STYLE

LATER STYLE

Page 9-12 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1013700 | Clamp, Cable Retaining ......ccooiueiiiiiiiiii i 2
2 1016546 Nut, Flanged Hex, M8 X 1.25 ... 2
3 1012285 Screw, Thread Rolling, 1/4-20 X 5/8 ..c.cooiueiiei et 4
4 101903501 Screw, Hex-Head Cap, M8 X 1.25 X 24 MM .....coviiiiiiieee e 1
5 7174 ATAT 1] a1 g o Yo S A 1
6 1011697 | WaSher, FIAat, 5/16 ......ooiiiiiiiiee ettt e e e 1
Earlier style cables (early 2003 models)*:
7 101832501 Cable, Accelerator (FE350 engine) — Black ........cceeveiiiiiiiiiiiiiiiee e 1
7 102278401 Cable, Accelerator (FE400 e€nging) — Gray .......coocceeeriieeeiiieeeniee e 1
8 101832402 (0721 o] [T € 101 /= 1 o T 1
9 101832301 Bracket, Accelerator SUPPOIt .......cooooieiiee e 1
10 O 720 72 B e 1V SRR 3
11 1015408 Pin, Governor Cable ClBVIS .......cooeeiueeieieeeeeee ettt e e e e e eeaeees 2
12 1014413 Pin, Hair Spring Cotter, 1/8 1.D. X 5/8 .......viiiiiiieee et 2
13 101832201 Bracket, SUPPOIT ..ottt sane e 1
14 1015845 Bracket, Governor Cable ENgINe .........oocuiiiiiiiiiiie e 1
Later style cables (beginning mid-model year 2003)*:
15 102336101 Cable, Accelerator, SNAP-IN ..o 1
16 102336001 Cable, GOVEIrNOr, SNAP-IN .....ccceiieeiee e e e e e e e e e s e e e e e e e e e e e aeaaaans 1
17 101832302 Bracket, Accelerator SUPPOIT ........ooiiii it 1
18 101832202 Bracket, SUPPOIT ... 1
19 101584502 Bracket, Governor Cable ENGINe .......ccooiiiiiiiiiiiie e 1
* Brackets and cables must be of the same style.
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-13




Page 9-14 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY -
TURF 272 AND CARRYALL 272 VEHICLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

101821501 Assembly, Air Box (includes items 1 - 13) .....oooiiiiiiiii e 1
1 101804301 Screw, Hex-Head Hi-Lo, #8 X 1/2 ...eeieeeeeeee et 2
2 101881701 Washer, Stainless Steel, #8 ......uuiiiiieeeee e 2
3 101925701 LatCh, WIre .o a e e 2
4 101972801 Assembly, Air Box Top (includes items 5 - 10) .....eeeviiiiiiiiiiiiiieee e, 1
5 101813001 O 1o TSR 1
6 101917601 A= R O o Vo] (= T 1
7 N/A O-RinNg, 5/16 — REA .. .eiiiiiieeee et s 1
8 N/A O-RiNG, 3/8 — GIrEEN ...t 1
9 N/A RV 211V ST 1o (T 1
10 101812301 SPriNG, REIUMN ..o e 1
11 1015426 11 =Y N | PSR 1
12 101811901 270 1(e] ¢ g T AN T gl =70 ) GRS RR 1
13 101921501 ST LI [ 0] =1 (= R 1
14 101971301 Clamp, HOsE (@ir iNtake) ......cocoeeiiiiieieeee e e e 2
15 101837101 HOSE, INTAKE ...eeeniiiieeeie ettt e e e e e ee e e e e e e esaeeaeeeees 1
16 101804301 Screw, Hex-Head Hi-Lo, #8 X 1/2 ...... oo 1
17 101926801 Cable, Choke (includes item 18) .......ceeiiiieiiii e 1
18 101933701 Bezel, Choke Cable ...........ooooiiiieeeeeeee ettt s 31
19 183 Washer, Flat, TYPe A, #10 oo e e e e e e e e e 3
20 1012438 Nut, NYION LOCK, #10-24 ...t 3
21 332 Washer, Flat, TYPE A, 1/4 ..ot 3
22 1015752 SCrew, Hi-Lo, #1216 X 5/8 .....coeeeeeeeeeeeeeeeee e 3
23 101958102 D 18 o PR 1 PR 1
24 1606 A= A o TG 1 PP 2
25 183 Washer, Flat, TYPe A, #10 oo e e e e e e e e 4
26 102190702 Kit, Air Duct Shield (includes item 27 and 28) ..........ccccccvimiiieeeeee e, 1
27 N/A Tape, VHB 4950, 4-1/2 INCRES ....evviiiiiiiiie ettt 1
28 7973 RNV PR o o TG T 1 TR 1

101971001 Air Duct Repair Kit (NOt SNOWN) .....uuiiiiiiiiiieec e e e A/R
29 1631 Screw, Pan-Head, #10-24 X B/4 ... 3

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-15



Page 9-16 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY -

CARRYALL 472 VEHICLES
ITEM PART NO. DESCRIPTION QTY
1.2 3 4

101821501 Assembly, Air Box (Includes Items 1 - 13) ....ooiiiiiiiii e 1
1 101804301 Screw, Hi-Lo Hex-Head, #8-1/2 ........o it 2
2 101881701 Washer, Stainless Steel, #8 ......uuiiiiieeeee e 2
3 101925701 LatCh, WIre .o a e e 2
4 101972801 Assembly, Air Box Top (Includes Items 5 - 10) ...oeeeiiiiiiiiiiiiiieee e, 1
5 101813001 O 1o TSR 1
6 101917601 A= R O o Vo] (= T 1
7 N/A O-RiNg, 5/16 (REA) ..ceeeieiiee ettt s e e 1
8 N/A O-RiNgG, 3/8 (GIrEEN) ...ttt 1
9 N/A RV 211V ST 1o (T 1
10 101812301 SPriNG, REIUMN ..o e 1
11 1015426 11 =Y N | PSR 1
12 101811901 270 1(e] ¢ g T AN T gl =70 ) GRS RR 1
13 101921501 ST LI [ 0] =1 (= R 1
14 101825701 Bracket, Retaining ......cccueiiiiiieiie e 1
15 101971301 Clamp, HOSe (AIr INTAKE) .....oeiiuieiiiiii et 2
16 101837101 [ [T YR [ 1 =1 (R 1
17 101804301 Screw, Hex-Head Hi-Lo, #8 X 1/2 ..oooo oot 1
18 101926802 | Cable, Choke (inCludes item 19) ......cooiiiiiiiii et 1
19 101933701 Bezel, ChoKe Cable .......coooeeeeeieeeeeeee e e 1
20 183 AL =TS a1 A O 3
21 1012438 NUt, NYION LOCK, #10-24 ...t e e e e 3
22 1015139 [CTc0T00]101=) ST TSR PUPPPPP 1
23 B1B8 | TiE, WIIE oot e e e e e e e s e e e et e e e e e e e e e e e e e e aannrnreees 2
24 332 WaAShET, Flat, 1/4 ...ttt e 3
25 1015752 SCrew, Hi-Lo, #1216 X 5/8 .....coeeeeeeeeeeeeeeeeee et 3
26 101811301 D 18 o PR 1 PR 1
27 7973 A= A o TG 1 PP 2
28 183 WaSher, Flat, #10 ..ot e e e e e e e e e e e et e e e e e e eraaeeeeeees 4

101971001 Kit, Air Duct Repair (NOt ShOWN) ........ceeiiiiiiiieeee e A/R
29 1631 Screw, Pan-Head, #10-24 X B/4 ... 3

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 9-17






EXHAUST SYSTEM E



2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 10-2



EXHAUST SYSTEM, FE350 ENGINE

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 101859401 System, Exhaust (FE350 €NGINE) .....cueiiiiiiiiiiee ettt 1
2 1015814 Bracket, Muffler MoUNtING ......coooiiiiiii e 1
3 332 Washer, Flat, TYPe A, 1/4 ...t 2
4 451 WaASHEY, LOCK, 1/4 ...ttt e e e e s 2
5 7847 Screw, Hex-Head, 1/4-20 X B/4 ...t e e eeaaaas 2
6 1017689 L0 7= 0 ] o 1Y 11311 U SERURRR 1
7 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM .....cooiviiiiieee e 1
8 7174 LAY 1] a1 g o Yo S Y A I 1
9 1241 Washer, Flat, TYPE A, 5/16 ...ooooieeiei ettt 1
10 1012528 NUL, HEX, M8 X 1.25 ..ottt e e e e e e e e e e e e e e as 2
11 1013734 LTAT £ 1] g 1Y g o Yo S < 2 110 o 2
12 1016904 Gasket, Exhaust (FE350 €NQINE) .....coviiiiiiiiieiiiiiee e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 10-3



Page 10-4

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



EXHAUST SYSTEM, FE400 ENGINE

ITEM PART NO. DESCRIPTION QTYy
12 3 4
1 102257201 System, Exhaust (FE400 €NGINE) .....cueiiiiiiiiiieeeiee ettt 1
2 1015814 Bracket, Muffler MoUNtING ......coooiiiiiii e 1
3 332 Washer, Flat, TYPe A, 1/4 ...t 2
4 451 WaASHEY, LOCK, 1/4 ...ttt e e e e s 2
5 7847 Screw, Hex-Head, 1/4-20 X B/4 ...t e e eeaaaas 2
6 1017689 L0 7= 0 ] o 1Y 11311 U SERURRR 1
7 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM .....cooiviiiiieee e 1
8 7174 LAY 1] a1 g o Yo S Y A I 1
9 1241 Washer, Flat, TYPE A, 5/16 ...ooooieeiei ettt 1
10 1012528 NUL, HEX, M8 X 1.25 ..ottt e e e e e e e e e e e e e e as 2
11 1013734 LTAT £ 1] g 1Y g o Yo S < 2 110 o 2
12 1016904 Gasket, Exhaust (FE400 €NQINE) .....coviiiiiiiieeiiiiie et 1
13 1015845 Bracket, Governor Cable ENGINE ........coocuiiiiiiiiiiie e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 10-5






TORQUE CONVERTER E






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4

101833904 | Assembly, Drive Clutch (FE350 engine) (includes items 1 - 19) .....ccoccciiiiienenneen. 1

101833908 | Assembly, Drive Clutch (FE400 engine) (includes items 1 - 19) .....coccieiiiiinennn. 1
1 1016801 Kit, Drive Clutch Weight .........oooiiiiii e 1
2 101738301 AsSEMDIY, FiXed FACE ..cooiiiiieee e 1
3 1014049 Bearing, [AIEr ..o e 1
4 1014050 R T=] P T L= A o 1o T R 1
5 1016901 Spring, Drive Clutch — Green (used in 101833904 0nly) ......ccccovieeeriieeiiineennnee 1
5 102266201 Spring, Drive Clutch — Red (used in 101833908 only) .......cccccvvviiiieeriiiiiieeennne 1
6 1016289 Spacer, Fixed Face Shaft ..o 1
7 1014057 RiNG, REtaINING ..oooieiieeiee e 1
8 1014059 AsSSEMDIY, DIive HUD ...ooeiieeeeee e 1
9 101925601 Plug, Drive CIUICR ..o 1
10 1014453 Kit, Drive Clutch Button (includes item 11 - 14) ..o, 1
11 1014287 SPring, Drive BUON ......cooiiiiii e 3
12 1014062 Driver, Drive CIUICHh ... s 3
13 183 Washer, Flat, #10, TYPE A ..ot 3
14 8450 Screw, Hex-Head, #10-24 X 1/2 ..o e 3
15 1014058 WaASKhEL, TRFUST e e e e e e e e e e e e e eaaeaes 1
16 1014056 RING, SPiral BaCK-UP .....eeiiiiiiiiii ittt 2
17 1014052 Assembly, Moveable Face (includes items 18 and 19) ......ccccoeciiiiiiiiinieenee, 1
18 N/A BUSKNING et 1
19 1014055 RETAINET ... e 1
20 102267101 Belt, Drive (FE350 and FE400) ........cceriiiieiiieeeiee e e e e e e saee e sneee e 1
21 101916701 TS I £ 1 (=1 74 C 1= =1 £ 1 0] S 1
22 101916501 Screw, Hex-Head Cap, 3/8-24 x 5-1/2 (left-hand threads) ........c..ccccviviiniiennnnn. 1
23 1017328 Washer, Drive CIUICh — GIrEEN ......coeeeeee et ea e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 11-3







DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101834001 Assembly, Driven Clutch (includes items 2 - 8) .......cccooiceiiiiiiiniiie e 1
2 1014080 RiNG, REtAINING ...ooieiiiiee e e 1
3 1014078 KBy ettt nnneas 1
4 1017686 L0710 HE RSP TUUSRTRRRRTRIN 1
5 101836201 ST o] ] To I € =TT o OO SP RPN 1
6 1014454 Kit, Driven Clutch Button (includes 3 screws and 3 buttons) ..........ccccccceveeeennn. 1
7 1014072 Assembly, Moveable Face with Bushing .........cccooiiiiiie e 1
8 1014070 = ot T (=Y 1
9 102267101 Belt, Drive (FE350 and FE400) ........ccceeiiieeiiiieeiiee e 1

AM10419 | Kit, Driven Clutch Hardware Repair (includes items 10 - 12) ......ccocoeiviiiniiiennee. 1
10 101833401 Key, Square TranSmIiSSION .........cuieiiiiiiiiie ettt e 1
11 102242101 Screw, Hex-Head Cap, Thread-Locking, 5/16-18 X 3/4 ......cccccevviivveeiiiiiieeenns 1
12 1017327 Washer, Driven CIUICN .....cocoiiiiiiiieeeeeeeeeee e e e e e e e e e eeaaaaes 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 11-5






UNITIZED TRANSAXLE E



‘ TYPICAL
15 PLACES
Z REFERENCE

AXLE TUBES

TYPICAL
3 PLACES

2 PLACES P 2 PLACES

)
X

TYPICAL
4 PLACES

A . p
( ‘u’
® Al /
Z 9 s
TYPICAL @/\ o) \ o \@ / TYPICAL
/ 3

- o

N

\ REFERENCE
AXLE TUBES

Page 12-2 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



UNITIZED TRANSAXLE, MC012C -

GEAR CASES, BRACKETS AND GUARD

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 102045901 Bracket, Transmission Cable SUPPOrt .........occiiiiiiiiiiiiiiee e 1
2 1012285 Screw, Thread-Rolling, 1/4-20 X 5/8 ......occueiiii i 5
3 1013061 Nut, NYIon LOCK, #10-32 ... e 1
4 183 Washer, Flat, TYpe A, #10 oot e e e 1
5 1010954 Stud, Ball, 1/4-28 X 9/16 ...ttt 1
6 1016341 Lever, TransmiSSION SHIfter .......coooiiueuiiiiiiiee et a e 1
7 1017082 Screw, Hex Washer-Head, #10-32 X 3/4 ......ooooo oo 1
8 8717 NUL, NYION LOCK, 1/4-28 .....oeeeieieee ettt s s e e e e e e e e e s nnnaenee e e e e e e e s 1
9 1017231 G VAT o ToTe [ Ui 1Y/ oYY PP 1
10 101834801 Y 4 I CT01Y=T 4 Lo gl ==Y 1
11 101886101 Screw, Square-Head, 1/4-20 X 1 ..oovveei i e e e 1
12 1014007 WaSher, TYPE B, 1/4 .ot 1
13 8233 NUt, NYION LOCK, 1/4-20 ...ttt e e et e e e e e e 1
14 102018701 Bracket, Differential LOCK ........coiiiiiiieeiiii e e e e e e eees 1
102264601 Transaxle, Unitized (includes items 15 - 107) ..ccccvviiiiiiiiiee e, 1
15 101890201 Shaft, SNIftEr ....oooiiiiii e 1
16 101927301 RING, SNAP e 1
17 101892901 WaASKEL, FIAt ... e e e e e e e e e 1
18 101927201 SAI, Ol e e e e e e 1
19 101890101 (oYY o] o1 (=Y 1
20 1012752 T T T | PSR 1
21 101928601 PiN, COMEI oo a e 1
22 1016513 {0 = 1] 1= o = R 1
23 101927101 SAI, Ol e aaaa e e e e 1
24 101893801 WASKET ...ttt e e e e e e e e e e e a e e e e e aaaaeeeaaaaaas 1
25 101891301 FAN 1 (T 1Yo | OSSR 1
26 102018501 Gear Case (PaSSENJET SIAE) ...ccciiuiiieeeiiiiiie e iiiiee ettt e e e e e e s sraeeeee e 1
27 102018601 Gear Case (AriVEr SIAE) ....cceiiueeiiiiieeiieeeiee ettt ettt e e be e e enee e e 1
28 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM ....ocuiiiiiiiie e 15
29 1012896 Pin, Dowel (See alSO PAGE 12-6) ...ccceeiiiiieieiiiiiiee e e 3
30 1016576 L T8 o TR I -V o USSP 2
31 102267601 (= T] (] U 2
32 1012711 Breatner ... ——————— 1

33 101928701 Gasket, Liquid, 8.8 0Z. (250 grams) .......cccceerieieriiereiieieeieeeriee e iee e raeee e A/R
34 102031501 Guard, Unitized TranSaAXIE .......cooeeeueuieiieeeeeee et e e ee e e e e e e eea e eeeees 1
35 102268601 Bolt, M8 X 1.25 X 20 MM .eeiiiiiiii et e e e e e e e e aae s 4

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 12-3



2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 12-4



UNITIZED TRANSAXLE, MC012C -
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTYy
12 3 4
36 101892001 RO, Shift oo e 1
37 101890001 oL NS o113 RO 1
38 1012748 S o] 1o PO PRPPPRRPN 1
39 1012747 Ball, STEEI ..o aa e 1
40 101889401 U] To [T 1
41 7336 Bearing, Ball ... 2
42 1016338 A T g L=T AT o] oo [ USSP 2
43 101892401 LG 7= =T S o 1| S 1
44 101892201 Plate, TRIUSE ..o e a e e e 3
45 102018801 Gear, Input, 25 TOOh (168°) ....eeiiiiiei e e 1
46 101927601 Bearing, NEedle ........cooiiiiiiii e 3
47 101927501 Bearing, NEEAIE ... 1
48 101981001 RIiNG, SYNCAIONIZEr (16°) .oueeiiiiii et 2
49 1012741 SPriNG, SYNCNIONIZET ....coiiiiiiiiiii it ee e 2
50 101928001 Hub, Synchronizer CIUtCN ... 1
51 1012740 INSErt, SYNCNIONIZET ..ooiiiiiiiee et e e e e esree e e e e nees 3
52 101927901 SIEEVE, SYNCNIONIZEL ... e e eeeees 1
53 101927701 T TR I T 1Y PSR 1
54 101889901 Shaft, INPUL ..o e e e e s srre e e e s anreeeeeeans 1
55 101980801 Gear, Input, 25 TOOth (16°) ....eeiiiiiiiiiee e 1
56 1016337 WaASKhEL, TRFUST «.oeeeeeeeee e e e e e e e e e e e e e e eaaeees 1
57 101927801 Bearing, Ball ... 1
58 1012714 Seal, Oil, Input Shaft ... 1
59 102268201 (CT=T= 1 o 2 1o To 1 SRR 1
60 101893201 LGRS 1
61 102018901 (O T=Y= Y P O T oY) { o [ 1
62 102268401 Bearing, Ball ......oooo i 1
63 101893901 WASKET ...ttt e e e e e e e e e e e a e e e e e aaaaeeeaaaaaas 1
64 101892301 [CT0)Y/=T g o To] SRR PUPPPP 1
65 101891601 SIBEVE .t a e e e e aaaaaa e e e e aana——————a 1
66 102019001 T N O TUT] (=Ygl [o 1Y 1
67 7335 Bearing, Ball .......ooo i e 2
68 102032001 Bearing, Inner Axle Tube, DriVer-Side .........cccocveeiiiieiee e 1
69 7330 Bearing, Inner Axle Tube, Passenger-Side ..........ccocceeviiiiieeeeicieee e 1
70 101928301 Bolt, M8 X 1.25 X 37 MIM ettt e e e e e e e e e e aeeeas 8
71 102268301 Gear, Output, 64 TOOTN ......uuiiiiiiiiie e e 1
72 102031701 PiN, DOWEI ... e e e e e eeaaaaeas 1
73 102267901 (0= T CT=Y- G 7= 1 =T 1
74 1013774 Plate, Thrust (idler GEAI) .....coiei it 2
75 102268101 Plate, Thrust (differential gear) ..o s 1
76 102267801 (070 )Y/ A C T=T= Y o =TT < 1
77 1013772 Pin, DIffer@ntial ........coovuueiiiiiieeee s 1
78 1013770 Gear, Differential [AIEr ..........ueveeeiieeeee e e 2
79 102268001 Gear, Differential, 16 TOOth ........coouuuiiiiiiiiiiee e e e 2

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 12-5



/ .
TYPI

Page 12-6

/
CAL

7 PLACES

TYPICAL
8 PLACES
)
& p
N I

® -
W Q\? ) _ — . REFERENCE REFERENCE
@@ » 7 - DRIVER SIDE PASSENGER SIDE
/ 5
L
SO\ |

o o B

r
|

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



UNITIZED TRANSAXLE, MC012C -
DIFFERENTIAL LOCK AND AXLES

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
80 102274101 Cap, RUDDEr CENTEN ..o e 2
81 102276001 L07= T 1 I e To7 (o T [ PSPPSR OTRR PRI 2
82 101838801 T TR ] (=Y PSR 2
83 102269201 Nut, Axle Flange Retaining .........cccooiiiiiii e 2
84 102269301 WaAShEr, FIat ..o e e e e e e e e e 2
85 102269101 HUb (iNCIUdES itEM 86) ...eeeeeeieeeei i a e e 2
86 1013787 RS (0T R T PR 4
87 1013792 RiNG, REtAINING ...oooeeiiieieie e 2
88 1011291 Bearing, Outer AXIE TUDE ....coooiiiiiiie e 2
89 102269401 LT | O | RSP RRPPRR 2
90 102269001 Assembly, AXIE, DIVEI-SIAE ......cccoiiiiiiiiiiiiiee e 1
91 102268901 Assembly, Axle, Passenger-Side ........ccccciieeiiiiiiieeiiiee e 1
92 102268801 Assembly, Axle Tube, Driver-Side ..........ccoceiiiiiiiiiee e 1
93 102268701 Assembly, Axle Tube, Passenger-Side ........ccocceoiieiiiiine e 1
94 102188701 L (o] o N = SR 2
95 102019601 Bolt, M10 X 1.5 X 70 MM .etiiiiii ettt e e e rnrae e e e e 8
96 102031901 Bolt, MTO X 1.5 X 30 MM oo 7
97 102020101 Housing, Differential LOCK .........cc.coiiiiiiiiiee et 1
98 102020201 Lever, Differential LOCK ..........ooorriiiiicccccee e 1
99 102020301 O-Ring, Differential LOCK ...........oooomiiiieeeee e 1
100 102020401 Spacer, Differential LOCK .........coiiiiiiiiiiiiiiiieieee et 1
101 102020501 Spring, Differential LOCK ..........ooiiiiiiiiiiie e e 1
102 102020901 Arm, Differential LOCK LEVET ......couuueeiiiieeiee ettt 1
103 1016686 Bolt, Differential LOCK PINCH .......oiiiiieeeeeeee e 1
104 1016547 Nut, Flanged, MB X 1 ... e 1
105 102022301 Screw, MB X 1T X TO MM oo e e e e e 1
106 | 102022401 WASKNEL, MB ... .. e e e e e e e e s eeaaaaeeeeaaaas 1
107 102267701 Cog, Differential Lock, 15 TOOTh ........eevviiiiiiiei e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 12-7



I /
!\
REFERENCE X\
SEAT CONSOLE
> (-

TYPICAL
2 PLACES

S
<

™y &
s

&

REFERENCE TRANSAXLE

Page 12-8 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



UNITIZED TRANSAXLE -
DIFFERENTIAL LOCK CABLE ASSEMBLY AND SHIFTER

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102025101 Control, Differential LOCK .........cc..uuuiiiiiiiiiecec e 1
2 102022201 Handle, Differential LOCK .........ooiiiiiiieiiiiiieeeee e e e e e e e e eees 1
3 1011017 Bolt, Hex Washer-Head, #8-32 X 3/8 .....cccceeieiiiiiieeeeeeeeeeeeeeeee e 1
4 1011571 NUL, HEX, #8-32 .. e e e e e e e e e e a e e e e aaaaeas 1
5 101880901 RIVEL, POD e e 2
6 102046601 Decal, Differential Lock Control Warning ........cccccceviiiiiereeiiiiieee e 1
7 102031201 Cable, Differential Lock (Turf 272 and Carryall 272) ........ccocooviiiiiiieniiieeeiee e, 1
7 102316701 Cable, Differential Lock (Carryall 472) .........oooiiiiiiiieiiiiiieee e 1

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 12-9






MAINTENANCE AND
SERVICE TOOLS E



D

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 13-2



MAINTENANCE AND SERVICE TOOLS

ITEM PART NO. DESCRIPTION QTY
12 3 4
The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.
1 101871001 Accelerator Pedal Adjustment TOOI ..........cceeiiiiiiiiiiiiii e 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram TUDE ..........cocciiiiiiiiiiee e 1 1
3 101831901 Battery Discharge Machine, 36/48 VOIt ...........ccocoiiiiiiiicee e 1
4 1014305 Battery Terminal Protector SPray .........cccccceoiceeieiiniiee e 1 1
5 1011767 Battery Thermometer ..o 1
6 1016417 | Bearing and QOil Seal Remover Assembly ...........cccocoiiiiiiiiiiniee e 1 1
7 1016416 Bearing DIrivEr ST ... 1 1
8 1012811 Bearing PUIEr ... 1 1
9 1012812 | Bearing Puller Wedge Attachment ... 1 1
10 1013582 Brake Adjustment Tool (used only on vehicles with
manually adjusted mechanical brakes) ..........cccccceviiiiiiiieiiiiiiee e 1 1
102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall electric ................. 1
industrial truck only) (includes items 11 and 12)
11 i Brake Pedal Adjustment TOOI .........ccooiiiiiiiiiiii e 1
12 e Brake Pedal TenSion TOOI ........cooiiiiiiiiiiiieeee et 1
13 101887101 Calibration TESt MOAUIE ......cccoiiiiiiiiiiiiie e 1
14 101808401 Cam Installation TOOI .......coeeiiieeee e 1
1014510 | Clutch Tool Kit (includes items 15 - 21) ....cccciiiiiiiiiieeeeeeeeeecreeeee e 1
15 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) .......ccocooeviiiiiiiiireeeee e 1
16 1014496 Drive CIUtCh PUIIET .....eeeeieeeeee e 1
17 1014497 Drive Clutch HUD PUIIET ......oeiiiiiiiiee e 1
18 1014508 Driven Clutch Cam PUIIET .........ocviiiee et e e 1
19 1014507 Driven Clutch Puller PIUG ......cooooii e 1
20 1015524 Drive Clutch Holder Tool ASSembly .........ccoooiiiiiiiiiiiiieie e 1
21 101809101 Press Weldment ... 1
22 101831801 Communication Display Module ...........ccooiiiiiiiiii e 1
23 101641002 | Compression Gauge and Adapter .......cccccoiiiiii i 1
Please refer to the maintenance and service manual
for proper tool application.
b Special order item available upon request
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 13-3




Liquid
Gasket

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 13-4



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM PART NO. DESCRIPTION QTY
12 3 4
24 1011273 | CoNtiNUILY TESTEN ..eoieieiieiie et 1 1
25 1012151 Dry MOl LUDFICANT .....eeiiiiiiiiee ettt 1 1
26 1016627 | Flywheel Puller Kit .......coooiiiiii e 1
27 L0 N T B € 1= =T (o] PSR 1 1
28 101933101 Governor Shaft Installation TOOI ... 1
29 102169401 Hydraulic Brake Adjuster (for vehicles equipped
with hydraulic Brakes) ......c...eeviiiiiii e 1
30 1011478 HYArOMETEE ... 1 1
31 1013593 | Internal Retaining RiNg PlIers ... 1 1
32 102248801 IQ Display Module (IQDM) Kit (for IQ System vehicles only) ..................... 1
(includes items 33 and 34)
33 102241501 Cable, IQDM ... saee e 1
34 102251501 F AN F=T o) (o] g0 07 o] 1SR 1
35 101928701 Liquid Gasket (transaxle Case) .........ccccccuiiriiiiieee e 1 1
36 102243402 | Moly-Teflon Lubricant (4-0z. (113-gram) tube) .......ccccoeveieiiniiiiiiiieieeee 1
37 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) ............ 1
38 1016415 Piston RiNG PHErs ...t 1
39 1012549 Retaining Ring Pliers, 45° EXternal .........cccooiiieiiiiiiiiee e 1 1
40 1012560 | Retaining Ring Pliers, 90° Internal ............ocooooiiiiiiie e 1 1
41 101823101 Safety First Card (50 per Pack) ......c.ceeeeiiiiiieeiiiiieee e 1 1
42 1012809 | S€aI PUIIET ... 1 1
43 102330901 Spanner Wrench (for coil over shock front suspension vehicles) ............... 1
44 1014264 | Steering Column Bearing Press TOOI .......cccoviiiiiiiiiiiene e 1 1
45 1014259 | Steering Column Retaining RiNg TOOI ........ccciiiiiiiiiiiiiee e 1 1

Please refer to the maintenance and service manual
for proper tool application.

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 13-5



) ®

)

=
G
5
)
3
=
&
2
5
g
kh
2y

I
l

C ] ) (®)

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page 13-6



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM PART NO. DESCRIPTION QTY

12 3 4
46 102061201 Steering Wheel PUller TOOI .......coouieiiiiiiiiee et 1 1
47 L0 S T = O = Vo] o 1 =1 (= SRR 1
48 101997201 Paint, TOUCh-UP — BEIGE .....euiiiiiiiiiiiii et 1 1
48 101997202 Paint, Touch-Up —WHhIte ........ccooiiiiiiii e 1 1
48 101997203 Paint, Touch-Up — Red ........oiiiiiiii e 1 1
48 101997204 Paint, TOUCh-UP — Gray ......cccceeiiiiiiiee et 1 1
48 101997205 | Paint, TOUCh-UpP — Dark Gray ........ccccooceeeiiieieiiie e siee e 1 1
48 101997206 | Paint, Touch-Up — Royal Blue (Pacific BlU€) .........ccccveiiiiiiiiiiiiiiieeeeee, 1 1
48 101997207 | Paint, TOUCh-UP — BIACK ......ccceviiiiiiiiiee e 1 1
48 101997209 Paint, Touch-Up — Dark Green .........ccccooiieiiiiiiieiiee et 1 1
48 101997211 Paint, Touch-Up — Classic Blue (Navy) .......cccoccoiiiiiiiiiinieeeee e, 1 1
48 101997212 Paint, Touch-Up — BUrgundy ..........cooiiiiiiiiiiiiiiiei e 1 1
49 1014115 | Transmission TOOI Kit ... 1
50 1014161 Transaxle Pinion Seal TOOI ........cooceiiiiiiiieee e 1
51 1014162 | Transaxle AXle Seal TOOI .......cocciiiiiiiiiiiie e 1
52 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............ 1
53 101641201 Valve GUIAE REAMET ....cceeeeiiecieeeeee e e e e eee e e e e e e 1
54 TOTB4T1202 | AFDOT oot e e e e e nnne e 1
55 1016551 Valve Seat Cutter T'WIencCh ........ooooviiiiiiiee e 1
56 1016552 | Valve Seat Cutter GUIAE ........oooiiiiiiiiiiiiiiec e 1
57 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) .......... 1
58 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........occcovieiiiieiinien e, 1
59 101641101 Valve SPring COMPIESSOT ....cocuuiiiiieiiiiiee et ettt e e saneee s 1
60 AM10021 Vehicle Care Kit ........ooiieiiieeii s 1 1
61 1011480 | VOIt ONM MELEI .ot 1 1
62 101611003 | Tune-Up Kit, All OHV (includes air filter, spark plug,

oil filter, fuel filters) (NOTSNOWN) .....oooiiiiiiii e 1

Please refer to the maintenance and service manual
for proper tool application.
2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List Page 13-7







Part Number and Page

AM10021 13-7

AM10419 11-5

AM10724 8-5, 8-17

183 4-9, 4-11, 1-3, 7-21, 9-15, 9-17, 11-3,
12-3

304 1-19, 1-21

320 6-3

332 1-3, 1-5, 1-7, 1-9, 1-13, 1-17, 1-19,
1-21, 5-5, 9-5, 9-15, 9-17, 10-3, 10-5

334 1-9, 5-5, 6-3, 6-5

357 1-19

403 1-11, 1-15

451 1-5, 10-3, 10-5

705 1-11, 1-15, 1-19, 4-13, 7-27

706 1-19

808 6-9

1016 7-21

1028 5-3

1032 1-13, 1-17

1035 1-9

1231 1-13, 1-17

1241 1-3, 1-13, 1-17, 1-19, 1-21, 4-7, 5-3,
5-5, 7-17, 7-19, 7-27, 7-29, 10-5

1242 1-13, 1-17, 1-19, 1-21, 7-17, 7-19,
7-27

1606 1-3, 9-15

1624 5-5, 6-5

1631 9-15, 9-17

7048 6-7

7049 1-13, 1-17

7173  7-29

7174 1-3, 1-13, 1-17, 1-19, 1-21, 6-3, 7-27,
9-13, 10-3, 10-5

7270 6-7, 6-9

7310 2-3

7311 1-5

7330 12-5

7335 12-5

7336 12-5

7410 1-3

7473 1-3, 1-5, 1-11, 1-15, 4-7, 5-3, 5-5,
6-7, 7-17, 7-19, 7-29

7479 4-9, 4-11

7532 1-15

7716 5-3, 5-5

7818 7-17, 7-19

7847 1-5, 1-9, 10-3, 10-5

7893 7-15, 7-17, 7-19, 7-21

7973 9-15, 9-17

8057 7-15, 7-17

8058 7-15, 7-17

8067 6-7

8168 9-17

8233 1-9, 1-13, 1-17, 1-19, 1-21, 4-9, 4-11,
5-5, 7-15, 9-5, 12-3

8248 7-15, 9-3, 9-5

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

INDEX

8251 1-7

8450 11-3

8639 7-21

8717  7-15, 7-17, 7-19, 12-3

8754 1-11, 1-15, 4-13, 55, 6-3, 6-7, 6-9,
7-27

8755 1-11, 1-15

8935 1-5

8990 6-5, 7-23

1010028 6-7

1010138 6-5

1010145 6-9

1010150 6-7

1010434  1-7, 1-13, 1-17

1010435  1-11, 1-15

1010543  1-7

1010545 1-3

1010577 8-27

1010829 4-5, 4-13

1010878  1-9, 5-3

1010909  7-21

1010921  1-3, 5-3

1010934  1-13, 1-17, 1-19, 1-21, 4-7, 6-7,
7-29

1010954  7-15, 7-17, 7-19, 12-3

1010984 2-3, 4-3, 4-5, 6-7

1011017  12-9

1011084 5-5

1011273 13-5

1011291  12-7

1011402 5-3

1011415  6-9

1011478 13-5

1011480 13-7

1011553  1-19, 1-21, 3-7, 3-11

1011571 12-9

1011652 1-5

1011694 5-5

1011697 1-5, 9-13

1011700 5-5

1011734 5-5

1011767 13-3

1011988 9-3

1011990  1-13, 1-17, 1-19, 4-13

1012151 13-5

1012164 8-27

1012285 1-3, 1-19, 1-21, 4-11, 7-15, 9-3,
9-5, 9-13, 12-3

1012295  7-17, 7-19

1012303  1-11, 1-15, 6-9

1012328  7-29

1012333 7-15

1012382  7-5, 7-9, 7-13

1012412 1-5

1012431  7-15, 7-17

1012438  9-15, 9-17

1012528
1012549
1012560
1012565
1012566
1012571
1012594
1012604
1012605
1012649
1012711
1012714
1012740
1012741
1012747
1012748
1012752
1012809
1012811
1012812
1012830
1012896
1012981
1012986
1012987
1013001
1013003
1013005

10-3, 10-5
13-5
13-5

6-3

6-3

8-27
7-15

6-3

6-3

9-3, 9-5
12-3
12-5
12-5
12-5
12-5
12-5
12-3
13-5
13-3
13-3

1-5, 7-27, 10-3, 10-5
12-3
8-5, 8-17
7-23
7-15
7-25
7-25
7-25

101301102 7-25

1013035
1013042
1013044
1013051
1013052
1013061
1013309
1013311
1013312
1013317
1013357
1013366
1013461
1013483
1013531
1013582
1013587
1013589
1013590
1013591
1013593
1013609
1013630
1013687
1013692
1013700
1013734

6-5
6-5

6-5

6-5

6-5

12-3

1-7

1-7

1-7

1-17

7-21

4-5,4-13

7-21

1-19
4-7,4-13

13-3

7-15

7-15, 7-17, 7-19
7-15

7-15

13-5

7-17, 7-19

9-5

9-3, 9-5

9-3, 9-5

9-13

1-5, 10-3, 10-5

Page i-1



1013746
1013770
1013772
1013774
1013787
1013792
1013857
1013871
1013924
1014007
1014049
1014050
1014052
1014055
1014056
1014057
1014058
1014059
1014062
1014065
1014070
1014072
1014078
1014080
1014089
1014115
1014116
1014119
1014125
1014126
1014136
1014145
1014161
1014162
1014213
1014214
1014217
1014259
1014264
1014287
1014288
1014289
1014305
1014306
1014321
1014375
1014387
1014413
1014415
1014453
1014454
1014471
1014496
1014497
1014498
1014507

Page i-2

9-3, 9-5, 9-11
12-5

12-5

12-5

4-3, 6-7, 12-7
12-7

7-23

5-5

4-3, 4-5, 8-27
4-9, 4-11, 12-3
11-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3

11-3

7-15, 7-17, 7-19
11-5

11-5

11-5

11-5

7-15

13-7

9-3, 9-5

7-5, 7-9, 7-13, 7-17
6-3

6-3

4-9, 4-11

7-15, 7-17, 7-19
13-7

13-7

6-3

6-3

6-3

13-5

13-5

11-3

7-29

7-25

13-3

1-19, 1-21

1-5, 1-7, 1-13, 1-17
7-29

1-5, 1-7, 1-13, 1-17
9-13

1-13, 1-17

11-3

11-5

1-11, 1-15

13-3

13-3

13-3

13-3

1014508
1014510
1014513
1014514
1014523
1014524
1014537
1014555
1014727
1014807
1014808
1014928
1014948
1015064
1015075
1015137
1015139
1015143
1015188
101524002
1015245
1015252
1015277
1015313
1015332
1015345
1015356
1015363
1015365
1015367
1015371
1015372
1015373
1015390
1015391
1015399
1015400
1015405
1015408
1015409
1015413
1015414
1015426
101542901
1015445
1015453
101547601
1015507
1015524
1015530
101553901
1015583
1015597
1015606
101562710
101564505

INDEX

13-3
13-3
1-13, 1-17
1-13, 1-17
9-3
9-3, 9-5
1-13, 1-17
6-7
7-15
7-15, 7-17
7-17
9-3
7-19
7-15
10-3
9-3, 9-5, 9-11
9-3, 9-5, 9-17
9-3, 9-5
9-3, 9-5
7-27
1-13, 1-17
1-11
1-9
1-13, 1-17
7-5, 7-9, 7-13, 8-3, 8-15
7-17, 7-19
1-11, 1-15
1-13, 1-17
1-17
1-17
7-17, 7-19
7-17, 7-19
7-17, 7-19
1-13, 1-17
1-11, 1-15
1-11, 1-13, 1-15, 1-17
1-11, 1-13, 1-15, 1-17
7-17, 7-19
9-13
7-15
1-17
1-17
9-15, 9-17
1-11
1-19
6-9
3-7, 3-11
1-11, 1-15
13-3
1-19, 1-21

1-13, 1-17, 3-3, 3-5, 3-9

1-11, 1-15, 6-9
6-7
1-17

1-7

1-7

1015649
1015737
1015741
1015752
1015769
1015777
1015814
1015845
101584502
1015878
1015932
1015969
1016004
1016060
1016074
1016078
101609401
101611003
1016112
1016154
1016156
1016201
1016202
1016214
1016219
1016289
1016337
1016338
1016341
1016342
1016346
1016356
1016380
1016387
1016389
101641002
101641101
101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
1016423
101642575
101642578
101642580
101642582
101642585
101642588
1016429
1016432
1016436
1016437

8-3, 8-15
7-5, 7-9, 7-13, 7-17, 7-19
7-17, 7-19
7-17, 7-19, 9-15, 9-17
7-5, 7-9, 7-13
7-17, 7-19
10-3, 10-5
9-13, 10-5
9-13
7-17
7-27
8-3, 8-15
9-3
1-9
7-27
1-9
3-3, 3-5, 3-9
13-7
13-7
6-3
6-3
1-9, 7-15
9-13
6-3
6-3
11-3
12-5
12-5
12-3
7-15
6-7
7-21
7-5, 7-9, 7-13
6-7
6-7
13-3
13-7
13-7
13-7
13-7
13-5
13-5
13-3
13-3
13-5
7-17, 7-19
9-7
9-7
9-7
9-7, 9-9
9-7, 9-9
9-9
8-7, 8-19
8-7, 8-19
8-9, 8-21
9-7, 9-9

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



1016438 9-11
1016440 9-11
1016441  9-11
1016442 8-9, 8-21
1016444 9-11
1016445 8-5, 8-17
1016449 8-9, 8-21
1016450 8-9, 8-21
1016452 8-9, 8-21
1016454 8-11, 8-23
1016455 8-5, 8-17
1016456 8-3, 8-5, 8-15, 8-17
1016457 8-7, 8-19
1016458 8-9, 8-21
1016467 8-7, 8-19
1016470 8-13, 8-25
1016472 8-11, 8-23
1016473 8-7, 8-19
1016474 8-9, 8-21
1016479 8-9, 8-21
1016480 9-11
101648102 9-11
101648203 8-7, 8-19
1016483 8-9, 8-21
1016486 9-7, 9-9
1016489 8-9, 8-21
101649002 9-11
1016494 8-11, 8-23
1016496 8-11, 8-23
1016497 8-5, 8-17
1016499 9-7, 9-9
1016501 9-7, 9-9
1016502 8-7, 8-19
1016506 8-11, 8-23
1016507 8-3, 8-15
1016510 8-11
1016513 12-3
1016517 8-9, 8-21
1016519 8-9, 8-21
1016521 8-11, 8-23
1016531 8-3, 8-15
1016535 8-11, 8-23
1016537 8-7, 8-19
1016538 8-11, 8-23
1016539 8-3, 8-15
1016541 8-13, 8-25
1016544 8-5, 8-9, 8-11, 8-17, 8-21, 8-23
1016546 9-13
1016547 8-3, 8-13, 8-15, 8-25, 9-11
1016549 8-9, 8-21
1016551 13-7
1016552 13-7
1016553 13-7
1016554 13-7
1016560 8-9, 8-21
1016561 8-5, 8-17

1016562
1016563
1016564
1016566
1016569
1016570
1016571
1016572
1016574
1016576
1016578
1016579
1016581
1016582
1016583
1016584
1016585
1016586
1016587
1016588
1016627
1016630
1016663
1016723

101672701

INDEX

8-5, 8-13, 8-17, 8-25
8-9, 8-21
8-11, 8-23
8-9, 8-21
8-9, 8-21
8-7, 8-19
8-13, 8-25
9-11
9-9
8-7, 8-19, 12-3
8-5, 8-17
8-5, 8-17
8-7, 8-19
9-11
8-9, 8-21
8-11, 8-23
9-7, 9-9
8-5, 8-17
8-5, 8-17
8-5, 8-17
13-5
7-23
6-3
1-7

7-15

101674702 5-5

1016751

101675506
101677705

1016801
1016849
1016851
1016859
1016879
1016880
1016883
1016901
1016904
1016947

101705701

1017062
1017064
1017065
1017082
1017226
1017231
1017233
1017273
1017315
1017327
1017328
1017378
1017380

101738301

1017384
1017424

1-7
1-7
1-7
11-3
7-21
7-21
7-21
7-21
7-21
7-27
11-3
10-3, 10-5
7-15
3-9
7-21
7-21
7-21
12-3
6-3
12-3
4-3, 4-5
6-3
6-3
11-5
1-9, 11-3
5-5
5-5
11-3
1-3
5-5

1017434 8-9

1017435 8-9

1017442 8-7, 8-19
1017443 8-11, 8-23
1017444 8-9, 8-21
1017445 8-9, 8-21
1017446 8-9, 8-21
1017447 8-11, 8-23
1017448 8-5, 8-17
101744901 8-13
101744902 8-13
1017450 8-13, 8-25
101745101 8-13
101745102 8-13
1017453 8-13
1017454 8-9, 8-21
1017455 8-5, 8-17
1017456 8-7, 8-19
101745701 8-13, 8-25
101745702 8-13, 8-25
1017458 8-7, 8-19
1017460 8-7, 8-19
1017461 9-7, 9-9
1017463 8-5, 8-17
1017466 9-11
1017471  8-13, 8-25
1017472  8-11
1017473 8-9, 8-21
1017474 8-3, 8-15
1017475 8-3, 8-15
1017476 8-3, 8-15
1017483 8-13
1017484 8-13
1017486 8-3, 8-15
1017487 8-11, 8-23
1017490 8-5, 8-17
1017500 8-3, 8-15
1017501 8-13, 8-25
1017502 8-13, 8-25
1017503 8-13, 8-25
1017504 8-11
1017507 8-7, 8-19
1017508 8-11, 8-23
1017510 8-13, 8-25
1017511 8-23
1017513 8-11
1017514 8-11, 8-23
101751801 8-11, 8-23
101751802 8-11, 8-23
101751803 8-11, 8-23
1017653 7-25
1017686 11-5
1017689 10-3, 10-5
1017696 5-5

1017721 7-21
101773301 8-13, 8-25

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page i-3



101773302
101773303
101773304
101773305
101773306
101773307
101773308
101773309
101773310
101773311
101796201
1017976

101804301
101806102
101808401
101809101
101811301
101811901
101812301
101813001
101813202
101817401
101818801
101821501
101822001
101823101
101824401
101825101
101825102
101825701
101827101
101831801
101831901
101832001
101832101
101832201
101832202
101832301
101832302
101832402
101832501
101832601
101832701
101832901
101833101
101833301
101833401
101833701
101833904
101833908
101834001
101834601
101834801
101835601
101836201
101837101

Page i-

INDEX

8-13, 8-25 101837301  7-5, 7-9, 7-13, 7-27 101894303 1-7

8-13, 8-25 101838801 4-5, 6-7, 12-7 101894701 1-17

8-13, 8-25 101856102 7-17, 7-19 101896501 7-25

8-13, 8-25 101859401 10-3 101896901 9-3, 9-5

8-13, 8-25 101861901 5-5 101898001 7-29

8-13, 8-25 101869302 7-25 101900802 4-13, 6-9

8-13, 8-25 101871001  13-3 101903101  6-7

8-13, 8-25 101874901 7-25 101903501 9-13

8-13, 8-25 101875001 7-25 101905901  9-7, 9-11

8-13, 8-25 101875101 7-25 101909201  8-5, 8-17

55 101875201 7-25 101909301  8-5, 8-17
1-15 101875301 7-25 101909401  8-5, 8-17

9-15, 9-17 101875401 7-25 101909501  8-5, 8-17

4-7 101875501 7-25 101915201 3-7, 3-11

13-3 101875601 7-25 101916001 8-13

13-3 101875701 7-25 101916101 8-3

9-17 101875802 7-25 101916201 8-5, 8-17

9-15, 9-17 101876001 7-25 101916301  8-5, 8-17

9-15, 9-17 101876202 7-25 101916501 11-3

9-15, 9-17 101876301 7-25 101916701  7-27, 11-3

13-3 101876402 7-25 101916901 5-5

55 101876501 7-25 101917601 9-15, 9-17

55 101877601 7-25 101921501  9-15, 9-17

9-15, 9-17 101877701 725 101921601 1-9

5-5 101878101 7-25 101922302 8-13

13-5 101879001 7-25 101922801 1-9

9-3, 9-5 101879401 6-5 101925601 11-3

3-3 101879701 6-5 101925701  9-15, 9-17

3-5, 3-9 101879801 6-5 101926801 9-15

9-17 101879901 6-5 101926802 9-17

8-27 101880201 6-5 101926901 12-3

13-3 101880901 4-13, 12-9 101927101  12-3

13-3 101881101 8-5, 8-17 101927201 12-3

4-13 101881701 9-15, 9-17 101927301 12-3

8-27 101884801 8-27 101927501 12-5

9-13 101886101 12-3 101927601 12-5

9-13 101887101 13-3 101927701 12-5

9-13 101887601 1-5, 8-3, 8-15 101927801 12-5

9-13 101888501 1-7 101927901 12-5

9-13 101888502 1-7 101928001 12-5

9-13 101889401 12-5 101928301 12-5

8-27 101889901 12-5 101928601 12-3

8-27 101890001 12-5 101928701 12-3, 13-5

8-27 101890101 12-3 101933101 13-5

8-27 101890201 12-3 101933701 9-15, 9-17

8-27 101891301 12-3 101939901 7-25

11-5 101891601 12-5 101946201 1-7

7-25, 7-27 101892001 12-5 101953001 5-3

11-3 101892201 12-5 101953105 4-7, 5-3

11-3 101892301 12-5 101954301 1-7

11-5 101892401 12-5 101955301 9-3

8-27 101892901 12-3 101958102 9-15

12-3 101893201 12-5 101958601 1-7

1-7, 1-9, 1-11, 1-15 101893801 12-3 101958602 1-9

11-5 101893901 12-5 101960201  3-3, 3-5

9-15, 9-17 101894302 1-13 101960501  3-7, 3-11
4 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



101963301 1-7
101963401 1-7, 1-11,
7-21, 8-27
101963901 1-7
101964001 1-7
101966901 5-5
101971001 9-15, 9-17
101971301 9-15, 9-17
101972801 9-15, 9-17
101973101 9-7
101973301 9-7
101973401 9-11
101979101 7-15
101980801 12-5
101981001 125
101987701 9-3, 9-5
101987901 7-21
101988001 7-21
101988002 7-21
101988101 7-21
101988201 7-21
101990701 7-23
101991101  7-23
101997201 13-7
101997202 13-7
101997203 13-7
101997204 13-7
101997205 13-7
101997206  13-7
101997207 13-7
101997209 13-7
101997211  13-7
101997212 13-7
102003201 9-3, 9-5
102006501 6-9
102010101  6-5
102010201 6-3
102012301 6-7
102013001 6-3
102013101  6-3
102013601 6-7
102013701 6-7
102013801 6-7
102013901 1-3
102015701 1-3
102015801 1-3
102016501 6-7
102016701 6-7
102016801 6-7
102017601 6-7
102018501 12-3
102018601 12-3
102018701 12-3
102018801 12-5
102018901 12-5
102019001 12-5

1-13, 1-15, 1-17,

102019601
102020101
102020201
102020301
102020401
102020501
102020601
102020801
102020901
102021401
102021402
102021501
102021601
102021710
102021714
102021801
102021901
102022001
102022201
102022301
102022401
102022601
102022801
102022901
102023001
102023101
102023301
102023701
102024901
102025001
102025101
102025701
102025801
102026001
102026401
102026501
102026901
102028301
102028401
102028601
102028901
102029101
102029301
102029501
102029601
102029801
102030001
102030201
102030501
102031201
102031501
102031701
102031901
102032001
102032801
102032901

INDEX

12-7
12-7
12-7
12-7
12-7
12-7
12-7
12-7
12-7
2-3

2-3

1-3
1-3

1-3

1-19
1-19
12-9
12-7
12-7

6-7

1-5

4-13
4-13

5-3

5-3

3-3, 3-5, 3-9
3-3

1-5

1-13
1-13
1-13
1-13

1-3

12-9
12-3
12-5
12-7
12-5

4-9, 4-11
4-9, 4-11

102033001
102033101
102033201
102033301
102033401
102033501
102033701
102033901
102044001
102044201
102044401
102044601
102044701
102044702
102044801
102045001
102045501
102045601
102045701
102045801
102045901
102046501
102046601
102046801
102047001
102048401
102048601
102049401
102049501
102049601
102049701
102049901
102050001
102050101
102050201
102050301
102050401
102050501
102050601
102050701
102050801
102050901
102050902
102051001
102051101
102051201
102051301
102051401
102051601
102051701
102051901
102052301
102052401
102052701
102052801
102054201

4-9
4-9, 4-11

47

4-3

45

4-5

4-13

4-13

4-9

4-3,6-7

4-3, 4-9, 4-11
3-3, 3-5, 3-9
7-23

7-23

7-23

1-3

4-3, 4-9, 4-11
6-9

4-9, 4-11

4-9, 4-11
7-15, 12-3
1-3, 3-7

3-3, 3-5, 3-9, 12-9

1-13, 3-3
1-5

1-3

6-7
4-3,4-5
4-3,4-5
4-3, 45
4-3, 45
4-3, 45
4-3,4-5
4-3,4-5
4-3,4-5
4-3

4-3, 45
4-3, 45
4-3,4-5
4-3,4-5
45

4-5

4-5

4-3, 45
4-7

4-7

4-7

4-7
7-23
7-23
7-23
6-7

6-7
4-13
4-13
47

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

Page i-5



102054401
102055801
102056001
102056901
102057501
102057601
102058401
102059001
102059401
102059501
102060201
102061101
102061201
102065001
102065103
102065901
102066001
102066701
102067001
102068501
102078101
102100001
102156301
102157001
102157601
102158301
102160101
102160501
102169401
102170901
102188701
102195201
102223601
102224001
102224301
102228001
102231601
102234901
102241501
102242101
102242701
102243402
102247201
102248801
102249901
102251501
102251601
102251701
102256901
102257201
102258701
102258801
102264001
102264601
102264701
102266201

Page i-6

4-7

1-3

1-21

1-3

4-7

4-7

1-3

1-5

1-5

1-5

1-5

1-5

13-7

6-9

1-21

1-11, 1-15
1-11, 1-15
6-7

6-7

1-5

1-3

6-7

3-5

3-3

3-5

3-3

1-3

4-13

13-5

4-13

6-9, 12-7
9-15

7-5, 7-9
3-7, 3-11
3-5, 3-9
1-3, 3-7, 3-11
3-7, 3-11
1-13, 3-5, 3-9
13-5

11-5

4-13

13-5

4-13

13-5

13-3

13-5

1-19, 1-21
1-19, 1-21
6-9

10-5

8-15

6-9

7-21

12-3

4-5

11-3

102266301
102267101
102267301
102267601
102267701
102267801
102267901
102268001
102268101
102268201
102268301
102268401
102268601
102268701
102268801
102268901
102269001
102269101
102269201
102269301
102269401
102269701
102269901
102270001
102270201
102270301
102270401
102270501
102270701
102271101
102271201
102271401
102271501
102271601
102271701
102271801
102271901
102272001
102272101
102272201
102272301
102272501
102274101
102274301
102274701
102276001
102278001
102278401
102292801
102301401
102304801
102304901
102316101
102316701
102323201
102330901

INDEX

6-9

11-3, 11-5
6-9

12-3
12-7
12-5
12-5
12-5
12-5
12-5
12-5
12-5
12-3
12-7
12-7
12-7
12-7
4-5, 12-7
4-5, 12-7
4-5, 12-7
12-7
7-21
8-21
8-21
8-25
8-25
8-25
8-25
9-9, 9-11
8-21
8-23
8-23
8-25
8-23

9-9

8-25
8-25
8-15
8-23
8-13, 8-25
8-23
7-21
4-5, 12-7
3-9

3-5

4-5, 12-7
6-3

9-13

5-3

1-9

8-9, 8-11
8-21, 8-23
7-13
12-9

5-3

13-5

102331201
102331601
102331701
102331801
102333301
102333401
102333601
102333901
102334701
102334801
102335001
102336001
102336101
102339201
102345901
102355301
102430901
102431001
58645318

4-13
4-11
4-11
4-11
4-11
9-5
9-5
9-5
3-9
3-9
1-15
9-13
9-13
4-7, 4-11
3-7, 3-11
7-29
8-13
811

1-19

A
a-arm  6-7
accelerator cable (fe350 engine) 9-13
accelerator cable (fe400 engine) 9-13
accelerator pedal  5-5
accelerator pedal adjustment tool  13-3
accelerator pedal return spring cup  5-5
accelerator pivot rod  5-5
accelerator rod  5-5
a-connector (starter/generator) 7-25
adaptor, cable (IQDM) 13-5
adhesive, guide ring  13-3
adjuster, axle (brake) 4-3, 4-5
adjuster, hydraulic brake 13-5
airbox 9-15, 9-17
airboxtop 9-17
airduct 9-15, 9-17
air duct repair  9-17
air filter  9-15, 9-17
angle, tailgate  71-13
arbor 13-7
arm
differential lock lever 12-7
governor lever 12-3
pivot 12-3
rocker 8-9, 8-21
armature 7-25
armrest  1-5, 1-7
assembly
a-arm  6-7
accelerator pedal  5-5
accelerator rod 5-5
airbox 9-15
airboxtop 9-15
armature 7-25
axle 12-7

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



bearing (steering column) 6-3
bolt (float chamber) 9-7, 9-9
brake 4-5
brake drum 6-7
brake drum and hub  4-3
brake pedal 5-3
carburetor (fe350 engine) 9-7, 9-11
carburetor (fe400 engine) 9-9, 9-11
connectingrod 8-13, 8-25
cylinder head 8-9, 8-21
drive clutch (fe350 engine) 11-3
drive clutch (fe400 engine) 17-3
drive hub  7171-3
driven clutch 7171-5
fixed face (drive clutch) 17-3
float (carburetor) 9-7, 9-9
float chamber 9-7, 9-9
front panel (cargo box) 1-13, 1-17
headlight 7-21
idle screw 9-7, 9-9
inner ball joint 6-5
master cylinder 4-7
moveable face (driven clutch) 17-5
pilot air screw 9-7, 9-9
scorecard plate  6-3
screw (float chamber) 9-7, 9-9
side panel (cargo box) 1-13, 1-17
steering column  6-3
steering gear box 6-5
tailgate 1-13
tiltbed 171-11
turn signal lens  7-21
wheel and tire 2-3
wire 7-27
wire harness 7-5, 7-9, 7-13

axle 12-7

axle adjuster (brake) 4-3, 4-5

axle hardware 4-3, 4-5

axle tube 12-7

axle, stop 6-9, 12-7

B

backing plate (brake) 4-3, 4-5

ball bearing (transaxle) 12-5

ball bearing, output shaft 7-25

ball joint 6-5, 7-15

ball stud 5-5, 7-15, 7-17, 7-19, 12-3
ball, steel (transaxle) 12-5

ball, steel pressure relief 8-7, 8-19
band, rpm limiter mount 8-5, 8-17
barb, vent 9-3, 9-5

barrel, plastic  1-7, 1-13, 1-17
base, forward/reverse shifter 7-15

battery
12-volt 7-29
clamp 7-29

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

INDEX

discharge machine 13-3
terminal protector spray 13-3
thermometer 13-3
bearing
ball (transaxle) 12-5
crankshaft 8-11, 8-23
hub 6-7
idler (drive clutch) 11-3
inner axle tube 12-5
lower pinion (steering) 6-5
needle 12-5
outer axle tube 12-7
pivot support  5-5
thrust 6-7
upper pinion (steering) 6-5
bearing and oil seal remover 13-3
bearingcup 6-7
bearing driver set  13-3
bearing puller 13-3
bearing puller wedge 13-3

bearing retainer (starter/generator) 7-25

bearing seat (steering column) 6-3

bell crank 4-7

bell crank and shaft 7-17, 7-19

bell crank, forward/reverse  7-15

belt, drive 11-3

belt, starter/generator 7-27, 11-3

bezel, choke cable 9-15, 9-17

bezel, headlight 7-21

block, fuse 7-17, 7-19

block, terminal  7-21

body, front 1-3

bolt
banjo (brake) 4-3, 4-9, 4-11
differential lock pinch  12-7
kingpin 6-7
u- 6-9
wheel cylinder 4-3, 4-5

boot
park brake lever 4-13
rubber 9-3, 9-5
steering column  6-3

boot (master cylinder) 4-7

boot shield 4-13

bottom, air box 9-17

brace, trailer hitch  7-19

bracket
accelerator support  9-13
adjusting (starter/generator) 7-27
differential lock 12-3
governor cable engine  9-13, 10-5
master cylinder mounting 4-7
mounting (headlight) 7-21
mounting (starter) 7-27
muffler mounting  10-3, 10-5
oil filter  8-7, 8-19

oil level switch 8-11, 8-23
retaining 9-17

rpm limiter  8-5, 8-17
snubber 8-27

support 9-13

tailgate 1-13, 1-17
throttle 9-11

transmission cable support 7-15, 12-3

bracket (fuel gauge/hour meter) 7-23
brake 4-5
brake adjustment tool 13-3
brake cable hanger 4-13, 6-9
brake cluster 4-3
brake drum 4-3, 4-5, 6-7
brake hose 4-9, 4-11
brake line 4-9, 4-11
brake mounting block 5-3
brake pedal 5-3
brake pedal adjustment tool 13-3
brake pedal tension tool 13-3
breather (transaxle) 12-3
bronze bushing 6-7, 7-15, 7-17, 7-19
brush 7-25
brush connector 7-25
brush holder 7-25
brush inspection port cover 7-25
brush spring 7-25
bucket seat 1-5
bulb, halogen 7-21
bumper

return spring  5-5

rubber 1-9, 5-3

seat 1-7
tube 1-3
bushing

bronze 6-7, 7-15, 7-17, 7-19
bronze spindle 6-7

drive clutch 171-3

nylon 1-13, 1-17

steel 1-11, 1-15, 6-9

tailgate latch  1-17

urethane 1-11, 1-15, 6-7, 6-9

Cc

cable
accelerator (fe350 engine) 9-13
accelerator (fe400 engine) 9-13
accelerator, snap-in  9-13
choke 9-15, 9-17
choke, bezel 9-15, 9-17
differential lock 72-9
governor 9-13
governor, snap-in  9-13
IQDM  13-5
park brake 4-13
transmission 7-15

Page i-7



calibration test module  713-3
cam (driven clutch) 17-5

cam installation tool  713-3
cam, electrical box 7-17, 7-19
cam, neutral lockout 7-15
camshaft 8-11, 8-23

cap
corner 1-5, 1-7, 1-13, 1-17
filer 4-7

fuel tank  9-3, 9-5
locking 4-5, 12-7
rubber center  4-5, 12-7
seatback 1-7
tuber bumper 1-3
carburetor (fe350 engine) 9-7, 9-11
carburetor (fe400 engine) 9-9, 9-11
card, safety first 13-5
care kit, vehicle 13-7
cargo box 1-17
case
gear 12-3
gear carrier 12-5
rocker 8-9, 8-21
choke cable 9-15
choke cable bezel 9-15, 9-17
choke valve o-ring  9-15
circlip, type-e  8-9, 8-21
clamp
battery 7-29
cable retaining 9-13
hose 9-3, 9-5, 9-17
hose (air intake) 9-15
hose (bronze) 9-11
hose (gray) 9-3, 9-5, 9-11
hose (red) 9-3, 9-5
muffler  10-3, 10-5
p- 4-9, 4-11
plastic (fuel line) 9-3, 9-5
clevis pin  4-5, 4-13
clevisrod 4-7
clip
horseshoe 4-9, 4-11
scorecard 6-3
cluster, brake 4-3
clutch alignment tool  13-3
clutch tool kit  13-3
clutch, drive (fe350 engine) 11-3
clutch, drive (fe400 engine) 11-3
clutch, driven  11-5
cog, differential lock 12-7
coil cover shock 6-7
coil, field 7-25
coil, ignition  8-5, 8-17
collet (cylinder head) 8-9, 8-21
communication display module  13-3
compression gauge 13-3

INDEX

compression mount  6-9
compressor, pistonring  13-5
compressor, valve spring  13-7
connecting rod 8-13, 8-25
connecting rod (crankshaft) 8-13, 8-25
connector, oil sending unit 8-11, 8-23
console cover 1-5
continuity tester  13-5
control, differential lock 12-9
cornercap 1-5, 1-13
counterbalance guide shaft 8-13, 8-25
counterbalance weight 8-13, 8-25
cover

brush inspection port  7-25

console 1-5

crankcase 8-11, 8-23

dust 4-3, 4-5, 6-7

electrical component box 7-17, 7-19

gearcase 12-5

oil pump 8-7, 8-19

vinyl seat back 1-7

vinyl seat bottom  1-7
crank, bell  4-7
crankcase 8-13, 8-25
crankshaft 8-13, 8-25
cup

accelerator pedal return spring  5-5

bearing 6-7

seat holder 1-5
cushion, shock absorber 6-9
cutter, valve seat 13-7
cylinder head 8-9, 8-21
cylinder, master 4-7
cylinder, wheel 4-3, 4-5

D
damper 8-5, 8-17
dash hardware 1-3
dash panel 1-3
dashboard 1-3
decal
400cc  3-5
bed latch warning  3-3, 3-5, 3-9
bedload 1-13, 1-17
bed load warning  3-3, 3-5, 3-9
Carryall 272  3-5
Carryall 472  3-9
Club Car 1-3, 3-7, 3-11

Club Car tailgate 1-13, 1-17, 3-3, 3-5,

3-9
crush area warning  3-3, 3-5, 3-9

differential lock control warning 3-3,

3-5, 3-9, 12-9
diode wiring 3-7, 3-11

driver/passenger warning  3-3, 3-5, 3-9

frame ground 3-7, 3-11

gasoline warning 3-7, 3-11
Ingersoll-Rand (gold) 3-3, 3-5, 3-9
key switch  3-3, 3-5, 3-9

operating instructions  3-3, 3-5, 3-9
passenger warning 3-9

rotating parts  3-7, 3-11

rotating parts and hot manifold  3-7, 3-11

trailer hitch  1-19, 1-21, 3-7, 3-11
Turf272  3-3
under age warning  3-3, 3-5, 3-9
vehicle loading 3-3, 3-5, 3-9
winch cable warning 3-7, 3-11
differential gear 12-5
differential lock 12-7, 12-9
differential pin  12-5
diode 7-21
diode, flyback 7-19
diode, headlight 7-21
dipstick 8-3, 8-15
double lip seal 6-7
drain plug 8-7, 8-19
drain plug (transaxle) 12-3
drive belt 171-3
drive clutch (fe350 engine) 17-3
drive clutch (fe400 engine) 171-3
drive clutch button  77-3
drive clutch holder tool  713-3
drive clutch hub puller 13-3
drive clutch puller 13-3
drive hub  171-3
driven clutch 11-5
driven clutch cam puller 13-3
driven clutch puller plug  13-3
driver, drive clutch 171-3
drum, brake 4-3, 4-5, 6-7
dry moly lubricant  13-5
duct, air 9-15
dust cover 4-3, 4-5, 6-7
dust seal 6-5

E

e-clip (air box top) 9-15

electrical box cam 7-17, 7-19

end bell, commutator 7-25

end bell, output shaft 7-25

engine shroud 8-3, 8-15

engine, fe350 ohv gasoline 8-3
engine, fe400 ohv gasoline 8-15
equalizer 4-13

equalizerrod 4-7, 5-3

exhaust gasket 10-3, 10-5

exhaust system (fe350 engine) 10-3
exhaust system (fe400 engine) 10-5
exhaust valve 8-9, 8-21

Page i-8 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



F
fan housing 8-3, 8-15
fan shroud 8-3, 8-15
fan, flywheel 8-5, 8-17
fe350 ohv gasoline engine  8-3
fe400 ohv gasoline engine 8-15
fender, front 1-3
fender, rear 1-19, 1-21
field coil (starter/generator) 7-25
fillercap 4-7
filter

air 9-15, 9-17

fuel 9-3, 9-5

oil 8-7, 8-19
fitting, grease  6-7
fixed face (drive clutch) 171-3
fixed face (driven clutch) 171-5
flange, wheel bolt  4-5
float (carburetor) 9-7, 9-9
float chamber 9-7, 9-9
floormat 1-3
flywheel 8-5, 8-17
flywheel puller  13-5
fork, shift 12-5
forward/reverse shifter 7-15
frame, tilt bed 71-15
f-terminal insulator 7-25
fuel gauge 7-23
fuel impulse pump  9-3, 9-5
fuel line 9-3, 9-5
fuel strap 9-3, 9-5
fuel tank  9-3, 9-5
fuse block 7-17, 7-19
fuse, 10-amp 7-17, 7-19
fuse, 20-amp 7-17, 7-19

G

gasket
carburetor insulator  9-11
crankcase cover 8-11, 8-23
drain plug 8-7, 8-19
exhaust 10-3, 10-5
float chamber 9-7, 9-9
head 8-9, 8-21
insulator 9-11
liquid 12-3, 13-5
oilpump 8-7, 8-19
rocker arm case 8-9
rocker case 8-21
throttle bracket 9-11
gasket kit 8-9, 8-11, 8-21, 8-23
gauge, compression  13-3
gauge, fuel 7-23
gear
12tooth 12-5

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

INDEX

70 tooth  12-5
clusteridler 12-5
differential  12-5
differential idler 12-5
helical (crankshaft) 8-13, 8-25
input  12-5

output 12-5

spur (crankshaft) 8-13, 8-25
spur (transaxle) 12-5
gearcase 12-3

gear case cover 12-5

gear yoke 13-5

governor 12-5

governor cable 9-13
governor lever arm  12-3
governor shaft installation tool  13-5
grease fitting 6-7

grill (front body) 71-3

grip, hand 1-13, 1-17

grip, pencil  6-3

grommet 9-17

grommet (flywheel) 8-5, 8-17
grommet, insulation 9-3, 9-5
guard, fender 1-19

guard, unitized transaxle 12-3
guide

oil (transaxle) 12-5
steering 6-5

valve 8-9, 8-21

valve seat cutter 13-7
guide ring adhesive  13-3

H

halogen bulb  7-21

hand grip 1-13

hand grip, tilt latch  1-11, 1-15
handle, differential lock 12-9
handle, forward/reverse switch 7-15
hanger, brake cable 4-13, 6-9
hardware, terminal (starter/generator)
harness, headlight wire  7-21
harness, wire 7-5, 7-9, 7-13
headlight 7-21

headlight lens  7-21

hinge plate  71-5

hinge plate, body 71-5

hinge, tilt bed  71-71

hitch, receiver trailer  1-21

hitch, trailer 71-19

hold-down, (brake) shoe 4-3, 4-5
holder, radio/beverage 1-5
horseshoe clip 4-9, 4-11

hose, brake 4-9, 4-11

hose, intake 9-15, 9-17

hour meter 7-23

housing

differential lock 12-7

fan 8-3, 8-15

field coil (starter/generator) 7-25
hub 12-7
hub bearing 6-7
hub, drive 171-3
hub, synchronizer clutch 12-5
hydraulic brake adjuster 13-5
hydraulic lifter 8-11, 8-23
hydraulic shoe 4-3, 4-5
hydrometer 13-5

|

idle screw 9-7, 9-9

ignition coil  8-5, 8-17

insert, synchronizer 12-5
insert, threaded 71-5

insert, wood 1-7

insulation 1-15

insulation, bulk  7-11

insulator, carburetor 9-11
insulator, f-terminal  7-25
intake hose 9-17

intake pipe 9-11

intake valve 8-9, 8-21

internal retaining ring pliers  13-5
1Q display module (IQDM) 13-5

J

jet, main  9-7, 9-9

jet, pilot  9-7, 9-9

joint
ball 6-5, 7-15
inner ball  6-5
spring-loaded ball  5-5
steering 6-3

K

key (crankshaft) 8-13, 8-25
key (dash panel) 7-23
key (driven clutch) 11-5
key (flywheel) 8-5, 8-17
key (transmission) 171-5
key switch 7-23
key, woodruff  7-25, 12-3
kingpin bolt  6-7
kit
accelerator pivot rod  5-5
air duct repair 9-15
axle adjuster 4-3, 4-5
axle hardware 4-3, 4-5
brake pedal adjustment tool 13-3
dash hardware 1-3
diode 7-21
drive clutch weight 171-3

Page i-9



driven clutch button  717-5
fuel tank 9-3, 9-5

gasket (engine) 8-9, 8-11, 8-21, 8-23

hydraulic shoe 4-3, 4-5
1Q display module (IQDM) 13-5
pulley 4-13
pulley nut and screw 7-25
rear receiver  1-21
reverse buzzer 7-21
shock absorber cushion 6-9
tune-up 13-7
vehicle care 13-7
knob, light switch  7-23

L

latch
tailgate 1-17
weld 1-15

wire (air box) 9-15, 9-17
latch (cargo bed) 1-13
latch weld (cargo bed) 71-71
lead wire 8-5, 8-17
lens, headlight 7-21
lens, turn signal  7-21
lever

adjuster (brake) 4-3, 4-5

choke 9-15, 9-17

INDEX

module, calibration test 713-3
module, communication display 13-3
moly-teflon lubricant  13-5

mount, compression 6-9

moveable face (drive clutch) 171-3
moveable face (driven clutch) 171-5

N

neutral lockout cam 7-15
nozzle, main (fe350 engine) 9-7
nozzle, main (fe400 engine) 9-9
nut, key switch 7-23

nut, lug 2-3, 4-3, 4-5, 6-7

0

oil filler tube  8-3, 8-15

oil filter 8-7, 8-19

oil level sensor 8-11, 8-23
oil pump and rotor  8-7, 8-19
oil seal 8-13

oil seal (axle tube) 12-7

oil seal (crankshaft) 8-11, 8-25
oil seal (governor pivot) 12-3
oil seal (shifter shaft) 12-3
oil seal, input shaft 12-5

oil warning light 7-23

o-ring 8-11, 823, 12-7

clevis 4-5, 4-13, 5-3
differential  12-5
governor cable clevis 9-13
hair spring cotter 4-13
piston 8-13, 8-25
pinion, steering 6-5
pipe, intake 9-11
piston 8-13, 8-25
piston pin  8-13, 8-25
piston pin retaining ring  8-13, 8-25
piston ring compressor  13-5
piston ring pliers  13-5
piston ring set 8-13, 8-25
pivotarm 12-3
plastic barrel 1-13
plate 8-9, 8-21
backing (brake) 4-3, 4-5
body hinge 1-5
floor 1-15
flywheel fan 8-5, 8-17
hinge 1-5
mounting 8-27
oil filter screen 8-11, 8-23
oil pump 8-7, 8-19
scorecard 6-3
suspension mounting  6-7
thrust 12-5

differential lock  12-7 o-ring (counterbalance shaft) 8-13, 8-25 i tilt bed latch  7-9
park brake  4-5, 4-13 o-ring (oil sending connector)  8-11, 8-23 pliers

shifter  12-3 o-ring (rocker case hardware) 8-9, 8-21 |thernaI.reta|n|ng fing 135
transmission shifter  12-3 o-ring, choke valve  9-15 pistonring 13-5

lifter, hydraulic  8-71, 8-23 o-ring, oil filter mount ~ 8-7, 8-19 retaining ring  13-5

light switch  7-23 plug

light switch knob ~ 7-23 P cap 8-5, 8-17

light, low oil warning ~ 7-23 drain  8-7, 8-19

limit switch  7-15, 7-17 drain (transaxle) 12-3
accelerator pedal 5-5

limiter, rpm  8-5, 8-17 drive clutch 11-3
line brake pedal  5-3 driven clutch puller  13-3

brake 4-9, 4-11 spring  6-9 spark (ohv) 8-5, 8-17
fuel 9-3, 9-5 thermal  7-21 pole set (starter/generator) 7-25

pad

vent 9-3, 9-5, 9-11 pai”t’l touch-up  13-7 pop rivet  1-5, 4-9, 4-11, 4-13, 9-15, 12-9
ane
link, rack and pinion drag  6-5 P dash 13 press weldment  13-3
liquid gasket 13-5 pressure switch 4-7
) front (cargo box) 1-13, 1-17 d 19
lockingcap 4-5, 12-7 prop ro -
seat 1-5

lubricant, dry moly ~ 13-5 protector spray, battery terminal  13-3
’ seat support  1-7

i _ - puller
lubricant, moly-teflon  13-5 side (cargo box) 1-13, 1-17 o s
lug nut  2-3, 4-3, 4-5, 6-7 earing -
park brake cable 4-13 dri
lug stud 4-3, 6-7, 12-7 rive clutch  13-3
p-clamp  4-9, 4-11 drive clutch hub  13-3

pedal, accelerator 5-5 driven clutch cam  13-3
pedal, brake 5-3 flywheel 13-5

e pencil grip 6-3 seal 13-5
master cylinder 4-7 i i -/, 9~
Y pilot air screw  9-7, 9-9 pulley (starter/generator) 7-25

mat, floor 1-3 ilot i .7 O-
pilotjet 9-7, 9-9 pulley nut and screw (starter/generator)
meter, hour 7-23 pin 7-25

meter, volt ohm  13-7 pulley, flat mount 4-13

M

main jet 9-7, 9-9

bow tie locking 4-7, 5-3

Page i-10 2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List



pump cover (oil) 8-7, 8-19
pump, fuel impulse  9-3, 9-5
pump, oil and rotor 8-7, 8-19
push rod 4-7, 8-9, 8-21

R

rack and pinion drag link  6-5
rack, steering 6-5
radio/beverage holder 71-5
reamer, valve guide 13-7
regulator, voltage 7-17, 7-19
remover, bearing and oil seal 13-3
retainer
bearing (starter/generator) 7-25
headlight 7-21
shock absorber cushion  6-9
spiral ring  11-3
spring 5-5
spring (drive clutch) 171-3
valve spring 8-9, 8-21
retaining ring (drive clutch) 171-3
retaining ring (driven clutch) 171-5
retaining ring pliers  13-5
return spring bumper  5-5
reverse buzzer 7-21
ring
piston (set) 8-13, 8-25
piston pin retaining 8-13, 8-25
retaining (drive clutch) 171-3
retaining (driven clutch) 171-5
snap (steering) 6-5
spiral back-up 11-3
synchronizer 12-5
rivet, blind  71-3
rivet, pop  1-5, 4-9, 4-11, 4-13, 9-15, 12-9
rocker arm 8-9, 8-21
rocker case 8-9, 8-21
rocker shaft 8-9, 8-21
rod
accelerator 5-5
accelerator pivot  5-5
connecting 8-13, 8-25
connecting (crankshaft) 8-13, 8-25
equalizer 4-7, 5-3

prop 1-9
push 4-7, 8-9, 8-21
shift 12-5

rod, clevis 4-7

rpm limiter  8-5, 8-17
rubber boot  9-3, 9-5
rubber bumper  1-9, 5-3

S

safety firstcard 13-5
scorecard clip 6-3

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

INDEX

scorecard plate  6-3
screen, oil filter 8-11, 8-23
screw
idle 9-7, 9-9
pilot air 9-7, 9-9
pole piece (starter/generator) 7-25
rack guide 6-5
tuflok  71-3
valve clearance adjuster 13-7
seal
bed 1-5, 1-15
crankshaft 8-23
double lip 6-7
dust 6-5
input shaft oil 12-5
intake 9-17
intake (air box) 9-15
oil 8-13
oil (axle tube) 12-7
oil (crankshaft) 8-11, 8-25
oil (governor pivot) 12-3
oil (shifter shaft) 12-3
steering pinion dust  6-5
valve 8-9, 8-21
seal puller 13-5
seatback 1-7
seat bottom 1-7
seat panel 1-5
seat support  1-5
seat, bucket 1-5
seat, spring  8-9, 8-21
sensor, oil level 8-11, 8-23
set, pole 7-25
shackle, rear spring 6-9
shaft
counterbalance guide 8-13, 8-25
input  12-5
rocker 8-9, 8-21
shifter 12-3
steering column  6-3
shield, air duct 9-15
shield, boot 4-13
shift fork 12-5
shiftrod 12-5
shifter shaft 12-3
shifter, forward/reverse 7-15
shim
crankshaft 8-13, 8-25
latch plate  71-9
tilt bed pivot  1-15
shim (camshaft) 8-11, 8-23
shock absorber cushion 6-9
shock absorber, rear 6-9
shock tower 6-7
shock, coil cover 6-7
shroud, engine 8-3, 8-15

shroud, fan 8-3, 8-15
sleeve (governor) 12-5
sleeve, steel 6-7
sleeve, synchronizer 12-5
snap ring (steering) 6-5
snubber 8-27
solenoid, 12-volt 7-17, 7-19
spacer
accelerator pedal 5-5
differential lock 12-7
fixed face shaft 171-3
key switch  7-23
ratchet support  5-5
rear suspension 6-9
spanner wrench  13-5
spark plug (ohv) 8-5, 8-17

spindle 6-7
spray, battery terminal protector 13-3
spring

brake pedal return 4-7

brush 7-25

compression 1-13, 1-17, 6-3
differential lock 12-7
drive button  11-3
drive clutch  17-3
engine valve 8-9, 8-21
forward/reverse cam 7-15
latch extension 1-11, 1-15
rear four-leaf 6-9
return  5-5, 9-17
return (air box) 9-15
shoe to shoe 4-3, 4-5
synchronizer 12-5
tapered compression 6-3
throttle return  9-11
yoke (steering) 6-5
springpad 6-9
spring seat 8-9, 8-21
starter/generator  7-25, 7-27
steel ball (transaxle) 12-5
steel bushing 1-11, 1-15, 6-9
steel sleeve 6-7
steering column  6-3
steering column bearing press tool  13-5
steering column retaining ring tool  13-5
steering gear box 6-5
steering guide 6-5
steering pinion  6-5
steering rack 6-5
steering stop  6-7
steering wheel 6-3
steering wheel puller tool  13-7
stem, valve 2-3
stiffener, flywheel side  8-27
stiffener, pto side  8-27
stiffener, seat  1-7

Page i-11



stop, axle 6-9, 12-7
stop, steering 6-7
strap, seat bottom 1-7
stud

ball 5-5, 7-15, 7-17, 7-19,

flush head 1-13, 1-17

lug 4-3, 6-7, 12-7
support

accelerator pivot rod 5-5
latch plate  7-9

lower fender 1-3

seat 1-5

upper front body 1-3
suspension mounting plate  6-
switch

key 7-23
light 7-23
limit  7-15, 7-17

pressure 4-7
synchronizer clutch hub
synchronizerring 12-5
system, exhaust (fe350 engine)
system, exhaust (fe400 engine)

12-5

T
10-amp fuse 7-17, 7-19
12-volt battery  7-29
12-volt solenoid 7-17, 7-19
20-amp fuse 7-17, 7-19
tachometer 13-7

tailgate 1-13, 1-17
tailgate angle 1-17
tailskirt  1-19, 1-21

tape, VHB (air duct shield)

12-3

7

10-3
10-5

9-15

tape, VHB (console cover) 1-5

terminal block 7-21

terminal hardware (starter/generator)

tester, continuity  13-5

thermalpad 7-21

thermometer, battery  13-3

thrust bearing 6-7

thrust plate 12-5

tie, wire 6-5, 7-21, 7-23

titbed 171-15

tilt bed hinge 71-15

tilt bed, manual lift  7-71

tire 2-3

tool
accelerator pedal adjustment  13-3
brake adjustment 13-3
brake pedal adjustment 13-3
brake pedal tension 13-3
cam installation 13-3
clutch alignment  13-3
drive clutch holder 13-3
governor shaft installation  13-5

Page i-12

INDEX

steering column bearing press  13-5 w
steering column retaining ring  13-5 warning light, oil ~ 7-23
steering wheel puller  13-7 washer
transaxle axle seal 13-7 copper (brake) 4-3, 4-9, 4-11
transaxle pinion seal 13-7 delrin flat  7-15, 7-17, 7-19
transmission  13-7 kingpin wave 6-7
tool kit, clutch  13-3 mounting 171-3, 11-5
top, airbox 9-15, 9-17 nylon flat 7-15
touch-up paint 13-7 spring 12-5
tower, shock 6-7 thrust 12-5
track, proprod 1-9 wave 7-15
trailer hitch ~ 7-19 wedge (steering column)  6-3
trailer hitch, receiver  1-21 wedge, bearing puller  13-3
transaxle axle seal tool  13-7 weight, counterbalance 8-13, 8-25
transaxle pinion seal tool  13-7 weight, drive clutch  11-3
transaxle, unitized 12-3 weldment, forward/reverse bell crank
transmission cable 7-15 weldment, press  13-3
transmission shifter lever 12-3 wheel 2-3
transmission tool  13-7 wheel bolt flange  4-5
trim, seat bottom  1-7 wheel cylinder 4-3, 4-5
tube wheel, steering  6-3
7 mm (flywheel) 8-5, 8-17

wire harness 7-5, 7-9, 7-13

axle 127 wire latch  9-15, 9-17
crankcase vent  9-11 wire tie  6-5, 7-21, 7-23
oililler - 8-3, 8-15 wire, lead  8-5, 8-17
tune-L.Jp kit 137 woodruff key  7-25, 12-3
turn signal lens  7-21 wrench, spanner  13-5
u Y
u-t.x.)It 69 yoke spring (steering) 6-5
unitized transaxle 12-3 yoke, gear 13-5

urethane bushing

\')

1-11, 1-15, 6-7, 6-9

valve 8-9, 8-21

valve clearance adjuster screw

choke 9-15, 9-17

exhaust 8-9, 8-21

fuel pickup tube 9-3, 9-5

intake  8-9, 8-21

stem 2-3

13-7

valve guide 8-9, 8-21

valve guide reamer
valve seal
valve seat cutter
valve seat cutter guide
valve seat t-wrench

valve spring compressor
vehicle care kit

13-7
8-9, 8-21
13-7

13-7
13-7
13-7
13-7

ventline 9-11
vent, fuel tank 9-3, 9-5

volt ohm meter
voltage regulator

13-7
7-17, 7-19

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List

7-15



Your Comments Are Appreciated

Please select your category:

[ ] Distributor/Dealer [ ] Technician
[ ] Individual Owner [ ] Golf Course Superintendent
[] Club Car Associate/Representative [ Other:

In order to help us better serve you, please rate this publication in the following catgories:

Poor Fair Average Good Excellent
1. Ease of Understanding ] [] [] ] ]
2. Ease of Finding Information ] ] ] ] ]
3. Clarity of lllustrations ] ] ] ] []
4. Index Usability ] ] ] ] ]

Comments/Suggestions

Please fax a copy of this page to (706) 228-2662.

Thank You!
Club Car Technical Publication Department

2003 Turf/Carryall 272 and Carryall 472 Gasoline Vehicles lllustrated Parts List






(Gub Car

NOTES




(Gub Car

NOTES







Transportation and Utility Vehicles
Club Car Inc.

P.O. Box 204658
Augusta, GA 30917-4658

amw

IngersollRand




	Contents
	Body and Trim
	Front Body Trim
	Front Seats
	Rear Seat and Support Structure – Carryall�472�Vehicles
	Latch Plate and Prop Rod – Turf�272�and�Carryall�272�Vehicles
	Tilt Bed, Hinge and Latch – Turf�272�and�Carryall�272�Vehicles
	Cargo Box – Turf�272�and�Carryall�272�Vehicles
	Tilt Bed, Hinge and Latch – Carryall�472�Vehicles
	Cargo Box – Carryall�472�Vehicles
	Rear Body Trim – Carryall�272�Vehicles
	Rear Body Trim – Carryall 472 Vehicles

	Wheels and Tires
	Wheels and Tires

	Decals
	Decals, Continued – Turf�272�and�Carryall�272�Vehicles
	Decals, Continued – Carryall�472�Vehicles
	Decals, Continued – Carryall�472�Vehicles
	Decals – Turf�272�Vehicles
	Decals – Carryall�272�Vehicles

	Brake Systems
	Front Brake Assembly
	Rear Brake Assembly
	Master Cylinder
	Hydraulic Brake System – Turf�272�and�Carryall�272�Vehicles
	Hydraulic Brake System – Carryall�472�Vehicles
	Hand Park Brake Assembly

	Pedal Group
	Brake Pedal Assembly
	Accelerator Pedal Assembly

	Steering, Front�and�Rear�Suspension
	Steering Column
	Steering Gear Assembly
	Front Suspension
	Rear Suspension

	Electrical System
	Wiring – Turf 272, Pedal-Start Vehicle
	Wiring – Carryall 272, Key-Start Vehicle
	Wiring – Carryall�472, Key-Start�Vehicle
	Forward/Reverse Shifter Assembly
	Electrical Component Box, Pedal-Start�Vehicles
	Electrical Component Box, Key-Start�Vehicles
	Electrical Components, Front Body
	Electrical Components, Dash Panel
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery

	Engine
	FE350 Engine (Pedal-Start) – Shrouds�and�Brackets
	FE350 Engine (Pedal-Start) – Ignition�Components�and�Flywheel
	FE350 Engine (Pedal-Start) – Oil�Circulation
	FE350 Engine (Pedal-Start) – Cylinder�Head
	FE350 Engine (Pedal-Start) – Crankcase,�Camshaft�and�Oil�Sensor
	FE350 Engine (Pedal-Start) – Crankcase�and�Crankshaft
	FE400 Engine (Key-Start) – Shrouds�and�Brackets
	FE400 Engine (Key-Start) – Ignition�Components�and�Flywheel
	FE400 Engine (Key-Start) – Oil Circulation
	FE400 Engine (Key-Start) – Cylinder Head
	FE400 Engine (Key-Start) – Crankcase,�Camshaft�and�Oil�Sensor
	FE400 Engine (Key-Start) – Crankcase�and�Crankshaft
	Engine Mounting

	Fuel, Intake, and�Governor�Systems
	Fuel System – Turf�272�and�Carryall�272�Vehicles
	Fuel System – Carryall�472�Vehicles
	Carburetor Assembly, FE350 engine
	Carburetor Assembly, FE400 engine
	Carburetor Installation
	Governor and Accelerator Cables
	Intake Duct, Choke, and Air Box Assembly – Turf�272�and�Carryall�272�Vehicles
	Intake Duct, Choke, and Air Box Assembly – Carryall�472�Vehicles

	Exhaust System
	Exhaust System, FE350 engine
	Exhaust System, FE400 engine

	Torque Converter
	Drive Clutch
	Driven Clutch

	Unitized Transaxle
	Unitized Transaxle, MC012C – Gear�Cases,�Brackets�and Guard
	Unitized Transaxle, MC012C – F&R�Transmission�and�Gear Reduction
	Unitized Transaxle, MC012C – Differential�Lock�and Axles
	Unitized Transaxle – Differential�Lock�Cable�Assembly and Shifter

	Maintenance and Service�Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued

	Index – Numerical
	Index – Alphabetical

